PARTS CATALOG

IC30

SERIAL No. CC000001~

IHI

Jo) | |BREEBESRINE L

IHI Construction Machinery Limited

PUB.No.8




CNRAYSWI 22 0EE GREHFCLUANTZ (T 2% "HLUNCAEROHI

°m3y>&%wa%KM‘%%%ﬁ‘%%%ﬁ‘%%mm‘%%M%‘g%ﬂ%@xﬂzwﬁﬁ
NP @2 U@ AR BYIHE

CNR Y DAER N
UHOY ‘PIARU~ (R LI ANL b U A~ QU ~ AL AT GHUXRHE20EB AL AT

—

T—— /‘
~L2199 ] Buidno) 4 « 00 0006 05t S
ZALLSE
~LT190 1 2IUT[RG-133UNOD “ATA & & YN 8ISk SLO iy
Luse ¥YALy $/26GH
- 10 . 0
~0L19¢ >[<—- 1 7 E‘g - YN 6990 SL
69192~22192 > | 1 10100 4 4 s YN 6590 §L0 b
~0L197] — | 1 g;; L0100 o s YA ppLO SLO
O
6919t~12197) L>| 1 Agsy o0k 4 o V01 62L0 SLO v
~L219t yauty *4,S5Y 1010} 10 %005 ££5 X £
Leis ! 7.le: -‘3\»‘ 4-4»0‘
b ON'US ~LTI9T 1 S ARk B 10 €00 €5 # 4
(5" 1d) 09XOTH ~LT19t s ] ﬁ}ml)ua-{lu.f::%’g‘;;;g . 09 0028 §50 {
: ~L2197 1 ASsY winiq 1SI01 XNy P WEN 10 000S £€S X 0
S619F orm 7 T CA RENGE
SHYYWIY ‘ON UIS ‘NVHD| ALD NOILdIYOS3a ‘ON LY Vd ‘ON AT X
% o waMy W om %% oW ow@ L HRMY
> W B o e oM
%% {é L7 R RTITTIPRN qVY a2 g Xy M ............... /AA
A A~ TP PPIP PP RPN d 2 §_f .................. 1
%‘1, w ............ d 'O g }::_’f .................. a
Fh R eerveeiens ‘a1 (WL H g — 2 ) ON LAAHS -t ‘ON'US
BEoHEMNTWEY
MU AL B E 58S 69192 9 EI S LBTIT wevveeer 69192~1219%
WG A2 NVHE NG R G LTTIG oo ~L319%
W HE

CEENMBENLORWE g V0 6990 S20
TEAFECT AWHO L "X AEZANYEOL I¢EEOT ' VN 6590 SL0

CEENW B YROHWE 6—ann09w
MTEABEOT AW HO L "X AEFAWH L IwWiEeT > VO 62.0 §L0
CERNLNMEILEMONZRERE QW
CEENIURWYRBOLIMULH I OWEE U
SHOWINE x »+ “WEHNE* ‘1H *L£E3N2UuRMAUREHOEES T 217 ML HEE
CER RN MEQWREHOME * » » NS GO YT H
RO * 209 2 "RWCWENNBEOHEH* + "BHOWTH ¢WHOMH *
CERNLUR ML WMV O WTE MW RS0 WIR W TR Y0 * @By W
CER ORI RLEEY -4 QL AUMEY " 2HE Y R UREIEEANY U # QHE R W
CEFNLNWRWIRG LMD | X UAWTE VRENGEUHWEYUE < Q8w
CNRADHMBIWELZFETLOLE (L NENLEESILNE oE

LU D4 O bUE—

(W

CNRADEFB2ANG T r A — £ BB THL T OWS ZMEE | PE B WH
CYREGEZHLOIANEIWLIGHOILTOWHE "WEEN2N

ZHMERAZGETN L HFEZETEOY "PARI ¥ £ VNI URBE NS/ o f o~ D2
A& N

LECRNHH T L0 LKAy



1.

FOR THE USE OF PARTS CATALOG

Forward

Although illustrations shown in this parts catalog have shape presentation required to distinguish
each form of parts, they do not accurately present all the shapes of parts in detail. Refer to the
items below for parts order first, then order to the designated service factories of IHI.

How to Utilize Parts Catalog

(a)
(b)

(©)
(d)

(e)
(H

()

(h)

Parts Catalog is classified by index and contents according to items. Refer to required items.
Mark X given at the head of parts numbers indicates that such item itself is not sold alone
but it is sold as a part of assembly or kit.

Mark # given at the head of parts numbers indicates that such item has a detail drawing and
the sheet number is indicated at the column of remarks.

Mark * given at the head of designation indicates a component for an assembly and such
parts is listed subsequent to relevant assembly. When parts marked with * constitute an
assembly, components marked with * * are listed subsequent to the said parts and when
such parts marked with * * constitute another assembly, relevant components marked with
* ¥ * gre listed subsequent to them with * * * |

Quantity indicates the number required for 1 unit, as a rule. However, in the case of assem-
blies marked with * or * * | numbers for each relevant assembly are given,

Interchangeability of parts is represented by the following codes:

0750729 UA <1 The upper parts can be replaced with the lower parts, indicating inter-
075 0744 UA _Y changeability of the lower parts IS available for the upper one.

0750659 UA ‘_>|< The upper parts can be replaced with the lower parts, indicating inter-
0750669 UA —3 changeability of the lower parts IS NOT available for the upper one.

Serial No. :
26127~ . ...... ... Parts applied to machines with No. 26127 or more.
26127~26169 ... .. Parts applied to machines with No. 26127 through 26169.
Meanings listen on the remark column and of abbreviation
Sh. No. .. .. Sheet No.
£......:.. length I.LD. ...... Inner Diameter
t e thickness O.D. ..... Quter Diameter
W/ With P.o... ... Pitch
w/o ...... Without AR ... .... Articles Required
8083 43 B &b i 45 R [+ % 3 PUB S /R 034 LIRX:Y ‘ i A
[KEY No) ~ PARTNo. |~ BDESCRIPTION  JQ'TY|CHAN| SER. No. i  REMARKS
ELKM BN 5 48 W/0 26130
0 X §33 5000 01 Main & Aux Hoist Drum Ass'y 1 26127~ 26131
MUE A (JIE)
! 055 8200 60 * Bolt, Treatment H 26127~ M20X60 (P1.5)
2 # 5335003 01 . [;an:‘Sh::?lfA:s'; Hi 1 26127~ Sh.No. 4-2
AR e 3 %~ FHl
3 X 5335004 01 * Motor Ass'y, Winch 1 26127~
e FA
4 0750729 UA * * Motor Ass'y H < [26127~206169
« - PRI O
075 0744 UA * * Motor Ass'y 1| — Poer7e~
4-1 075 0659 UA b :do_wi 1 <—] 2612726169
s X
0750669 UA | ** *Motor v | — Perro~
EE R R T Nty
4-2 0754518 UA * * * Valve, Counter-Balunce 1 26127~
SNz
s 450 9000 00 * * Coupling 1 26127~ i
e N — ]

3. When ordering engine parts, refer to parts catalogs issued by respective engine manufacturers
and order to those manufacturers or their local dealers.

4, Our request when you make parts orders:
Be sure to specify machine name, Serial No., parts number and the number of pieces for your
order.

5.

Improvement of machines may be performed without a previous notice.



IHI 130

51

%

CONTENTS

me

i

I
NN
S| ®) 4 g
NN E] N IR [
N X e | &
BESIIRIRNE Ak AR
D DN NS ok
O|NI® | H|[E = B8 H

6]

<

o =

=5|gl (@

21213 |5
u| | 1212|E| |3
SMREHEEIRE
mhuMYmOI Q
|<lal|dlolo|lz|<
S| FIQ|H D320 |
. DI NI212E
4| Fielz| 22|22
Zla|2|o|a|o|w|d
o2z >1>21|0
J|lDalal|lT|Tz|ofF

IHI Construction Machinery Limited




IHI

INDEX

1IC30
E

K

DESCRIPTION

% i

SHEET No.

LOWER FRAME ;
LOWER MACHINE ASS'Y
LOWER ROLLER ASS'Y
LOWER ROLLER ASS'Y
UPPER ROLLER ASSY
CRAWLER SHOE ADIJ. DEVICE
CRAWLER SHOE ADJ. DEVICE
IDLER SHAFT ASS'Y

UPPER FRAME ;
UPPER FRAME ASS'Y
COVER & BACK MIRROR
COVER & BACK MIRROR
ENGINE COVER (UPPER)
ENGINE COVER (R.H.)

DUMP BODY ;
DUMP BODY ASS'Y
DUMP BODY
REAR GATE CONTROL

ENGINE,/ELECTRICAL WIRING ;

O7—7Jb—A4;

oy — YA
ny— ‘=S
ov— o—SHr
Ty o—SHr
rm—35 Vo —JREE
ro—35  Va-—FEE
TARKS Y7 MY

VA ZAWAVE VN
TwoS 7 LT
A=y 15—
ARN=Fssy s 3
IvIy HN—- (B
IyVy A= ()

g7 K&y

¥ RF 4 #r
o7 EBF4

JYr—hr arbo-—-jb

oIy /ERER

—
|
o

2 —

[\
|
[

2 —
2 —
2_

N
>

4
A

oW

3—
3- 2

—

[]

L]

[

ENGINE ASS'Y ER% A -1 []
RADIATOR COVER ASSY & L UBAIAEII R T 7 &4 ) T

ACCESSORIES ASS'Y 4- 2 []

FUEL TANK ASS'Y LS > o ST 4- 3 []

FUEL PIPING ASS'Y HRRACERA L 4- 4 []

FUEL PIPING ASS'Y (OPTION) HRRIRCEANL (A7 v a>) 4- 4

ELECTRICAL WIRING EEe a-10 []

BATTERY ASSY Ry 5 ) HST 4-11 []

TRACTION WARNING DEVICE A TEREREAT 4-12 []

HYDRAULIC OIL SYSTEM ; WEY T A

HYDRAULIC PUMP HHFE A8 > THAST s5— 1 [ ]

HYDRAULIC OIL TANK ASS'Y Vet 5 > 2 45T 5— 2 []

HYDRAULIC PIPING PR AT 5- 3 []

HYDRAULIC PIPING FHEERT ALY 5- 3a ]

HYDRAULIC PIPING IREERCTEALY 5- 38 [ ]

1

REV. No. ®

IHI Construction Machinery Limited



IHI 1IC30

INDEX B x
DESCRIPTION # G SHEET No.
HYDRAULIC INSTRUMENT ; RS ;
TRACTION MOTOR ASS'Y ETE— 7 H 6-1 []

TRACTION MOTOR ASS'Y
DUMP CYLINDER ASS'Y
CONTROL VALVE ASS'Y
SOLENOID VALVE ASS'Y
SOLENOID VALVE ASS'Y
SOLENOID VALVE ASS'Y
LINE FILTER ASSY
HYDRAULIC PUMP ASS'Y
MDC CONTROL VALVE ASS'Y

OPERATION ;

CONTROL LEVER ASSY

CONTROL LEVER ASS'Y

CONTROL LEVER ASSY (FOR HUTTER)
CONTROL LEVER ASSY (FOR HUTTER)
RIGHT TRACTION LEVER

RIGHT TRACTION LEVER

LEFT TRACTION LEVER

TRAVEL SPEED /
ACCELERATOR LEVER ASSY

TRAVEL SPEED /
ACCELERATOR LEVER ASS'Y

ENGINE THROTTLE ASS'Y

GAUGE PANEL ASS'Y

GAUGE PANEL ASSY

OPERATOR SEAT ASS'Y
NAME-PEATE-ASSY:

NAME PLATE ASSY

NAME PLATE ASSY (FOR ENGLISH)
NAME PLATE ASSY (FOR HUTTER)7
NAME PLATE ASSY (FOR DUTCH)
NAME PLATE ASS’Y (FOR CES)
REFLECTOR ASS'Y (FOR CE)

TOOLS & ACCESSORIES ;
TOOLS & ACCESSORIES

ETE— R

FA AL D 4 (14
avha—N sVTHST
YVJAF SV THIAL

YV /4K ST

VYL AR LTRSS

IA4Y T4 IVyHAL
HER > 74T
MDCz2 v hm—Jb 2L THIT

BEREE
avba—L LA—5T
avba— LS—HT
avha— L=y (HUTTERFD)
avira—i LAz (HUTTERH)
EITVAN—HSL ()
BTV S ()
EATVAA—HISL (5)
SEATESE, /7 7w LoN—HiT

IR T 78N LoS—H

2Ty Zuay ML
FHéaisisr

FHEREAIT

FRU—%  ¥— M

B e et ottt {2 YR

(=4 TVU— MY

F—b Tl— M @0
=4 T MY (HUTTERD
F—Ih Tl— ML X5 5HD
d—2& FL— i (CESH)
Yo Uo7 #4 (CERD

TERMES ;
TEKHES

(o))
|
5
[

6- 2 [ ]
6- 4 []
6- 5 [ ]
6- 5a [ |
6- 5B [ |
6- 6 [ |
6- 7 [ ]
6-8 [ ]

7-1 []
7- 1A [ ]
7- 1
7- 1A |A]
7- 2a[ ]
7- 2B [ ]
7- 3A[ ]
7- 4A [ ]

7-6 []
7- 7 []
7- 1A [ ]
7- 8 []
g []
7- 9 [4]
7- 9 [B]
7- 9 [c]
7- 9 [D]
7- 9 [E]
7-10 [ ]

L]

ITHI Construction Machinery Limited

REV. No. @



SECTION 1

LOWER FRAME

o7— 7JU—LAh

Jo) | |BEARINE=ARE

IHI Construction Machinery Limited



v ¥ VHSL
LOWER MACHINE ASS'Y

a9

ITHI

MODEL 1C30



REES W & & 5 & & E2 o B|EmiE & A 5 B % £
KEY No.| PART No. DESCRIPTION Q'TYICHAN, SERIAL No. REMARKS
u7— <YL (R/4)
@ 0 %530 1083 00 | Machine Ass'y, Lower 1 CCO00001~ % * %
oy — 7 U—AHH
L J 0-1 XF30 0234 00 | Frame Ass'y, Lower 1 * ¥k~
ov— o—Jf
@ 0-2 xF30 0222 00 | Roller Ass'y, Lower 1 * % %k~
. Tyes a—Ffv
&) 0-3 XF30 0230 00 | Roller Ass’y, Upper 1 * % %k~
FEITHEEEE
[ 0—-4 xF30 7075 00 | Drive Device, Traction 1 ¥ ¥ %~
g7—- Jlb—ALA
1 420 0664 00 *Frame, Lower 1 CC000001~CC000080
oy— 7Ub—L
420 0673 00 | *Frame, Lower 1 CC000081~
gy— JU—A
1-1 420 0673 01 *Frame, Lower 1 CC000001~ For Hutter
2 _—
ay— a—J#sL
@ 3 #530 0970 00 | xRoller Ass'y, Lower 4 - CC000001~CC000480 |Sh. No. 1 —2
- n—-SH O
B #F30 0215 00 | *Roller Ass'y, Lower 4 — CC000481~ Sh. No. 1 -2
o — oS ERE g
9| 4 X530 0971 Q0 *Roller Ass'y, Lower 4 Not for use Sh. No. 13
7= o=
® #5630 1128 GO *Roller Ass’y, Lower 4 <« CC000001 ~CC000480 {Sh. No. 1 —3A
o7— w—3#3r O
S| #F30 0217 00 *Roller Ass’y, Lower 4 — CC0000481~ Sh. No. 1 —3A
PN
@ 5 D00 7027 00 | *Shim 4 CC000417~CC000472
8 059 5160 00 * Washer, Treatment (8) Ml18
HILHE Sy b Egzsioe o
7 %058 5200 00 *Nut, Treatment 4 Not for use M20
Syms v b GER)
058 4200 00 *Nut, Treatment 4 M20 P=15
8 058 5200 00 % Washer, Treatment 4 M20
<%
9 401 3617 00 | *Pin 4 < CC000001~CC000472
=% X
D01 3062 €O *Pin 4 — CC0O00473~
10 -
11 -
Ty
12 404 3298 02 * Bushing 8
FRb =N
13 076 5033 33 * Seal, Dust 8
AR
14 404 0832 00 | *Spacer 4 CC000001~CCO00040
FV—R Z9TN
15 072 8111 15 * Nipple, Grease 4
TysS a—SHr
16 #530 0969 00 *Roller Ass’y, Upper 2 Sh. No. 1 -4
BRIV b (LW, FWH R
17 051 8100 50 | *Bolt, Treatment (W /LW, F.W) 4 M10x 50 P=1.25
R oA
i8 #075 7606 UA | *Motor Ass’y 2 < CC000001~CC000432 |Sh. No. 6 — 1
E—F T X
@ #078 1133 UA | xMotor Ass'y 2 — CC000433~ Sh. No. 6 - 1A
A7ayy b
19 423 4553 00 | *Sprocket 2
FILEARIL b
20 055 5140 35 * Bolt, Treatment 36 M14 x 35
NOTE
0Oo— IIUHET

THI

MODEL 1G30

LOWER MACHINE ASS'Y

REV. No. @

SHEET No.1—1




REES B & & 5 # o % RO E|BERME & A 5 B o %
KEY No.| PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
21 059 5140 00 * Washer, Treatment 36 Mi4
RV b
22 400 0046 00 *Bolt, Special ®
su—3  Ya—fHr (R0)
30 %530 0998 01 | Shoe Ass’y, Crawler 1 CC000001~
TL Jv—3 Ya—fEir (R/0)
31 065 3711 UA | *Shoe, Rubber Crawler 2
N OTE

LOWER MACHINE ASS'Y REV. No. @
MODEL IG30 SHEET No.1—1 D



MEMO




i
8 ! 10

| Serial No.CC000481 ~

08-0301-010200-1

: IHI | A7— [O-3#iI
[]

LOWER ROLLER ASS'Y REV. No . @
MODEL I1C30 SHEET No.1-2



REES| &8 & & 5 il & & wO K BERMKE B H 5 B i &
KEY No.] PART No. DESCRIPTION Q' TY[CHAN.] SERIAL No. REMARKS
uy— a—-7#y R/1)
L 0 530 0970 00 | Roller Ass'y, Lower 4) < CC000001~CC000480
ov—- o—S#y R/ O
&) F30 0215 00 | Roller Ass'y, Lower 4) —! CCo00481~
HARN o—3
L 1 403 1338 00 * Roller, Guide 1 ~ CC000001~CC000480
HAK w—3 O
- D03 1032 00 *Roller, Guide 1 — CC000481~
O—39— #I—
& 2 404 2208 00 % Collar, Roller 2 “— CC000001~CC000480
0—3— #5- . X
@) D04 2013 00 | *Collar, Roller 2 - CCo00481~
Og—3— ¥ 7h
@ 3 422 0693 00 % Shaft, Roller 1 “ CC000001~CC000480
u—5= Y¥7h O
®| D22 2012 00 | *Shaft, Roller 1 — | 0000481~
7Y vy
4 063 0620 60 % Bearing 4
Ja—-F4ry -l
5 076 3014 60 * Seal, Floating 2
AN—H
® 6 404 0834 0O | *Spacer 2 CC000001~CC000480
RFwT Yy
7 049 3500 62 *Ring, Snap 2
‘0" yvy
8 076 0715 20 *Ring, “0” 2 - CC000001~CC000480 [G30 — 90B
‘O Yy X
076 0715 25 *Ring, “0" 2 — CC000481~ G25 — 90B
9 —
10 059 5160 00 % Washer, Treatment 2 M16
754
11 071 0201 01 *Plug 1 ST-PA-1/8
12 -
ATy Ky
i3 049 4608 10 *Pin, Spring 2
FRAL b
® 14 400 0046 CO | * Bolt, Special 2 < CC000001~CC000480
BIEAL + O
055 5160 35 * Bolt, Treatment 2 —! CC000481~ M16 x 35
N OTE
IHI i |
LOWER ROLLER ASS'Y REV. No. @
MODEL IC30 SHEET No.1— 2 D






® @ & @ o & o e

IHI

MODEL IC30

LOWER ROLLER ASS'Y

REV. No. @

SHEET No. 1 — 3A

RHES B & F 5 il i & o BEERE B B 5 B & £
KEY No.| PART No. DESCRIPTION Q'TY|CHAN,| SERIAL No. REMARKS
vy — B—7#7 (R/0)
0 X530 1128 00 | Roller Ass'y, Lower ] < CC000001~CC000480
oy— o—3S4 (R/0) O
XF30 0217 00 | Roller Ass'y, Lower @ | — | CCoo0481~
Vyvs Fl—»
1 440 3291 00 * Plate, Link 1
. yvs Fu—»
2 440 3290 09 *Plate, Link 1
RERAEL b
3 400 0045 00 * Bolt, Special 4 <« CC000001~CC000480 |M16 x 30
IR O
055 5160 30 * Bolt, Treatment 4 —! CC000481~ M16 x 30
BN S
4 059 5160 00 * Washer, Treatment 4 M186
uy— w—3#ir R/L)
5 530 0971 00 *Roller Ass'y, Lower 2 “« CC000001 ~CC000480
ov— =3 O
F30 0216 00 *Roller Ass'y, Lower 2 — CC000481~
AR =3
6 403 1338 00 * % Roller, Guide 1 « CC000001~CC000480
HAK w—3 O
D03 1032 00 | * *Roiler, Guide 1 — CC000481~
u—5— B7—
7 404 2208 00 * % Collar, Roller 2 <« CC000001~CC000480
o—35— AI-— X
D04 2013 00 | *x xCollar, Roller 2 — CC000481~
O=F— Y%7 h
8 422 0693 00 | * *Shaft, Roller 1 “— CC000001~CC000480
o—3— Y+7Th O
D22 2012 00 % % Shaft, Roller 1 — CC000481~
7Y 7
e} 063 0620 60 | * xBearing 2
TR—F4 ¥y Y=
10 076 3014 80 % % Seal, Floating 2
o yrs
11 076 0715 30 * *Ring, “0” 2 “— CC000001~CC000480 [G30 — 90
O Yy X
076 07i5 25 | * *Ring, “O” 2 —J CC000481~ G25 —~ 90B
AFry T Yus
12 049 3500 62 % *Ringu, Snap 2 ¢ 62
T
13 071 0201 01 * % Plug 1 1,8
ATV Er
14 049 4808 10 * % Pin, Spring 2
N OTE



OOOOOOOOO

RRRRRRRRRRRRRRRR



RIBEE B & & 5 i o % oM E|ERHE & M 5 B {i %
KEY No.f PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
Tyt w—F45 R1)
4] 530 0969 00 | Roller Ass’y, Upper 2) CC000001~
HA4F v—3
1 403 1337 00 *Roller, Guide 2
a—I— Yy7h
2 422 0692 00 * Shaft, Roller 1
Fpi—
3 445 9999 00 % Cover 2
S
4 400 6513 00 * Washer, Flat 2
=
5 076 1732 51 * Seal 2
2Fy S Yy
6 049 3500 52 *Ring, Snap 2
R7yvsy
7 063 0620 50 % Bearing 4
RFvT V¥
8 049 3510 25 *Ring, Snap 2
KO Z 4
] 076 0715 60 *Ring, “O" 2 G60
755
10 071 0201 01 % Plug 2 ST-PA-1/8
pas H
NOTE

ITHI

MODEL 1C30

P ZANN = bt 471
UPPER ROLLER ASS'Y

REV. No. @

SHEET No.1—4 D



MMMMMMMMM

EEEEEEEEEEEEEEEEEEEEE

EEEEEEEEE



RHES X @ B 5 & i % OB BERE B OH OS5 B fi %
KEY No.| PART No. DESCRIPTION |QTY|CHAN] SERIAL No. REMARKS
TAFT Y%7 MY (R/3)
0 x530 1074 00 | Shaft Ass'y, Idler 1 CC000001~CCO00480
AFY vy 2=y MET (R/3)
0-1 530 1074 99 | *Unit Ass'y, Spring 2 CCO00001~CCO00480
2RFY T )F—F
1 448 5718 00 | * %Retainer, Spring 1 CC000001~CC000480
. ATV S YF—F
2 448 5513 00 | * %Retainer, Spring 1 CC000001~CCO00480
TYvRM HNR
3 400 4161 00 | % %Bolt, Adjust 1 CC000001~CCO00480
ALY 5
4 417 0177 00 | * xSpring 1 CC000001~CCON0480
AR -
5 404 0859 01 | % %Spacer 1 CC000001~CCO00480
NAEFy b
6 058 0160 00 | % %xNut, Hex. 1 CC000001~CC000480 {M16
FU—2 Ty sy RS
7 530 1074 98 | *Cylinder Ass'y, Grease 2 | <= | CCO0000L~ % % *
FY~2 vy R/3) O
530 1074 96 % Cylinder Ass'y, Grease 2 — * % % ~CC000480
Y-z vyry
7-1 451 4536 00 % % Cylinder, Grease 1 CC000001~CC000480
Ex v
8 451 5531 00 | * *Piston 1 CCO00001~CCO00480
o )y
9 078 0710 45 | % %Ring, “O” 1 CCO00001~CCO00480 |P44 — 90B
Ny s Tyd Yo
10 076 2120 45 | * xRing, Back — up 1 CC000001~CC000480 |P44 — T2
Frvy SNT
11 414 0000 00 | # % Valve, Check 1 CC000001~CCO00480
Wy d
12 456 0004 00 | * *Packing 1 CC000001~CCO00480
FY—AR ZwT
13 072 8111 15 | * % Nipple, Grease 1 < | CCO00001~ * * %
Fy—a =y O
072 8111 14 | % xNipple, Grease 1 — * % x ~CC000480
14 -
TA KRS Yv7 ML (&)
15 #530 1081 01 | *Shaft Ass’y, Idler 1 CC000001~CC000480 |Sh.No. 1 — 6
TA KRS Y7 MY (E)
16 #530 1081 02 | *Shaft Ass'y, Idler 1 CC000001~CC000480 |Sh.No. 1 — 6
23 & 1. &>~ FiE, CCO00001~CCO00480 HHEEH
N OTE This sheet is applied to SER. No CC000001~CC000480.
IHI N
CRAWLER SHOE ADJ. DEVICE REV. No. @
MODEL IG30 SHEET No.1—5 D



08-030!-0105A0-0

IHI Tne5 3 MEEE

CRAWLER SHOE ADJ. DEVICE REV. No . @
MODEL 1C30 SHEET No.1 - 5A




REBEFS| & & & 5 il = % OB BERE B B 5 B f £
KEY No.| PART No. DESCRIPTION Q’TY|CHAN.,| SERIAL No. REMARKS
TARS Y7 MY
0 xF30 0210 00 | Shaft Ass'y, Idler 1 CC000481~
TAKS Ty 7 MEZ (A)
1 #¥F30 0209 02 *Shaft Ass'y, Idler 1 CC000481~ Sh.No. 1 -8
TAFRS ¥+v7 MY (B
1-1 #F30 0209 01 | %Shaft Ass'y, Idler 1 CC000481~ Sh.No. 1 —6
. FY—=2 vy rFHr
2 F30 0214 00 | Cylinder Ass'y, Grease 1 CC000481~
FYy—z vyvy
2—-1 D51 4008 00 % Cylinder, Grease 1 CC000481~
Fxyvy ST .
3 075 3265 UA | %Valve, Check 1 CC000481~
Oy
4 076 0710 42 | *Ring, ‘0" 1 CC000481~ P40 - 90B
Rys7ys Yry
5 076 2120 42 *Ring, Back — up 1 CC000481~ P40 -T2
Ex by
5] D51 5002 00 * Piston 1 CC000481~
RATYvS 2z MY
7 F30 0212 00 | Unit Ass’y, Spring 2 CC000481~
TP AL KB
71 400 4161 00 | *Bolt, Adjust 1 CC000481~
ATy T YF—+
8 D48 5008 00 | %Retainer, Spring 1 CC000481~
ANR—YH
9 404 0859 01 * Spacer 1 CC000481~
ATY T
10 417 0177 GO * Spring 1 CC000481~
ATV T Y7+
11 448 5513 00 | *Retainer, Spring 1 CC000481~
FEFy b
12 058 0160 00 | *Nut, Hex. 1 CC000481~ Mi16
N OTE

THI

MODEL. IC30

70—-5 Ja—HABER
CRAWLER SHOE ADJ. DEVICE

REV. No. @

SHEET No.1 — BA



08-0301-010600-1

ITHI

MODEL 1C30

TARS 47 MAX
IDLER SHAFT ASS'Y

EEEEEEEE



REFEEl & & & 5 i L) £ o BjEEME d3 B 8§ B & %
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
TAKRS Ye7 bY B RAD
® 0 530 1081 01 | Shaft Ass’y, Idler 1 “« CC000001~CC000480
T4 KRS vy 7 M (F) O
B F30 0209 02 | Shaft Ass’y, Idler 1 — CC000481~
T4 RT Y7 MY (B) RAD
@ 0-1 530 1081 02 | Shaft Ass'y, Idler 1 <« CCO00001~CC000480
TAFZ Y7 M () O
@ F30 0209 01 | Shaft Ass’y, Idler 1 — CCO00481~
TA K7
L] 1 423 6561 00 | *Idler 1 CCO00001~
v
® 2 401 2480 00 | *Pin 1 CC000001~
Ry vy Javy
@ 3 442 0723 00 | *Block, Bearing 2 CC000001 ~
Ja=54 vy =
[ 4 076 3014 67 | #%Seal, Floating 2 CC000001~
R7PYyvs7
® 5 063 0630 70 | *Bearing 2 CC000001~ #6307
Oy
® 6 076 0710 32 | *Ring, “O” 2 CCO00001~ P30 — 90B
RTY»T Ev
@ 7 049 4651 75 % Pin, Spring 2 CC000001~ é 10 x 75
a2
[ 8 071 0201 0L *Plug 1 CC000001~ 1/8
AFvT Wuy
@) 9 049 3500 80 | *Ring, Snap 2 CC000001~ ¢ 80
@ 10 - CC000001~
AZAK TI3Fv b
@ 11 442 3572 00 | *Bracket, Slide 1 «— CC000001~CC000480
Z54AK T3y b @]
-] D41 3817 00 * Bracket, Slide 1 —! CC000481~
BUEAV b ()
@ 12 051 4100 30 *Bolt, Treatment 4 CC000001~ M10x 30 P=1.25
8 13 059 5100 00 | *Washer, Treatment 4 CCO00001~ M10
N OTE

THI

MODEL 1C30

FA KRS Ye 7 MBI
IDLER SHAFT ASSY

REV. No. @

SHEET No. 1 — 6

L]



MEMO




SECTION 2

UPPER FRAME

TwiN T L—A

o) | RIS %L

IHI Construction Machinery Limited



Serial No. CC000329~

e o s oy o =y

/

Serial No. CC000329~

-

Serial No. CC000001~CC000080

N o o e o m n  —— — ——— — a— —

]

ReV. No. (3)
SHEET No.2 — 1

AN hvi
UPPER FRAME ASS'Y

VAOZA

IHI



IHI

MODEL 1C30

UPPER FRAME ASS'Y

RHES| & & & 5 # 7 # o B|ERYE B OB 5 B % %
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.] SERIAL No. REMARKS
7wt 7 L—Afllyy (R/5)
0 x532 0775 00 | Frame Ass'y, Upper 1 CC000001~CC000248
Fwre 7 =Ll (RS0)
x532 0909 00 Frame Ass'y, Upper 1 CC000249~CC000328
FTyss 7 L—hfy (R0)
xF31 1028 00 | Frame Ass'y, Upper 1 CC000329~
Fws¥ 7v—=L4L (F)
1 420 6544 00 | *Frame, Upper (Lower) 1 <« CC000001~CC000080
FTwst Tl—L4L (F) X
420 6648 00 | *Frame, Upper (Lower) 1 — CCO00081~ * * *
Twst JU—54h (F)
420 6771 00 | *Frame, Upper (Lower) 1 * x % ~CC000248
Tyt 72W—4b (F)
420 6920 00 % Frame, Upper (Lower) 1 CC000249~CC000328
Tyt 7V—h (F)
D20 6041 Q0 *Frame, Upper (Lower) 1 CC000329~
Fwsd 72L—4 (L)
2 420 6553 00 *Frame, Upper (Upper) 1 < CC000001~CC000080
Fwst 7L—Lh (L) X
420 6639 00 | *Frame, Upper (Upper) 1 = CC000081~CC000328
Tyt 7b—h (L) X 1
D20 6043 00 | xFrame, Upper (Upper) 1 — ] CCO00329~
Tusrt 7=k ()
2-1 420 6761 00 % Frame, Upper (Upper) 1 CC000081~CC000328 {For Hutter
Fwst 7L—4 ()
D20 6042 00 | %Frame, Upper (Upper) 1 CC000329~ For Hutter
vk H—-F
3 447 1117 00 | *Guard, Front 1 <« CC000001~CC000080
Javh H-F X
447 1192 00 | *Guard, Front 1 — ] €Co00081~
YA R H-F
4 447 1119 00 | *Guard, Side 2
Y7 H—F
5 447 1122 00 | *Guard, Rear 1 CC000001~CC000328
Y7 H—F
D47 0085 00 | *Guard, Rear 1 CC000329~
TIry b
6 442 3690 00 | % Bracket 2 CC000001~CC000080
73RN
7 446 9055 01 * Panel 1 CC000001~CC000328
A2
D46 7081 00 * Panel 1 CC000329~
28300
8 446 9055 02 | *Panel 1 CC000001~CC000328
ar Y%
9 446 9055 03 | *Panel 1
At V7
10 446 9055 04 | *Panel 1 CC000001~CC000328
IAv V.7
D46 7082 00 | *Panel 1 CC000329~
7RRI
11 446 9055 05 | *Panel 1
AEY7
12 446 9055 06 * Panel 1
AT/
13 446 9055 07 * Panel 1
2NN
14 446 9055 08 | *Panel 1
At V%
15 446 90556 09 * Panel 1
73RN
16 448 9055 10 | xPanel 1
At %
17 446 9056 00 | *Panel 1
BUIEAOL b GIE)
18 061 4120 25 * Bolt, Treatment 8 M12x 25 P=125
& &
N OTE
VA TANRPAVEVIN kv

REV. No. @

SHEET No.2 — 1

]



RH%ES 8 & & 5 # o % o B|HEHERE 8 B 5 B 1 #
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN, SERIAL No. REMARKS
BYRIEAR L b (HE)D
19 051 4120 20 | *Bolt, Treatment 5 -« CC000001~CC000080 |M12 % 20 P=1.25
ILBEAL b HIE) O
051 4120 20 | *Bolt, Treatment 1 —! CC000081~ M12x20 P=1.25
BN ES
20 059 5120 00 * Washer, Treatment 13 « CC000001~CC000080 |M12
IR S O
059 5120 Q0 * Washer, Treatment 9 —J CC000081~ Ml12
23R
21 059 0120 00 * Washer, Lock 13 <« CC000001~CC000080 |M12
ISR EEG O
059 0120 00 | *Washer, Lock 9 ~— | CCo00081~ M12
AEAL b (LW, FW 8D
22 051 8100 20 | *Bolt, Treatment (W/L.W, F.W) 9 Mi0O%x20 P=125
T h
23 400 7452 01 % Shim AR t=08
DA
24 400 7452 02 * Shim AR t=16
PN
25 400 7452 03 % Shim AR t=23
2WHFL b (LW, FWH B
26 051 8100 25 % Bolt, Treatment (W,/L.W, F.W) 2 CC000001~CC000328 |M10x 25 P=1.25
BIMEEL b (LW, FPWH 8D
051 8100 20 *Bolt, Treatment (W, L.W, F.W) 2 CC000329~ MI0x 20 P=1.25
HYHF v b
27 053 5120 00 *Nut, Treatment (For Hutter) 1 CC000081~ Ml12 P=1.25
BRI b (LW, FWH MED
28 051 8100 20 | xBolt, Treatment (W,/L.W, F.W) 4 CC000001~CC000328 |M10 %20 P=1.25
B b (LW, FWH fIED
051 8100 25 | %Bolt, Treatment (W/L.W, F.W) 4 CC0O00328~ M10x 25 P=1.25
BUEAR L b (LW, TWH 8D
29 051 8100 20 % Bolt, Treatment (W, L.W, F.W) 4 CC000001~CC000328 |[M10x 20 P=1.25
BULAIL b (LW, FWH MIED
051 8100 30 | %Bolt, Treatment (W/LW, F.W) 4 CC000329~ M10x 30 P=1,25
N O TE
P TANRP AP N :hvi

IHI

MODEL [IC30

LOWER MACHINE ASS'Y

REV. No. @

SHEET No.2— 1

[]



OWdN




Serial No. CC000001~CC000080

N e e e ot e e e

Q. O

REV. No.
SHEET No.2 — 2

VA TATR A
COVER & BACK MIRRCOR

ITHI

MODEL IC30



e @ & @& o

RH&ES 8 &% & 5 =18 b % o 18 B\ EHERHE B OB 5 B i £
KEY No.| PART No. DESCRIPTION Q'TY|CHAN| SERIAL No. REMARKS
8- (R/8)
0 x 536 1872 00 | Cover Ass'y 1 CC000001~
Jravh AN—
1 445 8683 00 * Cover, Front 1
Fr3—
2 445 8687 00 * Cover 1
Yy AHoaA-flsr (B)
3 #536 1876 00 *xCover Ass’y, Engine (Upper) 1 « CC0O00001~CC00008C {Sh.No. 2 -3
ESVDDA TS (A @) x
#536 1980 00 | #Cover Ass'y, Engine (Upper) 1 — | ccoooo81~ Sh.No. 23
TPy A= CR)
4 #536 1877 00 *Cover Ass'y, Engine (RH.) 1 « CC000001~CC000080 {Sh.No., 24
UV AN CR) x
#536 1979 00 | *Cover Ass'y, Engine (R.IL) 1 — CC000081~ Sh.No. 2~ 4
YA KN A=
5 445 8716 00 | xCover, Side 1
Ny AN
6 445 8717 00 * Cover, Rear 1
Tvy A= (D)
7 445 8718 00 | *Cover, Under (Front) 1 CC000001 ~CC000256
Ty HA8— (F)
445 3317 00 % Cover, Under (Front) 1 CC000257~
Ty As— (i)
8 445 8719 00 | *Cover, Under (Rear) 1
Ty A= ()
9 445 8720 00 | *Cover, Under (RH.) 1
) Ty An— (&)
10 445 8721 00 | *Cover, Under (L.H.) 1
(=4
11 409 4082 00 * Hinge 4
RF4 Fos
12 065 2209 UA | *Damper Stay 1
ZFvS BV
13 401 6030 04 *Pin, Snap 4
‘ Y h
14 400 7473 00 | *Shim AR
- 2NN
15 446 9057 D0 * Panel 1
: D2
16 455 0726 00 * Seal 2 £ =582
: =N
17 455 0726 00 * Seal 1 £ =588
=
18 455 0726 00 % Seal 1 £ =458
TSy b
18 442 3751 00 * Bracket 1 CC000001~CC000080
T4y b
20 442: 3752 00 % Bracket 1 CC000001~CC000080
MRV b (LW, FWA SHED
21 051 8100 20 % Bolt, Treatment (W/L.W, F.W) 32 M10x20 P=125
AERVE LW, FWH) e
22 x051 7060 16 | *Bolt, Hex.(W /LW, F.W) 4 Not for use M6
FRIL b
400 4280 01 % Bolt 4 CC000001~ M6 x 16
VAV G G NAE V
23 400 4281 01 * Screw, Socket llead 1
Ry
24 053 3060 16 % Screw, Pan Head 2 MG X 16
S
25 059 4080 00 | *Washer, Flat 8 M6
“U” Kb
26 400 3154 00 | *Bolt, “U" 2 CC000081~
254 Gk
27 065 2234 UA | *Damper, Stay 1
=Nz
28 400 6511 00 * Washer, Rubber 8
& ®
N OTE

ITHI

MODEL 1G30

IN=F/Ny T 25—

COVER & BACK MIRROR

REV. No. @

SHEET No. 2 — 2

[]



RHES| ® & & 5 # ity & FoOH O BEERE & OB 85 B 1 %
KEY No.| PART No DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
ARLT =N
29 455 0197 03 x*Seal, Sponge 2
) PR b (LW, EWAD
30 051 7080 20 * Bolt, Treatment (W,/L.W, F.W) 1 M8
NEFy b
31 054 4080 00 *Nut, Hex. 1 M8
s
32 059 3060 00 | *Washer, Flat 4 M6
. paviba i
33 054 4080 00 *Nut, Hex. 8 M8 P=1.26
34 -
A 8-
35 445 7136 00 * Cover 1
Dy
36 400 6284 01 * Washer 10
A5
37 059 0080 00 * Washer, Lock 10 M8
Fry Ty b
38 053 9080 00 *Nut 10 M8
AR (LW, FEWH #ED
39 051 8100 20 % Bolt, Treatment (W./L.W, F.W) 4 CC0O00001~CC000256 |M10x 20 P =1.25
HULRAOL b (LW, FWH B :
051 8100 25 * Bolt, Treatment (W/L.W, F.W) 4 CC000257~ M10x 25 P=1.25
Ry s I7-Hv (R/2)
50 x536 8895 00 | Back Mirror Ass'y 1 CC000001~
Nys 15— (h)
51 069 9901 01 *Mirror, Back (RH.) ‘1
Ny s 35— (&)
52 069 9901 02 | *Mirror, Back (I.H.) 1
& =3
N OTE

I

MODEL IC30

HN=FNy T 5~

COVER & BACK MIRRCR

REV. No. @

SHEET No. 2 — 2

]



MEMO




08-0301-0202A0-0

COVER & BACK MIRROR REV. No . @
MODEL 1G30 SHEET No. 2 - 2A




RHES B % F 5 il o & FoO% EE®RE E A 5 B & %
KEY No.] PART No. DESCRIPTTION Q'TY{CHAN. SERIAL No. REMARKS
F728—H57
0 xF35 3108 00 | Cover Ass'y 1 CC000329~
Ny IT—HT
Q-1 x536 8895 00 | Mirror Ass'y, Back 1 CC000329~
oy 7 Hr
i 069 0220 37 | *Lock Ass'y 1 CC000329~
FN—
2 D45 5186 00 | *Cover 1 CC000329~
A
3 069 0016 05 *Hinge 2 CC000329~
YRRV b (LW, FWAD
4 051 7080 30 | *Bolt, Treatment (W/LW, F.W) 2 CC000329~ M8 x 30
V=i
5 455 0726 00 | *Seal 1 CC000329~ 2 =935
RRY MRV
6 D46 7078 00 | *Panel, Sponge 1 CC000329~
RAF4 F R
7 065 2232 UA | *Damper Stay 1 “ CC000329~ * * *
RT4 Tt O
085 2250 UA | %Damper Stay 1 — [k xx~
RFv7T Er
3 401 6030 04 | *Pin, Snap 2 CC000329~
=
9 455 0726 00 | *xSeal 2 <« CC000329~ * ¥ % 2=1100
¥—Jb O
455 0001 GO * Seal 2 — * %k ko~ ¢ =1100
‘Ut F b .
10 400 3154 GO0 | xBolt, “U” 1 CC000329~
~EFy b
11 054 4080 00 | xNut, Hex. 5 CC000329~ M8
BRI L (LW, FWAD
12 051 7080 40 % Bolt, Treatment (W /L.W, F.W) 2 CC000329~ M8 x 40
MRV N (LW, FWA)
13 051 7080 35 | %Bolt, Treatment (W /LW, F.W) 4 CC000329~ M8 x 35
b
14 D00 7017 00 * Shim 2 CC000328~
A
15 D40 0273 00 | *Plate 2 CC000329~
=k
16 455 0726 00 * Seal 1 CC000329~ §=734
=
17 455 0726 00 | *Seal 1 CC000329~ g=105
ZEVY RN
18 D46 7079 GO0 | *Panel, Sponge 1 CC000329~
ARVY Y=
19 455 0187 03 * Seal, Spenge 2 CCO00329~
FoN— '
20 445 8717 00 | *Cover 1 CC000329~
AMPERL b (LW, FWA #E)
21 051 8100 20 | *Bolt, Treatment (W/L.W, F.W) 22 CC000329~ MI0Ox20 P= 125
Nyl 15— (F)
22 069 9901 01 % Mirror, Back (R.H.) 1 CC000329~
o8~
23 D45 5187 00 | *Cover 1 CC000329~
Ky v ANy F FLb
24 400 4281 01 % Bolt, Button Head 1 CC000329~
gL b (LW, FW{D)
25 051 7080 20 | *Bolt, Treatment (W /L.W, F.W) 1 CC000329~ M8 x 20
Ny o 15— (k)
28 069 9901 02 | *Mirror, Back (LH.) 1 CC000329~
Fal—
27 445 8687 00 | *Cover 1 CC000329~
HANRY
28 053 3060 16 % Screw, Pan Head 8 CC000329~ M6 X 16
RS
29 059 4060 00 * Washer, Flat 8 CC000329~ M6
pas =
N OTE

COVER & BACK MIRROR
MODEL. 1C30 SHEET No.2 — 2A

IHI AN—RNw s I5—
REV. No. @



REES 8 & & 5 # i % ol BERE &8 B 5 B fi& £
KEY No.|] PART No. DESCRIPTION Q'TYICHAN., SERIAL No. REMARKS
o LBES
30 400 6511 00 * Washer, Rubber 8 CC000329~
o2
31 446 9057 00 | *Panel, Adiabatic 1 CC000329~
Fpo8—
32 445 8716 00 | *Cover 1 CC000329~
S
33 059 3060 00 | *Washer, Flat 4 CC000329~ M6
Ky ~y F Fp
34 400 4280 01 *Bolt, Button Head 4 CC000329~ M6 x 16
Ty Hn— (h)
35 445 8720 00 | *Cover, Under (RH.) 1 CC000329~
TvE A= (%)
35 445 8719 00 | *Cover, Under (Rear) 1 CC000329~
Ty AN- ()
37 445 8721 00 * Cover, Under (L.H.) 1 CC000329~
BIMERNL L W, FPWHE #ED
33 051 8100 25 % Bolt, Treatment (W, L.W, F.W) 4 CC000329~ M10x 25 P=1.25
TrE FAeX— (8D
39 445 3317 00 % Cover, Under (Front) 1 CC000329~
pad =
N OTE

IHI AR—Bstyl 25— E
REV. No. @

COVER & BACK MIRROR
MODEL IC30 SHEET No. 2 — 2A



MEMO




ENGINE COVER (UPPER) REV. No. @
MODEL IC30 SHEET No.2 — 3

IHI Tvvy Hn— (L)
L]



AHES B % &2 5| B ko % O B|ERME B A 5 B i %
KEY No.| PART No. DESCRIPTION |QTY|CHAN| SERIAL No. REMARKS
vy An-fiv (B RA1)
0 x536 1876 00 | Cover Ass'y, Engine (Upper) 1 CC000001~CCO00080
vy Ai—fisr (B) ®RA0) )
x536 1980 00 | Cover Ass'y, Engine (Upper) 1 CC000081~CC000328
IUTY A= (45)
1 445 8714 Q0 *Cover, Engine (RH.) 1 <« CC000001~CC000080
TyYy Jprie (19) X
445 7053 00 | *Cover, Engine (R.H.) 1 —! | ©Co00081~
A ¥17
2 446 9058 03 * Panel 1
sV
3 446 9058 04 % Panel 1
—jb
4 455 0726 00 | *Seal i £ = 2000
K7— wy 24
5 069 0220 37 *Lock Ass'y, Door 1
e B 1. Kv—bFig. CCO00001~CCO00328 EHE R,
NOTE This sheet is applied to SER. No CC000001~CC000328.

ITHI

MODEL IC30

TV v Hhn— (F)

ENGINE COVER (UPPER)

REV. No. @

B

SHEET No.2 — 3 D



THI

ENGINE COVER (RH.) REV. No. @
MODEL {C30 SHEET No.2— 4



RHHES| # & & 5 # h # B B|EEME & 5 {i e
KEY No.f] PART No. DESCRIPTION |QTYCHAN,| SERIAL No. REMARKS
TuVy Aps—flar () R
0 %536 1877 00 | Cover Ass'y, Engine (R.IL) 1 CC000001~CC000080
TPy AN () R0)
X536 1979 00 | Cover Ass'y, Engine (RH.) 1 “ CC000081~CCO00328
Yy Hi~ (h)
1 445 8715 00 % Cover, Engine (R.H.) 1 < CC0O00001~CC000080
IyPy A= (H) X
445 7052 00 | *Cover, Engine (R.H.) 1 — 1 €C000081~
Y 9
2 446 9058 01 * Panel 1
AV %
3 446 9058 02 * Panel 1
=)
4 455 0726 00 * Seal 2 £ = 2000
K7— oy Al
5 069 0220 37 % Lock Ass'y, Door 1
2 B 1. & ¥ — ki, CCO00001~CCO00328 BHEEw o
N OTE This sheet is applied to SER. No CC000001~CC000328.

IHI

MODEL. IC30

oYy Hhin— (B
ENGINE COVER (R.H.)

REV. No.
SHEET No.2 — 4

@

L]



MEMO




SECTION 3

DUMP BODY
o7 KF 4
o) | | BEREARIN=EL

IHI Construction Machinery Limited



IHI ¥UF KM

DUMP BODY ASS'Y REV. No. @
MODEL 1C30 ‘ SHEET No.3 — 1 D



R%ES 8 &% & 5 B & % o BRiERE B H 5 B {if %
KEY No.| PART No. DESCRIPTION Q'TYICHAN.,, SERIAL No. REMARKS
Fr7 KF44L RAD
0 %539 1026 00 | Body Ass'y, Dump 1 CC000001~CC000080
g7 BF L RA0)
x539 1032 00 Body Ass'y, Dump 1 CC000081~CC000328
o7 HF ML RO
xF40 3007 00 | Body Ass'y, Dump 1 CC000329~
FF 4 HEIL
1 #539 1025 00 *Body Ass'y 1 <« CC000001~CC000080 |Sh.No. 3—2
RF 4 R X
#639 1031 00 *Body Ass'y 1 — CC000081~CC000328 |[Sh.No. 3~ 2
RKF 4 I
#F40 3006 00 | %*Body Ass'y 1 CC000329~ Sh.No. 3-2
TS vy
2 #075 8665 UA | *Cylinder, Dump 1 Sh.No. 6 -2
vALvy Ev
3 401 7314 00 *Pin, Wing 1
94 vy vy
4 401 7315 00 %*Pin, Wing 1
L b (LW, FEWH 41ED
5 051 8100 20 *Bolt, Treatment (W L.W, F.W) 4 CC000001~CC000072 [M10x 20 P=1.25
AL b (LW, FWH 18D '
051 8100 20 *Bolt, Treatment (W, /L.W, F.W) 2 CC000073~ MIOx 20 P=1.25
FN— Fl—}
6 440 9739 00 * Plate, Rubber 2
ARV EHE)
7 054 1100 50 | *Bolt, Hex. 4 MIO X 50 P=1.25
ANEFy b GEED
8 054 5100 00 *Nut, Hex. 8 M10 P=1.25
v h
9 400 7492 01 * Shim AR t=1.6
T
10 400 7492 02 * Shim AR t=23
=7
11 401 1802 00 * Pin 2
Ty vy
12 404 3307 01 | *Bushing 2
NAFNL N GRED
13 054 1120 90 | *Bolt, Hex. 2 M12x 90 P=1.25
AEFy b HED
14 054 5120 00 *Nut, Hex. 4 Mi2 P=1.25
VRIEr S )7
15 072 8111 55 % Nipple, Grease 2 CC000001~CC000328 |PT1./8 x 67.6°
FY—2 =9 T
072 8111 65 | *Nipple, Grease 2 CC000328~ PT1,/8 x90°
16 -
AT A
17 426 1023 00 * Stay 1 « CCO00001~CCO00080
AT 4 x
426 1109 00 | *Stay 1 — CCO00081~
Hiff e
18 401 3155 01 *Pin, Head 1
) gy
19 059 9050 50 *Pin, Cotter 1
18— FU=—}
20 440 9734 00 % Plate, Rubber 2
NOTE
IHI | 5T KF ML
DUMP BODY ASSY REV. No. @
MODEL IG30 SHEET No. 3 — 1 I:l






REES # & & 5 B o & B B\ERME B A 5 # ] Z
KEY No.} PART No. DESCRIPTION Q’TY|CHAN, SERTAL No. REMARKS
K71 4L (R0)
0 X539 1025 00 | Body Ass'y 1 <« CC000001~CC000080
RF4#Z RAD X
x539 1031 00 | Body Ass'y 1 — CC000081~CC000328
£57 14z (R0)
xF40 3006 00 | Body Ass'y 1 CC000329~
RF4 Tl—A
i 420 6531 00 | *Frame, Body 1 <« CC000001~CC000080
RF4 TU—4 X
420 6635 00 | *Frame, Body 1 <:1| CC000081~CC000248
RFs TU—L O
420 6913 00 | *Frame, Body 1 — CC000243~CC000328
RBF4 Tl—h
D20 6047 00 | *Frame, Body 1 CC000329~
HAF H—F TU—Ah
2 420 6532 00 | *Frame, Side Gate 2 < CC000001~CC000080
YA K H—=b Tl—A X
420 6636 00 *Frame, Side Gate 2 — CC000081~CC000328
Y4 F H—h TU-A4
D20 6054 00 | *Frame, Side Gate 2 CC000329~
VY F—bF Tl—Ah
3 420 6533 00 % Frame, Rear Gate 1 <« CC000001~CC000080
VY F—bF Tl—LA X
420 6637 00 | *Frame, Rear Gate 1 | —' | CC000081~CC000328
VY F—r TlL—A
D20 6055 00 | *Frame, Rear Gate 1 CC000329~
A
4 539 1023 00 * Hinge 8 3 CC000001~CC0O00080
Evy O
539 1023 00 * Hinge 6 —! CC000081~
Ly (k) ()
5 409 4091 99 | *Hinge, Upper (RH.) 1
by (b)) &
6 409 4091 98 *Hinge, Upper (L.H.) 1
YY¥ =k avibo-As
7 #539 1024 00 *Control Ass'y, Rear Gate 1 Sh.No. 3—3
S8 Ry b
8 458 0749 00 | *Pat, Rubber 4
[2Xaviiy- S
9 056 5060 45 % Screw, Pan Head 4 M6 x 45
JAE Nt
10 059 0060 00 % Washer, Lock 4 M6
NEF Y b
11 064 4060 00 | *Nut, Hex. 4 CC000329~ M6
~r R
12 D09 5001 G0 | *Handle 4 CC000329~
SAFy b
13 058 0160 00 *Nut, Hex, 8 CC000329~ M16
JIlIGAe 85154
14 049 1800 16 * Washer, Conical Spring 8 CC000329~ M16
b2 =
N O TE
DUMP BODY REV. No. @
MODEL 1C30 SHEET No.3 — 2 Ij



IHI | U¥s—r :‘/hl:_!-—m

REAR GATE CONTROL
MODEL IC30

REV. No. @

SHEET No.3— 3

]



RHES % & § =S i & oM BRERHE B OB 5 # & ES
KEY No.] PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
Uy HF—p arvbo-—-Ifiz (R/2)
0 x539 1024 00 | Control Ass'y, Rear Gate 1 CCO00001~
ATy T Yoy
1 451 4537 00 *Cylinder, spring 2
2 LEX
2 402 1266 00 *Clevis 2
AT v
3 417 2082 00 % Spring 2
|27
4 449 8156 99 * Lever 1
VN —
5 449 8156 98 * Lever 1
B Y
6 401 3661 00 *Pin, Head 4
SERES
7 059 3100 00 * Washer, Flat 4 M10
#HE
8 059 9030 18 | *DPin, Cotter 4
Ty
9 061 8114 20 * Bushing 2
AFyT Uy
10 049 35661 10 *Ring, Snap 2
JY—=R =ZvyTFI
11 072 8111 15 * Nipple, Grease 2 PT1,/8
AEF v+ GRE)
12 054 5100 00 * Nut, Hex. 2 M10 P=1.25
pan =
N OTE
THI v b avho—i B
REAR GATE CONTROL. REV. No. <:>
MODEL 1C30 SHEET No.3 = 3 D



MEMO




SECTION 4

ENGINE,ELECTRICAL WIRING

vy / BREE

Jol | R RINS%L

IHI Construction Machinery Limited



THI S

ENGINE ASS'Y REV. No. @
MODEL 1C30 SHEET No.4 — 1 D



RE&ES| &8 & & 5 i A % oM BE\ERE @ B 5 # & ]
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.] SERIAL No. REMARKS
TP (R/6)
Q0 *x534 5999 01 | Engine Ass'y 1 CC000001~
b
1 066 7506 UA | *Engine 1 < CCO00001~ * * %
Py O
066 7611 UA | *Engine (EPA) 1 — * %k~
VA LN
2 442 3610 00 * Bracket 2 CCO000001~
T4y b
3 442 3611 00 * Bracket 1 CC000001~
73y b
4 442 3612 Q0 %* Bracket 1 CC000001~
T4 w b
5 442 3613 00 | *Bracket 1 CC000001~
T34y b
[} 442 3614 00 * Bracket 1 CC000001~
STUT—-IRAAN J—FFEL
7 086 8137 UA | *Radiator & Oil Cooler Ass'y 1 CC000001~
FAN 7 —FHISL
7-1 066 8137 10 % %Cooler Ass’y, Oil 1 CC000001~
YRRV b (LW, FWE)
8 051 7080 20 * Bolt, Treatment (W/L.W, F.W) 9 CC000001~ M8 x 20
5Vx—-% k-2 (B)
9 407 0516 00 * Hose, Radiator (Upper) 1 CC000001~
S5vr—% k-2 (F)
19 407 0569 00 | *xHose, Radiator (Under) 1 CC000001~
s5v7
11 069 0074 45 * Clamp 4 CC000001~
F—=2
12 407 0269 08 * Hose 1 CC000001~ @ 50 %X 670
NUR
13 082 0067 05 * Band 1 CC000001~ TY — 26M
IR (k—2R)
14 Q77 9003 29 *Elbow (Hose) 1 CC000001~
YH—-7 vy (I UHE)
15 068 8117 UA | *Tank, Reserve (W, Engine) 1 CC000001~
F=A ISV
16 069 0074 53 % Clamp, Hose 3 CC000001~ $ 53
TSy b (=P URIE)
17 066 8118 UA | *Bracket (W ”Engine) 1 CC000001~
HITEAIL b
18 055 5100 30 * Bolt, Treatment 4 CC000001~ M10 % 30
BUERAL b (LWAD
19 051 9060 12 % Bolt, Treatment (W./T.W) 2 CC000001~ M16 x 12
AL N (LW, FWHR 8D
20 051 8100 20 *Bolt, Treatment (W LW, F.W) 4 CC000001~ M16x 20 P=1.25
FINIEA)L b
21 051 3100 25 * Bolt, Treatment 6 CC000001~ M10 x 25
FA
22 452 2708 00 *Duct 1 CC000001~
k=2 257 ISUZU
23 % %k %k % % %% | xClamp, Hose 3 CC000001~ 894473 — 5630
NEFy b EWHD
24 052 1080 00 *Nut, Hex.(W/F.W) 7 CC000001~ M8
R UBALEAENT
25 #534 6002 00 | *Cover Ass'y, Radiator 1 CCO000001~ Sh.No. 4 -2
26 059 5100 00 | * Washer, Treatment 16 CC000001~ M10
b
27 400 7458 00 * Shim AR CC0O00001~ t=1.0
PN
28 400 7459 00 % Shim AR CC000001~ t=1.6
PN
29 400 7460 00 * Shim AR CC000001~ t=32
FN b
30 400 4189 01 * Bolt 6 CC000001~ M10 x 25
E B
N OTE
THI
ENGINE ASS'Y REV. No. @
MODEL. 1C30 SHEET No.4 — 1 |:|



RHEHES B & & 5 #B i # O BEERE & B 5 # i %
KEY No.j PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
F =R LT
31 066 7506 01 | *Pipe, Exhaust 1 CC000001~
284S
32 443 0934 00 | *Fipe 1 “— CC000001 ~
LT O
443 0989 00 | *Pipe 1 —! CC000001~
At s
32-1 443 2014 060 * Pipe 1 CC000001~ For Hutter
o753l
33 091 0930 81 *Rubber, Cushion 2 CC000001~
R L
34 091 0930 82 | *Rubber, Cushion 2 CC000001 ~
nNAT
35 443 0958 00 | #*Pipe 1 CC000001 ~
)Xy F
36 458 0738 00 | *Pad 2 CC000001~ ¢ 30 x 30
S
37 058 3120 00 * Washer, Flat 3 CC000001~ M1i2
NS
38 059 0120 00 | *Washer, Lock 10 CC000001~ Mi2
NAF v b
39 058 0120 00 | *Nut, Hex. 13 CC000001~ Mi2
TSy b
40 442 3355 00 | *Bracket 2 CCO00001 ~
T3y b
41 % %k % % % % % | %Bracket 1) CC000001~
42 -
ESN
43 066 8400 02 | *Net 1 CC000001 ~
44 059 3060 00 | *Washer, Flat 2 CC000001~ M6
INREES
45 059 0060 G0 | *Washer, Lock 2 CC000001~ M6
AL b
46 057 6060 16 * Bolt, Wing 4 CC000001~ M6 x 16
47 -
AVAN
48 082 0067 10 | *Band 1 CC000001~
Tyvy
49 400 6119 03 | *Washer 4 CC000001~ Mi2
SNAEFw b
50 054 4060 00 *Nut, Hex. 24 CC000001~ M16
51 -
SIAERL b (LW, FW ) EREd
52 x051 7060 16 | *Bolt, Treatment (W /L.W, F.W) 2 Not for use M6 x 16
YAV
53 074 5929 UA | xSilencer 1 CC000001~
P A% AV ISUZU
53-1 * %k ok koK X % * Band, Silencer 2 CCO00001~ 897062 — 7431
LT JY—F K—X
54 077 9003 40 *Hose, Air Cleaner 1 CC000001~
& =
N OTE

ITHI

MODEL 1C30

IVYUVHE
ENGINE ASS'Y

REV. No. @

SHEET No. 4 — 1

[]



MEMO




L]

REV. No. @

SHEET No.4 — 2

BiR UBERUIRT7 7 &4 U
RADIATOR COVER & ACCESSORIES

IHI

IC30

MODEL



IHI

MODEL 1CG30

RADIATOR COVER ASS'Y & ACCESSORIES ASS’Y

REV. No. @

SHEET No. 4 — 2

RH&ES M & & % # i A o BRERE OB R 5 R i £
KEY No.| PART No. DESCRIPTION Q'TY|CHAN. SERIAL No. REMARKS
R UBhbslsr (R/72)
0 x534 6002 00 | Cover Ass'y, Radiator 1 CC000001~
F 7N
1 445 8671 00 *Cover 1 :h CC000001~CC000072
Hpri—
2 445 8672 00 % Cover 1 CC0000061~CC000072
F 7S o
445 7006 00 x Cover 1 — CC000073~
V=
3 455 0815 01 * Seal 1
-
4 455 0815 02 * Seal 1
=N
5 455 0815 03 | *Seal 1
=
6 455 0815 04 | *Seal 1
=
7 455 0815 05 * Seal 1
-
8 455 0816 00 * Seal 1
V=
9 455 0718 00 | *Seal 1 £ =382
VAR D
10 455 0002 00 * Sponge, V 1 42="T2
VAR D
11 455 0002 00 | *Sponge, V 1 £ =346
VAR
12 455 0002 00 | *Sponge, V 2 £2=28
13 -
BRI b (LW, FWHD
14 051 7080 16 | *Bolt, Treatment (W /L.W, F.W) 7 CC000001~CC000072 |MS8 x 16
AL L (LW, FWAD
051 7080 16 | *Bolt, Treatment (W/L.W, F.W) 5 CC000073~ M8 x 16
T U ey Y HLL
20 x536 8896 00 | Accessories, Ass'y 1 CC000001~CC000328
724 YT
XF35 3111 00 | Accessories, Ass'y 1 CC000329~
~y N V7
21 085 4010 29 % Lamp, Head 2
21 -1 085 3012 67 * *x Bulb 1
=TSN FT
22 085 4520 UA | *Lamp, Turnsignal 2
R
23 085 7011 49 | *Horn 1|
- O
085 7011 62 * Horn 1 —
A=A Fvb
24 052 4100 00 | *Nut, Conical 2 Mio
AL b (LWED
25 051 9080 20 * Bolt, Treatment (W/L.W) 1 M8 x 20
& B
NOTE
HERUPLBIR T O Y VI




Serial No.CC000329~

08-0301-040300-1

IHI

4

@, O

REV. No .
SHEET No.4 -3

S SECIVEE kv
FUEL TANK ASSY

IC30




RHES| 8 % & 5 # b % OB E|EEBEE B B 5 % { £
KEY No.| PART No. DESCRIPTTION [QTY|CHAN| SERIAL No. REMARKS
By v o RAD
0 X534 9696 00 | Tank Ass'y, Fuel 1 CC000001~CC000328
RS 24837 (R/0)
xF33 7012 00 | Tank Ass'y, Fuel 1 CC000329~
ey vy
1 428 4754 00 | * Tank, Fuel 1 CC000001~CC000328
Wy vy
D28 4012 00 | *Tank, Fuel 1 CC000329~
FrvS
2 072 9910 18 | *Cap 1
e Y s
3 072 1207 03 | *Valve, Gate 1 < | CCO00001~ * * %
AbyT AT O
072 4107 08 | % Valve, Stop 1 — o kkk~
BB b (LW 5
4 052 0100 20 | *Bolt, Treatment (W, /L.W.) 4 M10 % 20 P =125
Ta—2)V H—T
5 085 8108 11 | %Gauge, Fuel 1 CC000001~CC000328
Ta—IN =T
085 8605 00 | %Gauge, Fuel 1 CC000329~
ATE D
6 091 0650 04 | *Packing 1
AUNRY
7 056 5050 10 | *Screw, Pan Head 5 M5 x 10
RS
8 059 0050 00 | %Washer, Lock 5 M5
A MU—F
9 072 9910 17 | *Strainer 1
Ho8—
10 D45 5179 00 { *Cover 1 CC000329~
BULBERNL b (LWAD
11 051 9080 10 | *Bolt, Treatment (W, L.W) 2 CC000329~
ML e
12 455 0519 00 | *Seal, Trim 1 CC000329~
pas =
N OTE
I H I RS o 83T 4
FUEL TANK ASSY REV. No. @
MODEL IC30 SHEET No.4 — 3 I:I




Serial No. CC000329~

~—————— e e e e

— e ————— e —— - —— — ——

-

REV. No.
SHEET No.4 — 4

RAH BB ST
FUEL PIPING ASS'Y

IHI



RHES 8 & & 5 & it % OB R|\E®BRE 8 K 5 & i £
KEY No.|] PART No. DESCRIPTION |[QTY|CHAN, SERIAL No. REMARKS
HEBCEMY R2)
[¢] x534 9698 01 Piping Ass'y, Fuel 1 CC000001~CC000328
BEREEY R/0)
xF33 7015 01 | Piping Assy, Fuel 1 CC000329~
Ta—IT) F—2A
1 407 0245 09 * Hose, Fuel 2 CC000001~ £ =700
T a—T ) F—2A
2 407 0245 23 * Hose, Fuel 1 CC000001~ £ = 1500
Ta—X)y F—A
3 407 0307 16 % Hose, Fuel 1 CC000001~CC0O00328 | £ = 1300
Ta—T K-
407 0307 18 * Hose, Fuel 1 CC000329~ £ = 1400
4 —_
NREE
5 059 0080 00 * Washer, Lock 1 CC000001~ M8
6 -
k=2 I5UF
7 069 0081 62 * Clamp, Hose 6 CC000001~CC000328
KR 2307
069 0081 62 * Clamp, Hose 10 CC000329~
R=Z S5V
8 069 0081 55 % Clamp, Hose 2 CC000001~
VAV kI
9 055 0080 70 % Bolt, Hex. 1 CC000001~ M8 x 70
TR
10 059 3080 00 % Washer, Flat 1 CC000001~ M8
Ta—Tib RrF (oY UHRE) (BE) ISUZU
11 % % % % % % % | *Pump, Fuel (W, Engine) 1 <« CCQ000001~CC000184 1894241 — 1791
Za—x)b BT (2P VR G O 1SUZU
* % % % % % % | %xPump, Fuel (W/Engine) 1 — CC000185~ 897149 - 1820
W7 vy (2P VE) ISUZU
12 ¥ % % % % ¥ *x | %Filter, Fuel (W.”Engine) 1 CC000001~ 897077 — 9320
=T NRUFK
13 082 0067 05 % Band, Cable 3 CC000001~
2507
14 408 0118 00 * Clamp 1 CC000001~
T a~—T )N F—-R
15 407 0245 07 % Hose, Fuel 2 CC000329~ £ =200
Fa—T
16 D28 5077 00 | *Tube 1 CC000329~
MR & (LW, FWAD
17 051 7080 12 * Bolt, Treatment (W, /LW, F.W) 1 CC000329~ M8 x 12
JuuAy b
18 091 0941 12 % Grommet 1 CC000329~
N OTE
RAFIECERE L

THI

MODEL 1C30

FUEL PIPING ASSY

REV. No. @

SHEET No.4 — 4

4
]



7

AN
;N\, =

FUEL PIPING ASS'Y (W,/WATER SEDIMENTER)  Rev. no. (5)
MODEL 1C30 SHEET No.4 — 4

IHI BOHTEIETL (95— &5 4 X 54D



RHiES # & & 5 # it # W3 BijEWmE B OH 5 # i E
KEY No.| PART No. DESCRIPTION Q' TY|CHAN. SERIAL No. REMARKS
HRRIRCE R (R2)
0 X534 9698 01 Piping Ass'y, Fuel 1 CC000001~CC000328 |OPTION
HRRBRCE L (R0)
xF33 7012 02 | Piping Ass'y, Fuel 1 CC000329~ OPTION
Ta-I)y K-
1 407 0245 09 | *Hose, Fuel 2 CC000001~ £ =700
Ta—I F—R
2 407 0245 23 | *Hose, Fuel 1 CC000001~ £ = 1500
Fa—T) F—X
3 407 0307 16 | %*Hose, Fuel 1 CC000001~CC000328 | £ = 1300
Fa—=IN F—2R
[ 407 0307 18 *Hose, Fuel 1 CC000329~ £ =1400
Fa—ITl K—R
4 407 0245 01 * Hose, Fuel 1 CC000001~ £ =240
INREES
5 059 0080 00 % Washer, Lock 2 CCO00001~ M8
Tr—5 BF4AT 1ISUZU
6 066 0900 72 * Sedimenter, Water 1 CC000001~ 897086 — 2450
F-R 25T
7 069 0081 62 | *Clamp, Hose 8 CCO00001~CC000328
R—R IS
069 0081 62 *Clamp, Hose 12 CC000329~
"—=R I5F
8 069 0081 55 % Clamp, Hose 2 CC000001~
AY: B
9 055 0080 70 | *Bolt, Hex. 2 CC000001~ M8 x.70
SRR
10 059 3080 00 | *xWasher, Flat 2 CC000001~ M8
Fa—xh KT (22T VR (L) ISUZU
11 % % % k% %% | *xPump, Fuel (W/Engine) 1 <« CCO00001~CC000184 1894241 — 1791
Za—x)V RuF (2P LB GUE) O ISUZU
* %% %% %% | *Pump, Fuel (W/Engine) 1 — CC000185~ 897149 — 1820
BE7 4 Ly (v VR 1suzu
12 % % % % % % ¥ | *Filter, Fuel (W, ”Engine) 1 CC000001~ 897077 ~ 9320
r—TNn R f
13 082 0067 05 * Band, Cable 3 CC000001~
7507
14 408 0118 00 | *Clamp 1 CC0O00001~
Fa—x) K—-2A
@ 15 407 0245 07 * Hose, Fuel 2 CC000329~ £ =200
Fa—T
@ 16 D28 5077 00 | *Tube 1 CC000329~
AL b (LW, FWAD
e 17 051 7080 12 | *Bolt, Treatment (W/L.W, F.W) 1 CC000329~ M8 x 12
Jaityhk
® 18 091 0941 12 * Grommet 1 CC000329~
N OTE

IHI

MODEL 1C30

BMEBEEL (Vr—5F &7 XV5)

FUEL PIPING ASS'Y (W WATER SEDIMENTER)

REV. No. @

SHEET No. 4 — 4




—_—— e e e

Serial No. CC000329~ % 3 %

N e e — e e

o i S e e s e o i i s i S e At et e s o

Serial No., % % k~

N e e ————

REV. No.

BB
ELECTRICAL WIRING

THI

MODEL 1C30

@

SHEET No.4 —

wD



RuEsS B m & 5 B it % oM E|\ERE & B % #® & £
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
EXEE (R3)
0 x584 8114 00 | Electrical Wiring 1 CC000001~CC000248
BREE (R/0)
x538 1732 GO | Electrical Wiring 1 CC000249~CC000328
BRRE R/2)
XF36 6063 00 | Electrical Wiring 1 CCO00329~ * * x
. BB
xF36 6129 00 | Elecirical Wiring 1 * ok ko~
ALY N—FRR
1 085 8200 48 | xHarness, Main 1 CC000001~CC000248
ALY IN—FRR
085 8201 01 % Harness, Main 1 < CC000248~CC000328
AL v =% X
087 9550 08 | *Harness, Main i :‘\ CCO00329~ % * %
ALy N—FZ X
087 9550 27 * Harness, Main 1 — * K K~
Ea—=U7N Y7
1-1 083 0291 02 | * %Link, Fusible 1 “ CC000001~CC000328
bEa=I7N Yuz X
083 0291 01 | % *Link, Fusible 1 — CC000329~
FHERBAN—-R X
2 085 8200 53 * Harness, Instrument 1 «— CC000001~CC000328
BB AR R X
087 9550 22 | xHarness, Instrument 1 == | CC000329~ * x %
FrHERB AN —R R X
087 9550 26 * Harness, Instrument 1 — %k ke~
Ny FY =T
3 459 1982 04 | xCable, Battery 1 CC000001~ £ = 1800
Ny FY =T
4 459 1981 03 | xCable, Battery 1 CC000001 ~ 2 =250
5 - -
T3y b
6 0689 0081 83 | *Bracket 1 CC0O00001~
F—3i+
7 085 2119 22 | *Terminal 1 CC000001~
507
8 408 0000 14 | *Clamp 3 CC000001~
2507
9 408 0000 28 * Clamp 2 CC000001 ~
7507
10 408 0000 03 | *Clamp 3 CC000001~CC000328
NSy b EWH ME)
11 052 4100 00 * Nut, Hex.(W/F.W) 8 CC000001~CC000328 {M10 P = 1.25
AAESy b (FWHR #HBD
052 4100 00 | *Nut, Hex.(W F.W) 5 CC000329~ M10 P=1.25
VA=F IR
12 091 0950 03 | *Grommet 1 CC000001~
ATy 7
13 082 0069 13 * Sticker AR CC000001~
IAWVAN
14 082 0067 05 | *Band AR CCO00001~ TY - 26M
TIyve— N—FRA
15 085 8200 50 | xHarness, Flasher 1 CC000001~CC000328
NAFy b
16 054 4080 00 | *Nut, Hex. 1 CC0O00001~ M8
RN b (LW, FWHD
17 051 7080 20 | *Bolt, Treatment (W,L.W, F.W) 1 CC0000601~ M8 x 20
ZA=F N
18 091 0941 12 * Grommet 1 CC000001~
fad =
NOTE
THI
ELECTRICAL WIRING REV. No. @
MODEL 1C30 SHEET No.4 — 10 D



08-0301-041100-0

IHI S5 U

BATTERY ASS'Y REV. No . @
MODEL  1C30 SHEET No. 4 - 11 D




RHES #f & & B = & 2 ol BESRNE & OB B & i Z
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
Ny T YR (R/0)
0 x538 1271 00 | Battery Ass'y 1 CCO00001 ~
Ny
1 085 2110 71 * Battery 1
TI4 e b
2 441 6063 01 | *Bracket 1
Ty FIb
3 400 4022 04 | *Bolt, Hook 2 M6 x 280
S8 FL—t
4 440 9502 00 | *Plate, Rubber 2
2=V Fw b
5 052 1080 00 | *Nut, Conical 2 M6
Vay:: 2N
6 054 4080 00 | *Nut, Hex. 2 M6
2 B
N OTE
IHI /‘l‘yj—.—U%ﬂﬁ
BATTERY ASS’Y REV. No. @ '
MODEL IC30 SHEET No.4 — 11 D



NS
A pETAIL

08-0301-041200-0

I H I ETEREEET n

TRACTION WARNING DEVICE REV.No . @
MODEL  1G30 SHEET No.4 - 12 D




RE&ES 8 = & 5 i o % OB BIEWME & H 5 B {i £
KEY No.| PART No. DESCRIPTION Q' TY|CHAN,| SERIAL No. REMARKS
EfTEREE T
Q xF36 6101 00 | Traction Warning Device 1 CC000329~ OPTION
Ny R
1 082 0067 04 | *Band 8 CC000329~
AN
2 082 0067 05 | *Band 3 CC000329~
NS RA
3 ADBY 1138 00 * Harness 1 CC000329~
R"=R IV
4 408 0000 08 | *Clamp, Hose 4 CC000329~
FEFy b
5 054 4080 00 *Nut, Hex. 3 CC000329~ M8
INREES
6 059 0080 00 | *Washer, Lock 3 CC000329~ M8
TS
7 059 3080 00 | *Washer, Flat 3 CC000328~ M8
h—2 25T
8 408 0000 28 | *Clamp, Hose 1 CC000329~
R—2 IS5 0T
9 408 0000 08 * Clamp, Hose 1 CC000329~
Vivyb XAyF
10 087 4040 21 * Switch, Limit 2 CC000329~
]y =
11 059 0050 00 | *Washer, Lock 4 CC000329~ M5
NEAM R b
12 056 2050 20 *Bolt, Socket Head 4 CC000329~ M5 x 20
Ay b
13 054 4100 00 * Nut, Hex. 2 CC000329~ MI10
NG
14 059 0100 00 | *Washer, Lock 2 CC000329~ M10
R
15 059 3100 00 | *Washer, Flat 2 CC000329~ M10
AR b
16 055 0100 20 | *xBolt, Hex. 2 CC000329~ M10 x 20
Ny 7 k-
17 085 7011 48 | *Horn, Back 1 CC000329~
AEAEL b
18 055 0080 20 | *Bolt, Hex. 1 CC000329~ M8 x 20
N OTE

I H I ETEREEET

TRACTION WARNING DEVICE REV. No. @
MODEL IC30 SHEET No. 4 — 12



MEMO




SECTION 5

HYDRAULIC OIL SYSTEM

HEY X5 A

Jo) | |IREEARINS=%KL

IHI Construction Machinery Limited



ITHI



RES 8 % & 5 & 5 £ OB B|ESM| & B 5 B fE %
KEY No.|] PART No DESCRIPTION Q'TY|CHAN.,, SERIAL No. REMARKS
HER ¥ 7#ar
¢] 534 5994 01 | Pump Ass'y, Hydraulic 1 CC000001~
Ny Ty
1 423 0530 00 * Housing 1
INT
2 448 3527 00 | *Hub 1
HEAR Y7
3 #075 0004 UA | *Pump, Hydraulic 1 Sh.No. 6 -3
Ay TY T
4 085 1429 UA | *Coupling 1
ATy v
5 % %k % % % % | *Pin, Spring 9) ¢ 5x10
Aty T Yoy
8 049 3500 30 | *Ring, Snap 1
RFwsS Yvr
7 049 3500 62 * Ring, Snap 1
Fryvs
8 076 1721 20 | *Cap 1
AN =l
9 076 1141 62 | *Seal, Oil 1
EILEE AL b
10 051 3120 30 | #*Bolt, Treatment 2 M12 x 30
FNAFSHEL b
11 056 2120 35 | *Bolt, Socket Head (6) M12 % 35
BTV b
12 051 3100 30 % Bolt, Treatment 8 M10 x 30
BEF v k
13 058 5100 00 * Nut, Treatment 2
AT
14 059 0100 00 | *Washer, Lock 8 M10
15 059 5120 00 * Washer, Treatment 2 M12
pad -3
N OTE
I1HI I —
HYDRAULIC PUMP REV. No. <:>
MODEL IC30 SHEET No.5 — 1 I___]



IHI fesnm s oMY

HYDRAULIC OIL TANK ASS'Y REV. No. @
MODEL 1C30 ‘ SHEET No.5— 2 D



RH&EsS B & & 5 18 = 2 oM EjERYE B B 5 & 1 %
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN| SERIAL No. REMARKS
edhihy v 2431 (R/0)
0 %535 3057 00 | Tank Ass'y, Hydraulic Qil 1 CC000001 ~
teBhigs > 2
1 428 4750 00 % Tank, Hydraulic Oil 1
Fa—7
2 429 2638 00 | *Tube 1
0" Y e N
3 076 0716 05 | *Ring, "O" -1 G105
T3 '
4 407 2959 00 | *Plug 1
oy ‘
5 076 0710 45 | *Ring, "O" 1 P44
Yorvay Rbb=3
6 075 9103 UA | *Strainer, Suction 1
Fiw 7355
7 407 7036 00 * Plug, Drain 1
0" Y vy
8 076 0312 11 *Ring, 0" 1
DIV I 4
9 407 9000 00 | *Gauge, Leve! 1
BTRAL b GEED
10 051 4100 20 | *Bolt, Treatment 6 M1i0x 20 P=125
NREE
11 059 0100 00 | *Washer, Lock & M10
MUEAN S (LW, FWHR MI8)
12 051 8120 20 | *Bolt, Treatment (W/LW, F.W) 4 M12 x 20 P= 126
23 -3
NOTE

IHI ferpin s v o

HYDRAULIC QIL TANK ASSY REV. No. @
MODEL 1C30 SHEET No.5 — 2

[]



%8
7\7 31 54 1

p
@\,g%n N 54\@91 i @ !
AN b 4
| | >
|

—— e e

2 2 47\0/3
85—7’“@ &, &N 8 4\@’ P
o 57\?@ XN
0y “/(i 24

86 0 | X /
i I
For Hutter
k___________"»___**’_u 7 -
S %¢§7§{\,/

b

o B2
67 H DeTAIL

B2 |
A" DETAIL

o

>
37\@

S
&
o B H
DETAIL

I H I SHEREAT 5 B

HYDRAULIC PIPING 'REV. No.
MODEL 1C30 SHEET No.5— 3 D



RHES| & & & & fiid T % E7 S Bl # OB 5 8% i ES
KEY No.j PART No DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
whEREMN (R/10)
0 %535 3075 00 | Hydraulic Piping Ass'y <« CC000001~CC000188
HERCEML (R/3) O
X535 3706 00 | Hydraulic Piping Ass'y — CC000189~CC000248
avba—-b LT
1 #075 6302 UA | xControl Valve Ass'y Sh. No. 6 -4
avho=N 2SLTH
1-1 #075 6012 UA | *Control Valve Ass'y (For Hutter) Sh. No. 6 —4
VvV /4K ST
2 #075 4392 UA | xSolenoid Valve Ass'y Sh. No. 6 -5
SA v T4 IR
3 #075 9110 UA | xLine Filter Ass'y Sh. No. 6 -6
Fryy SITHN
4 075 3047 UA | *Check Valve Ass'y
q--‘l '—‘7
5 429 0045 00 * Tube
NALT TaA v
6 071 3300 29 | *Joint, Pipe
TETs (ZNE)
7 071 2312 53 % Adapter (Elbow) PF3,/74 x PT1
)R
8 071 0101 10 | *Elbow
Fa—7T
9 429 2653 00 * Tube
Fa—7
10 429 2645 00 * Tuhe
Fa—T
11 429 2646 00 | *Tube
Fa—T
12 429 2641 00 * Tube
Fa—7
13 429 2655 00 | *Tube « CC000001~CC000072
Fa-7 X )
429 2888 00 | *Tube — | €C000073~
Fa—-T
14 429 2643 00 | *Tube
FTETE (2R
15 071 0113 44 | *Adapter (Elbow) UEFS - 1,/2X1/2 -90°
TETE (TIA)
16 071 2311 53 * Adapter (Elbow) PF3,74 x PT1,/2
axsy
17 071 4201 03 | *Connector 3,4 - 16UNF X PT1,/2
TY7Ty (zR)
18 071 0117 12 * Adapter (Elbow) UEFSL3/4 X PF1
axyy
19 071 3702 30 * Connector 7./8 — 14UNF X PT1/2
4%, 1Y AN
20 407 6982 00 * Manifold
T4
21 071 0707 02 * Tee PT1,/4 X PF1,/4
SET
22 071 0150 05 | *Connector UNF7./16 X PF1,/4
gao=y SV
23 071 0400 04 % Nipple, Reducing PT3,/8 X PT3,74
TSy
24 071 2312 30 * Adapter <«
TSy @)
071 8700 77 | * Adapter -
=y TN
25 071 0600 04 | *Nipple PT3/8
TA—
26 071 0701 03 | xTee ST3./8
TETY (TF)
27 071 2310 51 * Adapter (Elbow) PT3,/8 X PF3,/8
& ®
NOTE
I H I SHEREMAL 5
HYDRAULIC PIPING REV. No. @
MODEL IC30 SHEET No.5— 3 D



RHES| & & & 5 i b 2 o|H BERE B OB 5 OB i #
KEY No.| PART No. DESCRIPTION Q'TY|CHAN, SERIAL No. REMARKS
. 5./( —
28 071 0701 04 *Tee 2 <« CC000001~CC000188 |PT1,/2
T4 = @]
071 0701 04 * Tee 1 — CC000189~
w7
29 071 0601 04 * Nipple 2 PTL.72
TYTE
30 071 2310 32 *x Adapter 2 PTL 2 X PF1,/2
TYTY (ZA)
31 071 2310 52 * Adapter (Elbow) 2 PT1/ 2 XPF1/2
arxyy
32 071 9950 64 * Connector 1 LLM-UP —-15 x1,/2
Fw b
32-1 071 9963 60 | * *Nut 1
AYy—7
32-2 071 9964 60 * * Sleeve 1
)UK
33 071 99566 54 * Elbow 1 <« CCO000001~CC000072 LLM-UE -15 x1./2
aRxyy O
071 9951 64 | *Connector 1 — | ccoo0073~
+v b
33-1 071 9963 60 | * *Nut 1
2Y=7
33-2 071 9964 60 * % Sleeve 1
TA4—
34 071 0701 02 * Tee 4 « CC000001~CC000188 (PT1,74
F4- Q
071 0701 02 * Tee 5 — CC000189~ PTL 4
TITy
35 071 2310 30 * Adapter 1 <« CC000001~CC000188 {PT1,/4 X PF1,/4
TYTy O
071 2310 30 | * Adapter 2 — | CC000189~ PT1/4 X PF1,/4
Jady b
36 091 0943 02 * Grommet 1 NG-79-9S
Ry K
37 458 0736 00 | *Pad - 2 PT3,/8 x PF'1,/4
BWEERL b (LW, FWE #ED
38 051 8100 25 | *Bolt, Treatment (W/L.W, F.W) 1 MI0 X 25 P =125
T¥TE (ZH)
39 071 2318 08 * Adapter (Elbow) 1 <« PT1/2xPF1,/2
FITE (ZNF) O
071 2310 52 | * Adapter (Elbow) 1 —
TYTy
40 071 3707 04 x Adapter 4 13,716 — 16UN X PFi,/2
axry
41 406 0033 00 * Connector 4 13,/16—16UNX7,/8 ~14U
FITE
42 071 3700 03 * Adapter 2 PT3,/8 x PF3,/8
TYTs
43 071 2310 50 * Adapter 4 « CC000001~CC000188 |PT1./4 x PF1,/4
FYTH @]
071 2310 50 | * Adapter 6 — CC000189~ PT1,/4 xPF1/4
oy
44 076 0310 14 *Ring, “0O" 8 SAE Ji20-014
‘o yvy
45 076 0319 10 *Ring, “0” 8 910 - 90B
‘" vy
416 076 0319 08 *Ring, “0" 1 908 — 90B
‘" Yy
47 076 0710 16 *Ring, “O” 4 P14 — 90B
‘" Wy
47 -1 076 0710 16 | *Ring, “O" (For Hutter) 6 P14 - 90B
‘0" vy
48 076 0710 12 *Ring, “O" 6 P11 - 90B
‘o yvy
49 076 0710 19 *Ring, “O” 6 P18 — 90B
pad =8
NOTE
HERCEASL

IHI

MODEL [IC30

HYDRAULIC PIPING

REV. No. @

SHEET No.5— 3

L]



IHI

MODEL IC30

HYDRAULIC PIPING

REES @ & & 5 i & % O3 OBRERME & A 5 B i #
KEY No.] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
0 Yy
@ 50 076 0710 25 *Ring, “O" 1 P24 - 30B
‘o Yy i
51 076 0319 04 | *Ring, “O" 2 904 — 90B
BULEEARL b (LW, FWA #ED
52 051 8100 35 *Bolt, Treatment (W L.W, F.W) 2 M1Ox 35 P=1.25
AR b (LW, FWHD)
53 051 7080 15 | *Bolt, Treatment (W/L.W, F.W) 2 M8 x 15
BEBANL b (LW, FWAH)
54 051 7080 25 | *Bolt, Treatment (W/L.W, F.W) 3 M8 x 25
BRIV b (LW, FW )
55 051 7100 20 *Bolt, Treatment (W/L.W, F.W) 3 M10 % 20
BIEAL b (HIE)
56 055 8100 50 | *Bolt, Treatment 2 MI10x 50 P=1.25
R4
57 059 3100 00 * Washer, Flat 2 MI10
TS5y b
58 442 3720 00 * Bracket 1 “ CC000001~CC000072
TSy b O
442 4094 00 % Bracket 1 — CC000073~
729507
59 408 1352 00 % Clamp 2 ¢ 27.2 2
Va- 4
60 408 0171 00 * Clamp 4
F—=R IS0 T (V2B 4)
61 069 0078 08 | %Clamp, Hose 4 BS5315 — 40
Fm=Z 25T (YaEY )
62 069 0078 10 | *Clamp, Hose 2 BS5315 - 56
R—2Z
63 407 0184 02 | *Hose 1 £=180
K=
64 407 0184 20 * Hose 1 2=125
F—=2
65 407 0066 15 * Hose 1 £ =360
AAFy b GRED
66 054 5100 00 * Nut, Hex. 2 MI10 P=1.25
=T NUK
67 082 0067 05 | *Band, Cable AR
ANL SN Fa—T
68 079 0000 02 | *Tube, Spiral 1 £ =4370
R—2
69 407 0013 12 | *Hose 1 £ =600
B2
70 407 0013 01 | %Hose 1 £ =500
=2
71 407 0017 02 * Hose 1 £ = 650
=R
72 407 0017 01 * Hose 1 ¢ =350
=2
73 407 0611 02 * Hose 1 £ =700
=2
74 407 0611 01 | *Hose 1 £ =150
F—2
75 407 0611 03 * Hose 1 £ =650
R
76 407 0611 05 | *Hose 1 £ =600
=R
77 407 0145 10 * Hose 1 £ =470
=2
78 407 0612 02 | *Hose 1 £ =1200
=2
79 407 0612 01 * Hose 1 £ =600
=2
80 407 0035 97 | *Hose 1 £ =1300
F—2
81 407 0035 48 | *Hose 1 £ =850
NOTE
TERCEHT

REV. No. @

SHEET No.Bb— 3

[]



HHES| 8 & & 5 B i # (B B(EHME E OB 5 O# i £
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAI No. REMARKS
R—X
82 407 0437 03 | *Hose 1 2 =1300
K-
83 407 0437 02 * Hose 1 £ = 1000
AR R
84 407 0035 66 | *Hose 2 <« £ =670
R—2 O
407 0548 30 | *Hose 2 — 2 =650
=R
85 407 0035 43 * Hose 1 <« £=1100
=2 ]
407 0548 15 | *Hose 1 — 2 =900
R—R
86 407 0089 38 * Hose 2 ] £ =2300
F—2 O
@ 407 0000 09 | *Hose 2 — £ = 2350
=R
87 407 0035 06 | ¥Hose 1 2 =250
=R
88 407 0437 04 | *Hose 1 2 =470
R
89 407 0035 25 * Hose : 1 £ =550
FTYTY (TR
90 071 0122 00 * Adapter (Elbow) 3 UEFSN — 1/4 X PF
aRyE
91 407 2627 01 * Connector 3 PT1,/4XPF1,/4XPF1 /4P
TETH (TR
92 071 2310 40 * Adapter (Elbow) 3 PT1,/4 X PF1/4
TETH (XIR)
93 071 2311 50 % Adapter (Elbow) 2 PT1,/8 X PF1,/4
R—R
94 407 0035 24 | *Hose . 1 <« 2 =900
=2 O
407 0548 15 | xHose 1 — 2 =900
V5 a—4
95 071 0400 26 * Reducer 1 SBU0O4 — 0207
—w 7V
96 071 0601 02 * Nipple 1 PT1/4
TH7E (TIVR)
97 071 2314 01 * Adapter (Elbow) 2 1036 - PT1,/8 X PF1,74
TETE (IR
98 071 2312 50 | x Adapter (Elbow) 1 «— | CC000001~CC000188 |PT3,/8 x PF1,/4
AhY—=F xR O
071 0100 29 | %Elbow, Street (3,8) 1 — 1 CC000189~ PT3,/8
99 -
Fe- PNT
100 072 9910 41 *Gauge Valve 1 CC000189~
Va=Pd
101 071 0801 04 * Cross 1 CC000189~ PTL 72
=y TN
102 071 0600 13 * Nipple 1 CC000189~ PT1,/2xPT1/4
=y
103 071 0600 32 | *Nipple : 1 CC000189~ PT1,/2 x PT1/4
r—2Z
104 407 0035 09 | *Hose 1 CC000189~ 2 =600
TETS
105 071 2310 50 | * Adapter 2 CC000001~ PT1,/4 % PF1/4
75
105-1 071 0206 02 *Plug (For Hutter) 2 CCO00001~
T35
106 071 0204 03 *Plug (For Hutter) 2 CCO00001~
pas =3
NOTE
I H I SRR 5
HYDRAULIC PIPING REV. No. @
MoODEL [G30 SHEET No.5 — 3 D



36\%
6
37\@
6 !
6

¢

"c” & %E
DETAIL




- 69
£, 24
/@% , 86
36 )
67 G ?ETATE
101———@

/ 14_ : 62
& yl/ @;{@m

#B
DETAIL

I H I MRS

HYDRAULIC PIPING REV. No. @
MODEL }C30 SHEET No.5 — 3A D

87




REES| 8 & & 5§ & i % o|B BiHkdE & B OB OB i £
KEY No.{ PART No DESCRIPTTION Q'TYCIIAN.} SERIAL No. REMARKS
WmEREHY. (R/1)
0 %535 4208 00 | Hydraulic Piping Ass'y 1 CC000249~
avba—b ST
1 #075 6302 UA | *Control Valve Ass'y 1 Sh.No. 6 — 4
VA D A Vs ihvs
2 #075 4355 UA | *Solenoid Valve Ass'y 2 Sh.No. 6 — 5A
SA4v T4 NFHL
3 #075 9110 UA | *Line Filter Ass'y 1 Sh.No. 6 ~ 6
FxyZ T
4 075 3047 UA | *Check Valve Ass'y 1
Fa—T
5 429 0045 00 | *Tube 1
NAT Jafrh
6 071 3300 28 | *Joint, Pipe 1
Ego xR
7 071 2312 53 | *Elbow, Reducer 2 PF3,/4 x PT1
IR
8 071 0101 10 | *Elbow 1
Fa—T
9 429 2653 00 | *Tube 1
Fa—T
10 429 2645 00 | *Tube 1
Fa-T
11 429 2646 00 | *Tube 1
Fa—7
12 429 2641 00 * Tube 1
A— ZHL
13 407 0035 02 | *Hose Ass'y 1 £ =400
Fa—-T
14 423 2643 00 * Tube 1
UK
15 071 0113 44 | *Elbow 1
RS- A SV
16 071 2311 53 | *Elbow, Reducer 1 PF3,/4 X PT1,/2
BRVY Yy b
17 071 4201 03 * Socket, Reducer 1 UNF3,/4 x PT1,/2
BRO AR
18 071 0117 12 | *Elbow, Reducer 1 PF3/4 x PF1
ERO=y TN .
18 071 3702 30 * Nipple, Reducer 1 UNF7/8 xPT1,/2
T=R—) K
20 407 6982 €0 | *Manifold 1
T4
21 071 Q707 02 | *Tee 1
BELIILE
22 071 0150 05 | xElbow, Reducer 2 UNF7,16 x PF1 74
BBENTya
23 071 0400 04 | *Bush, Reducer 1 PT3,/8 x PT3,/4
BENTY TS
24 Q71 3700 77 * Adapter, Reducer 2 PTi,/4 x PT3./8
=y TN .
25 071 0800 04 | *Nipple 1
F4—
26 071 0701 03 * Tee 1
TR
27 071 2310 51 *Elbow 2
T4
28 071 0701 04 | *Tee 2
=y N
29 071 06801 04 | *Nipple 2
TITE
30 071 2310 32 | *Adapter 3
TR
31 071 2310 52 | *Elbow 1
BNy 7N
32 406 0080 06 * Nipple, Reducer 1 PF1/4 X PT1,/72
jad B
N OTE
A ERCE AL

MODEL IC30

HYDRAULIC PIPING

REV. No. @

SHEET No.5 — 3A

[



RHEBES B % F 5 ) o # RO B\ ElRE &3 B % OB b4 %
KEY No.[ PART No. DESCRIPTION Q’TY|CHAN.| SERIAL No. REMARKS
¥y N7
33 072 9910 41 % Valve, Gauge 1
F4—
34 071 0701 02 | *Tee 5
Ty
35 071 2310 30 * Adapter 2
saty b
36 091 0843 02 * Grommet 1
7ty K
37 458 0736 00 | *Pad 2
AL N (LW, FWH #ED
38 051 8100 25 % Bolt, Treatment (W /LW, F.W) 1 MIOX 25 P=125
2 ba =IOV 7RIS
39 #075 6012 UA | *Control Valve Ass’y (For Hutter) 1 Sh.Ne. 6 —4
TYTy
40 071 3707 04 | * Adapter 4
aARTE
41 406 0033 00 | *Connector 4
VX
42 071 3700 03 | *Adapter 2
TYTy
43 071 2310 50 | * Adapter 9
TYTs
43-1 071 2310 50 * Adapter (For Hutter) 7
0" Yy
44 076 0310 14 | *Ring, “O” 8 014 - 90B
0" yuy
45 076 0319 10 | *Ring, “O” 5 910 — 90B
oy
46 076 0319 08 | *Ring, “O” 1 908 — 90B
o oy
47 076 0710 16 | *Ring, “O” 4 P14 - 90B
o yry
47-1 076 0710 16 *Ring, “O" (For Hutter) 6 P14 — 90B
‘O yvy
48 076 0710 12 *Ring, “0" 8 P11 —90B
“O" Yoy
49 076 0710 19 | *Ring, “O” 5 P18 - 80B
0"y
50 076 0710 25 | *Ring, “O” 1 P24 — 90B
0"y
51 076 0319 04 | *Ring, “O” 2 904 ~ 90B
BITEAN b (LW, FWH)
52 051 7060 16 | *Bolt, Treatmeni (W/LW, F.W) 4 M6 X 16
BOEAL b (LW, FWHD)
53 051 7080 15 * Bolt, Treatment (W/L.W, F.W) 2 M8 x 15
BBENL N (LW, FWHD
54 051 7080 25 % Bolt, Treatment (W/L.W, F.W) 3 M8 x 25
AN b (LW, F.WEA)
55 051 7100 20 | *Bolt, Treatment (W/LW, F.W) 3 M10 x 20
BBV N GHE)
56 055 8100 50 * Bolt, Treatment 2 M10x 50 P=1.25
PE&
57 059 3100 00 | *Washer, Flat 2 MI10
T3y b
58 442 8314 00 | *Bracket 1
2507
59 408 1352 00 * Clamp 2
e s
60 408 0171 00 | *Clamp 4
=R I5vT
61 089 0078 08 % Clamp, Hose 4
w=2 25T
62 069 0078 10 * Clamp, Hose 2
R
63 407 0184 02 | *Hose 1 £ =180
N OTE

MODEL 1C30

R EE L

HYDRAULIC PIPING

REV. No. @

SHEET No.§ — 3A D



RuEE B R F 8 | 8 3 £ wo|w BlEme| m o8 = o» | @ % |
KEY No.], PART No. DESCRIPTTION Q’TY|CHAN.| SERIAL No. REMARKS
-2
64 407 0184 20 * Hose 1 2 =125
A2
65 407 0066 15 { *Hose 1 2 =360
73y
66 07! 0204 03 | *Plug (For Hutter) 2
=7Nn NSuF
67 082 0067 05 | *Band, Cable AR
RGN Fa—T
68 079 0C00 02 * Tube, Spiral 1 2 =4370
R — 2L
69 407 0013 12 *Hose Assy 1 2 =600
R —ZHL
70 407 0013 01 *Hose Ass’y 1 £ =500
R — ZHAL
71 407 0017 02 *Hose Ass'y 1 £ =650
R 2T
72 407 0017 01 *Hose Ass'y 1 £ =350
H— XA
73 407 0611 02 *Hose Ass'y 1 2="1700
F— 243
74 407 0611 01 *Hose Ass'y 1 £ =150
R~ 2L
75 407 0611 03 *Hose Ass'y 1 £ =650
A— AFEIM
76 407 0611 05 *Hose Ass'y 1 2 =600
AR ZHATL
77 407 0476 14 *Hose Ass'y 1 £ = 850
R—Z L
78 407 0812 02 | *Hose Ass'y 1 £ =1200
A XL
79 407 0612 01 *Hose Assy 1 2 =800
= AL
80 407 0035 70 *Hose Ass'y 1 £ =1250
A — AL
81 407 0035 49 *Hose Ass'y 1 £ = 1050
AR —2ZHH5T
82 407 0437 07 | *Hose Ass'y 1 £ = 1500
- ZHAIL
83 407 0437 06 *Hose Ass'y 1 £ =1050
84 e -
75y
85 071 0206 02 *Plug (For Hutter) 2
=27
86 407 0000 09 *Hose AsS'y 2 £ = 2350
R — M
87 407 0035 06 *Hose Ass’y 1 £ =250
R 2RI
88 407 0437 04 | *Hose Ass'y 1 £ =470
R — 2
89 407 0035 03 | *Hose Ass'y 1 ¢ = 550
xR
90 071 0122 00 * Elbow 3
aR7Y
91 407 2627 01 * Connector 5
ESZS
92 071 2310 40 * Elbow 1
93 -
94 — -
95 EE— -
96 -
pas =
N OTE

| I | & | E MR

HYDRAULIC PIPING RBLN0.<:>
MODEL 1C30 SHEET No.5 — 3A



THI

MODEL 1C30

HYDRAULIC PIPING

RHES 8 &% F F # & t TR B\ EmHE B H ¥ B 4 %
KEY No.|] PART No DESCRIPTTION Q'TY|CHAN] SERIAL No. REMARKS
a7 _ -
FR=y SN
98 071 0600 13 * Nipple, Reducer 1 PT3,78 X PT1,74
RNy T
99 071 0800 32 * Nipple, Reducer 1 PT1, 2 X PT1,/4
100 -
TR
101 071 0100 29 | *Elbow 1
45° TR
102 071 2310 42 *Elbow, 45° 1
- Z ML
103 407 0548 50 % Hose Ass'y 1 2 =460
23
104 407 0035 01 *Hose Ass'y 1 2 =500
b3 b3
N OTE
MERERET

REV. No. @

SHEET No. 5 — 3A



MEMO




o B
DETAIL

08-0301-0503B0-0 1

IHI

MODEL IC30

HEREHE
HYDRAULIC PIPING

REV. No . @ .

SHEET No.5 - 3B



, 5 A

08-0301-0503B0-0 2

0

U

®/

78
77 70
79

U %y J
A P,
M M B %

" DETAIL

w~n ¥ A
G DETAIL

IHI

MODEL {C30

JMEEEHET

HYDRAULIC PIPING REV.No . @
SHEET No.5-3B



BhES) 8 & & 5 i = % o E|BEEHE & B 5 B fis =
KEY No.{ PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
ERCE ST
Q XF34 0090 00 | Piping Ass'y, Hydraulic 1 CC000329~
A — RH3T
1 407 0017 02 | xHose Ass'y ! CCO00329~ £ =650
Fa—7
2 429 2653 00 * Tube 1 CC000329~
Fa—T
3 429 2645 00 * Tube 1 CC000329~
NAT DaA b
4 071 3300 29 * Joint, Pipe 1 CC000329~
Fa=—7
5 429 0045 00 * Tube 1 CC000329~
Fa—T
8 429 2646 00 | *Tube 1 CC000329~
F—ZHsr
7 407 0035 09 *Hose Ass’y 1 CC000329~ 2 =550
= 2L
8 407 0035 25 *Hose Ass'y 1 CC000329~ £ =600
Froy T
9 075 3047 UA | *Valve, Check 1 CC000329~
ayvbho—i LTS
10 #075 6302 UA | *Valve Ass’y, Control 1 CC000329~ Sh. No. 6 — 4
= 8 = B VIRV 4 < kYA
10-1 #075 6012 UA | %Valve Ass'y, Control (For Hutter) 1 CC000329~ Sh. No. 6 -4
F— R
11 407 Q000 09 *Hose Ass’y 2 CC000329~ 2 = 2350
TR
12 071 2310 50 | *Elbow 3 CC000329~
A — AT
13 407 0437 08 *Hose Ass'y 1 CC000329~ £ = 1050
‘0" Yy
14 076 0710 16 *Ring, “0” 2 CC000329~ P14 — 90B
TSy
15 071 3700 03 * Adapter 2 CC000329~
F— AT
16 407 0612 01 *Hose Ass'y 1 CC000329~ 2 =600
‘o" yrs
17 076 0310 14 *Ring, “07 3 CC000329~ 014 — 90B
TETy
18 071 3707 04 | *Adapter 4 CC000329~
‘0" Yy
19 076 0710 19 *Ring, “0” 5 CCO00329~ P18 - 90B
AL 5N Fa—T
20 072 0000 02 % Tube, Spiral 1 CC000329~ £ = 5000
‘0" vy
21 076 0318 10 *Ring, “O" 5 CC000329~ 910 — 90B
TS
22 406 0033 00 | * Adapter 4 CC000329~
O vy
23 076 0710 12 *Ring, ‘0" 2 CC000329~ P11 - 90B
TR
24 071 0122 00 * Elbow 2 | CC000328~CC000432
45° xR O
071 0121 00 *xElbow, 45° 2 — CC000433~
R— 2T
25 407 0035 49 *Hose Ass'y 1 CC000329~ £ = 1050
R — 2R
26 407 0035 70 | *Hose Assy 1 CC000329~ £ =1250
F— 2T
27 407 0437 07 *Hose Ass'y 1 CC000329~ £ =1500
R ZRAIL
28 407 0611 05 *Hose Ass'y 1 CC000329~ £ =600
AR — 2RI
29 407 0611 03 *Hose Ass'y 1 CC000329~ £ =650
R— 23
30 407 0812 G2 *Hose Ass'y 1 CCO00328~ £ =1200
NOTE
ITHI I — ﬂ
HYDRAULIC PIPING ASS'Y rev. No. (1)
MODEL IC30 SHEET No.5 — 3B



ITHI

MODEL 1C30

HYDRAULIC PIPING ASS’Y

REES & & & 5 0 & A wO|H B|EEE & B % # & ES
KEY No.| PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
A ZHAIL
31 407 0611 02 *Hose Ass'y 1 CC000329~ £ =700
R — R
32 407 0611 C1 %Hose Ass'y 1 CC000328~ £ =760
r—2 57
33 069 0078 08 *Clamp, Hose 4 CC000328~
-2
34 407 0184 02 * Hose 1 CC000328~ £ =180
BV LR
35 071 2312 53 * Elbow, Reducer 2 CC000328~ PF3,4 x PT1
T)VR
36 G71 0101 10 * Elbow 1 CC000329~
Va2
37 408 1352 00 * Clamp 2 CC000329~
SRR
38 059 3100 00 * Washer, Flat 2 CC000329~ MI10
IRV b GHE)
39 055 8100 50 % Bolt, Treatment 2 CC000329~ MI10X 50 P=125
R— AL
40 407 0017 01 *Hose Ass'y 1 CC000329~ £ =350
AL~ (LW, FWHR f8)
41 051 8100 25 * Bolt, Treatment (W,/L.W, F.W) 1 CC000328~ M10 x 25 P=1.25
257
42 408 0171 00 * Clamp 4 CC000328~
¥y K
43 458 0736 00 *Pad 2 CC000329~
R ZHHL
44 407 0476 14 *Hose Ass’y 1 CC000329~ £ =850
TITy
45 071 2310 32 * Adapter 2 CC000329~
AL b (LW, FWAD)
45 051 7080 25 * Bolt, Treatment (W/L.W, F.W) 3 CC000329~ M8 x 25
BRBNTYTS
47 071 3700 77 * Adapter, Reducer 2 CC000329~ PF1,74 x PF3,/8
Q" Y
48 076 0710 16 | *Ring, “0" 2 CC000329~ P14 — 90B
‘0" yvs
48 -1 076 0710 16 *Ring, “0” (For Ilutter) 4 CC000328~ P14 — 90B
F— 2L
49 407 0013 12 | *Hose Ass'y 1 CC000329~ £ =600
Jaxyk
50 091 0943 02 | *Grommet 1 CC000329~
7N RNUR
51 082 0067 05 *Band, Cable 1 CC000329~
IR
52 071 0100 29 * Elbow 1 CC000329~
BRNTy Vo
53 071 0400 04 % Bush, Reducer 1 CC000329~ PT3,/8 X PT3,/4
Fa—7
54 429 2643 00 | *Tube 1 CC000329~
R 2
55 407 0184 20 *Hose 1 CC000329~ =125
By 7N
56 071 0600 13 | *Nipple, Reducer 1 CC000329~ PT3,/8 x PT1,/4
TA =
57 071 0701 02 *Tee 1 CC000329~
TITH
58 071 2310 30 * Adapter 1 CC000329~
=T
59 071 0800 04 | *Nipple 1 CC000329~
A e
60 071 0701 03 | *Tee 1 CC000329~
TR
61 071 2310 51 | *Elbow 2 CC000329~
R—=R 7507
62 069 0078 10 | *Clamp, Hose 2 CC000329~
& =3
N OTE
SAEERERTL

REV. No. @ o

SHEET No.5 — 3B



IHI

MODEL §C30

HYDRAULIC PIPING ASS'Y

RES ¥ & & 5 il e % RO BERYE B A 85 B i ES
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.,| SERIAL No. REMARKS
=2
63 407 0066 15 * Hose 1 CC000329~ £ =360
BRI LR
64 071 0113 64 | *Elbow, Reducer 1 CC000329~ PF3,/4 x PF1,/2
‘0" yuy
65 076 0710 25 | xRing, “O" 2 CC000329~ P24 - 90B
) F4Y T4 IFHNT
65 078 7400 UA | *Filter Ass'y, Line 1 CC000329~
A=ty vy PR
66—1 078 7400 91 * *Cartridge Ass'y 1 CC000329~
. BRIV b (LW, FWHD ‘
67 051 7100 20 | *Bolt, Treatment (W LW, F.W) 3 CC000329~ M10 x 20
SR b (LW, FWAD
68 051 7080 16 * Bolt, Treatment (W,/L.W, F.W) 4 CC000329~ M8 x 16
BBy TN
69 407 2627 13 % Nipple, Reducer 1 CC000329~ PF3,/4 xPT1,2
T4 —
70 071 0701 04 * Tee 2 CC000329~
=TI
71 071 06801 04 * Nipple 1 CC000329~
T3y b
72 D41 3197 00 | *Bracket 1 CC000329~
INARES
73 059 0100 G0 * Washer, Lock 2 CC000329~ M10
FEAN R
74 055 0100 20 * Bolt, Hex. 2 CC000329~ M10 x 20
ZEN=y TN
75 406 0080 08 * Nipple, Reducer 1 CC000329~ PF1,/4 xPT1,72
R — 2R
76 407 0035 25 *Hose Ass'y 1 CC000329~ £ =600
sR—ZHA57
77 407 0013 01 * Hose Ass'y 1 CC000329~ 2 =500
45° TR
78 071 2310 42 * Elbow, 45° 1 CC000329~
BEo=—y 7L
79 071 0600 32 * Nipple, Reducer 1 CC000329~ PT1/2xPT1,/4
A= N7
80 072 9910 41 * Valve, Gauge 1 CC000329~
IR
81 071 2310 50 | *Elbow 3 CC000329~
TR
82 071 0122 00 * Elbow 2 CC000329~
‘" Yyuy
83 076 0710 12 *Ring, “C” 4 CC000329~ P11 — 90B
VAR 2VTHHN
84 #078 5101 UA | *xValve Ass'y, Solenoid 1 CC000329~ Sh. No. 6 — 5B
TITE
85 071 2310 30 | *Adapter 2 CC000329~
F4—
88 071 0701 02 * Tee 2 CC000329~
axyy
87 407 2627 01 * Connector 2 CC000329~
TETh
88 071 2310 32 | * Adapter 1 CC000329~
2=k—JUF
89 407 6982 00 * Manifold 1 CC000329~
BT 4 —
90 071 0707 02 | * Tee, Special 1 CC000329~
R ZHHIL
91 407 0437 04 *Hose Ass'y 1 CC000329~ £ =470
BREOW=y I
92 071 3702 30 * Nipple, Reducer 1 CC000329~ UNF7,/8 x PT1,72
Fa—T
93 429 2641 00 | *Tube 1 CC000329~
BEOIILR
94 071 2311 B3 * Elbow, Reducer 1 CC000329~ PF3,/4 xPT1,/2
& =
N OTE
MERCEMET E

REV. No. @

SHEET No.5 — 3B



THI

MODEL §C30

HYDRAULIC PIPING ASSY

RHES) B & & 5 # 5 % o BE®RE & OB S5 B % £
KEY No.] PART No. DESCRIPTION [QTY[CHAN| SERIAL No. REMARKS
ZENY oy b
95 071 4201 03 | *Socket, Reducer 1 CC000329~ UNF3,/4 x PT1.72
“0r 1
96 076 0319 08 *Ring, “O" 1 CC000329~ 908 — 90B
RS ANR S
97 071 0117 12 * Elbow, Reducer 1 CC000329~ PF3,/4 x PF1
‘ oy
a8 076 0710 25 *Ring, “O” 1 CC000329~ P24 — 90B
BEOILR
98 071 0150 05 * Elbow, Reducer 2 CC000329~ UNF7,/16 x PF1,74
RO R
100 076 0319 04 *Ring, “0" 2 CC000329~ 904 — 90B
R ZHL
101 407 0035 06 *Hose Ass'y 1 CC000329~ £ =250
EFI%S
102 071 0113 44 * Elbow 1 CC000329~
755
103 071 0204 03 *Plug (For Hutter) 2 CC000329~
e
104 071 0206 02 *Plug (For Hutter) 2 CC000329~
NOTE
MERCEMRIL

REV. No. @

SHEET No.5 — 3B



MEMO




SECTION 6

HYDRAULIC INSTRUMENT

HOE B OF

o) | | BEARINS=RL

ITHI Construction Machinery Limited



—

f 1
37 46 56 8061 624447343143 93233613 101112151921209 22

]

v

Il

40
54 i\
53 AR

57
B2 51 60 422 3 4 8 305 1617121823247 29286 27

64 65 5958 706968 25
| 26 |

&

2 EIFERER

THI <
TRACTION MOTOR ASS'Y REV. No. @

MODEL IC30 SHEET No. 6 — 1 [_—_I



RHEES ¥ % & 5 i 5 # o EB|Em#El B A 5 B fi £
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.! SERIAL No. REMARKS
FiTE-FH R/1)
0 075 7606 UA | Motor Ass’y, Traction 1 CC000001~CC000432
TR
1 075 7606 01 *Reduction Gear 1
75wy RS
2 X075 7606 02 * * Holder, Flange 1
) N z, Ja-—-54 vy v—ib
3 075 8715+ % % Seal, Floating 1
. 7Y g
4 075 7606 04 * * Bearing 1
Yy F#vbh
5 075 3713 11 % % Nut, Ring 1
A
5] 075 3563 10 | * *Plug 5 PT3/8
NG DY
7 X075 7606 07 * % Housing 1
2F =) K-l
8 075 1974 19 * % Ball, Steel 99
755
9 075 0131 18 | % *Plug 2 PT1,/8
F+ (B)
10 076 7606 10 | * *Gear (B) 4
7Y vy
11 Q75 7606 11 * % Bearing 4
HG—
12 075 7606 12 * % Collar 4
RZAL Tyiy
13 075 7606 13 * % Washer, Thrust 4
AZAb Tl—Fh
14 075 7606 14 | * xPlate, Thrust 1
A7 a
15 075 3764 11 * % Screw 4
v
18 075 7606 16 | * *Gear 1
AFv TS Yoy
17 075 7606 17 * *Ring, Snap 1
.24
18 075 7606 18 | * xHolder 1
F¥ (A)
19 075 7606 19 | * xGear (A) 3
7Yy
20 075 7606 20 | * % Bearing 3
AvF— =X
21 075 7606 21 % ¥ Rase, Inner 3
27y vy Er
22 075 7606 22 % *Pin, Spring 3
Fs547 F¥
23 075 7606 23 * % Gear, Drive 1
AZA b TL—» .
24 075 7606 24 * % Plate, Thrust 1
AZAN TL—H
25 075 7606 25 | * xPlate, Thrust 1
AZA L TL—}
26 075 7606 26 * *Plate, Thrust 1
H—
27 075 7606 27 | * *Cover 1
‘" Vs
28 075 7606 28 | * %Ring, “O" 1 ASB68 - 264 HS30
7 e d
29 075 7606 29 | * % Wire 1
73y
30 075 3764 25 * % Plug 2 NPTF 1./16
Yy 7 b
31 075 7606 31 % % Shaft 1
7Yy
32 075 7606 32 % % Bearing 1
* = 1. & ¥ — bid, CC000001~CCO00432 BHE i,
NOTE This sheet is applied to SER. No CC000001~CC000432.

TRACTION MOTOR ASS'Y

I H I EFE— ST
REV. No. @

MODEL 1C30 SHEET No. 6 — 1 D



REES B & & 5 #H i Z O BERYE B OB OB B {i #
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
FAN =i
33 075 3764 28 % % Seal, Oil 1
AN
34 075 7606 34 * Cam 1
AF—N K=
35 075 3764 30 * Ball, Steel 2
YYu¥— Tavl
36 075 7606 36 * Block, Cylinder 1
AT —
37 075 7606 37 * Collar i
ATy T .
38 075 3764 33 * Spring 1
Dy
39 075 7606 39 * Washer 1
2FvT Yy
40 075 7606 40 *Ring, Snap 1
vy
41 075 3764 34 *Pin 3
Y5—3 sy
42 075 3764 35 * Holder, Retainer 1
V7—4 Tl—}
43 075 3764 36 *Plate, Retainer 1
ER b AT
44 075 7606 44 | *Piston Ass'y 9
=%
45 075 3563 53 *Pin 2
TU—F ERbY
46 075 7606 46 * Piston, Brake 1
F4RY T—+t
47 Q75 7606 47 * Plate, Disc 1
EX b AR
48 075 3764 38 *Piston Ass'y 2
27T) T
49 075 3764 39 * Spring 2
ZTY) vy
50 075 7606 50 % Spring 8
o Yy
51 076 0716 26 *Ring, ‘0" 1 G125
oy
52 076 0716 45 *Ring, ‘0" 1 G145
AV Mo A Ve
53 075 3764 40 *Plate, Valve 1
=%
54 075 7606 54 *Pin 1
7Yy vy
85 075 3764 41 * Bearing 1
VR4
56 076 0312 58 *Ring, “O” 1 AS568 — 258
‘0 Yy
57 076 0710 07 *Ring, “O” 3 P7
N—=Z Tb—F
58 075 7606 58 | *xPlate, Base 1
RT—=N
59 075 7806 58 * Spool 1
JYysvar Fu—t
60 075 7606 60 | *Plate, Friction 1
NT—
61 075 7606 61 * Collar 1
‘0" yuy
62 076 0716 35 *Ring, “‘O" 1 G135
ATy T
63 075 7606 63 * Spring 8
Fry7
64 075 3764 45 *Cap 2
‘0" yrs
65 076 0710 30 *Ring, ‘0" 2 P29
e B 1. &¥— b, CCO00001~CC000432 BB,
N OTE This sheet is applied to SER. No CC000001~CC000432.

IHI

MODEL IC30

EFFE—FHT
TRACTION MOTOR ASS'Y

REV. No. @

SHEET No.6— 1

L]



REER & & & 5 i i & oM BHEENE & H 5 B fi x
KEY No.[ PART No. DESCRIPTION |QTYCHAN| SERIAL No. REMARKS
AT =
86 075 3764 47 * Spool 1
RTY vy
67 Q75 3764 48 | *Spring 1
735
68 075 3764 49 | *Plug 3 PF3./8
) or oYy
69 076 0710 16 *Ring, “0" 4 P14
735
70 075 3764 25 *Plug 5 NPTF1,/16
755 .
71 075 3715 12 | *Plug 1
FY T4 A
72 075 3563 &1 * Qrifice 4
ARSI b
73 056 2120 25 | *Bolt, Socket Hea 5] M12 x 25
=2 :
74 075 3563 53 % Pin 2
AYT4R
80 075 7606 80 [ *Orifice 1
& = 1. Kv—bMid. CCO00001~CC000432 Sz EH,
N OTE This sheet is applied to SER. No CC000001~CC000432.

ITHI

MODEL IG30

ETE—FHI
TRACTION MOTOR ASSY

REV. No. @

SHEET No.6— 1




f
_f

38 /
17 -]
39 i)
40 i = 18
42 b /19—
41-E43Q ' gaali?
20+
= -9
* i I 215
L {1

51 \\,‘“‘D—_ 22 |
50 L - ra
53 — ;i o
T sl — -
46/ | /QE 25+
47 i A |

@//26-
54 o 27
55 N\ ] o5
" \ |
49 \ ,
50 56 57 58 59 60 61 29 30 31 32 33 34 35 36

L

08-0301-0601A0-0

A S I

| 37

ITHI

MODEL 1C30

EITE— 2L
TRACTION MOTOR ASS'Y

REV.No . @

SHEET No.6 - 1A



RHES B & & 5 il L £ oo B|EMMl & B 5 B f ES
KEY No.i, PART No. DESCRIPTION Q'TYICHAN, SERIAL No. REMARKS
EfTE—F T
0 0781 133 UA | Motor Ass'y, Traction 2) CC000433~
7V —FHHr
1 0781 133 93 *Brake Ass'y 1 CC000433~
‘o yus
2 0760 716 45 | * *Ring, “0” 1 CCO00433~ G145 — 90B
. . T—-F EXb»
3 0757 606 46 | * %Piston, Brake 1 CC000433~
‘o yuy
4 0760 716 25 % *Ring, “O” 1 CC000433~ G125 — 90B
‘0" Yy
5 0760 716 35 | * *Ring, “O” 1 CC000433~ G135 - 90B
o —
6 0757 608 61 * % Collar 1 CC000433~
IJYsvav Tu—F
7 0757 606 60 % x Plate, Friction 1 CC000433~
F4 22 TlL—=}
8 0757 606 47 | * xPlate, Disc 2 CC000433~
[zt A
9 0781 133 91 *Reduction Gear Ass'y 1 CCo00433~
735
10 0710 201 01 * *Plug 2 CC000433~ PT1./8
757
11 0781 133 02 | * %Plug 2 CC000433~
ASAN Twiy
12 0781 133 07 % % Washer, Thrust 4 CCO000433~
ToRyY Fr—
13 0781 133 04 | % *Gear, Planetary (B) 4 CC000433~
Ty vy
14 0781 133 05 % % Bearing 4 CC000433~
AvF+ V=2
15 0781 133 08 * % Race, Inner 4 CC000433~
TIx5Y Fr—
16 0781 133 10 # *Gear, Planetary (A) 3 CC000433~
mhx &
17 0753 764 11 % % Screw, Flat Head 4 CC000433~
A5A N Fb—h )
18 0757 606 14 | * xPlate, Thrust 1 CC000433~
AvF b—2R
19 0781 133 11 * % Race, Inner 3 CC000433~
7Yy
20 0757 606 20 % x Bearing 3 CC000433~
F 28—
21 0781 133 16 * xCover 1 CC000433~
K47 F¥—
22 0781 133 12 % % Gear, Drive 1 CC000433~
ATAN Tl—h
23 0781 133 13 % *Plate, Thrust AR CC000433~ t=1.8
RSA N TV—}
231 0781 133 i4 % % Plate, Thrust AR CC000433~ t=23
AZ5A N FU=—}
23-2 0781 133 15 | * *Plate, Thrust AR CCO00433~ t=28
FyT Yyvs
24 0493 510 42 | * *Ring, Snap 1 CC000433~ b 42
FNT
25 0781 133 09 % * Holder 1 CC000433~
735
26 0753 764 53 | * *Plug 2 CCO00433~
‘0 Vv
27 0760 710 12 | % *Ring, “O” 2 CC000433~ P11 -90B
‘" Yy
28 0760 716 S0 ¥ *Ring, “0” 1 CCO00433~ G190 — 90B
750
29 0781 133 01 * x*Flange 1 CC000433~
Ja—F4 vy =i
30 Q753 713 05 % % Seal, Floating 2 CC000433~
E =
N OTE

IHI

MODEL IC30

ETE—FHEU

TRACTION MOTOR ASSY

REV. No. @

SHEET No. 6 — 1A



RER| # & & 5 il 5 E24 | BERYE B H 5 B fi =
KEY No.] PART No. DESCRIPTTION Q' TY|CHAN., SERIAL No. REMARKS
SirR
31 0609 016 10 | * *xBall, Steel 99 CC000433~ ¢ 1/4
7Yy
32 Q0757 806 04 * % Bearing 1 CC000433~
y»y o Fy b
33 0753 713 11 * ¥ Nut, Ring 1 CC000433~
Yy Fye-
34 0781 133 08 * % Gear, Sun 1 CC000433~
AV
35 0781 133 03 * * Housing 1 CC000433~
74y
35 0757 606 29 * % Wire 1 CC000433~
ey
37 0710 200 14 * % Plug 3 CC000433~ PT 174
‘0" Yy
33 0760 710 07 *Ring, “0” 4 CC000433~ P7—90B
‘0" YUy
39 0760 212 58 | *Ring, “0” 1 CC000433~ 258 - 70B
=%
40 0753 563 53 | *Pin 4 CC000433~
Yy oy ZHN
41 0781 133 92 *Block Ass'y, Cylinder 1 CC000433~
YyF¥—3+ Tl—F
42 0781 127 14 % %Plate, Retainer ’ 1 CC000433~
YYvy Tovy
43 0757 606 36 % *Block, Cylinder 1 CC000433~
EX b L .
44 0753 786 15 % % Piston Ass'y 9 CCO00433~
AFvT Yy
45 0493 500 37 * % Ring, Snap 1 CC000433~ & 37
Dy ¥y
46 0757 606 39 % % Washer 1 CC000433~
ATy VT
47 0753 764 33 * % Spring 1 CC000433~
55—
48 0753 764 32 % % Collar 1 CC000433~
= '
49 0753 764 34 | % *Pin 3 CC000433~
VF—3 KLY
50 0753 764 35 * x Holder, Retainer 1 CC000433~
a4
51 0710 200 10 *Plug 2 CC000433~ PT3./8
Yy 7 b
52 0757 606 31 | *Shaft 1 CC000433~
7Y vy
53 0753 764 41 * Bearing 1 CC000433~
ST Tr—h
54 0757 785 09 * Plate, Valve 1 CC000433~
vy
55 0753 795 11 *Pin 1 CC000433~
NERFFIL b
56 0562 120 25 * Bolt, Socket Head 6 CC000433~ M12 x 25
2Ty T
57 0757 606 63 * Spring 8 CC000433~
2TV
58 0757 808 50 | *Spring 8 CC000433~
A%y va Tu—}
59 0757 606 34 *Plate, Swash 1 CC000433~
7Yy
60 0757 606 32 * Bearing 1 CC000433~
FAN )b
61 0753 764 28 % Seal, Oil 1 CC000433~
it .
62 0781 133 17 % Ball, Steel 2 CCO00433~
ATy T
63 0753 764 39 | *Spring 2 CC000433~
pas =
NOTE
THI P 6
TRACTION MOTOR ASS'Y REV. No. @

MODEL IC30 SHEET No.6 — 1A



REES| &8 & & 5 Y i A TRoOB B\E#kE ® H 5 # % e
KEY No.f PART No. DESCRIPTION |QTY|CHAN, SERIAL No. REMARKS
E X b AT
64 0781 133 18 *Piston Ass'y 2 CC000433~
755
65 0753 764 53 | *Plug 2 CC000433~
‘o yvs
66 0760 710 12 *Ring, “O” 2 CC000433~ P11 —-90B
755
67 0753 715 12 *Plug 1 CC000433~ PF3,/8
o vy
638 0760 710 16 *Ring, “0O" 2 CC000433~ P14 - 80B
ATV T
69 0753 764 48 *Spring 1 CC000433~
755
70 0757 785 05 *Plug 1 CC000433~
N—R Tl— I
71 0781 133 94 *Plate Ass’y, Base 1 CC000433~
757
72 0753 764 25 | % xPlug 4 CC000433~
FYT4R
73 0757 606 80 * % Orifice 1 CC000433~
N=2Z Tl—}
74 0781 183 19 % % Plate, Base 1 CC000433~
AT =
75 Q757 740 19 % % Spool 1 CC000433~
FYT742A
75 0753 764 51 * * Orifice 4 CC000433~
755 :
77 0752 054 32 | * *Plug 14 CC000433~
pad =
N OTE

TRACTION MOTOR ASS'Y

I H I EFTE—S@T
REV. No. @

MODEL 1C30 SHEET No.6 — 1A



23 24

7N
NZ
1o 1t 12 4 5 22 21 20 17 18 14 16 15 14
A2 NN
md R YA s 4 L L
By 1 N P 1
A bé%%_ s NN
8 7 6 5 9
U UFTAy FEREEHE M

DUMP CYLINDER ASS'Y REV. No. @
mMoDeL IC30 SHEET No. 6 — 2

IHI T LU UL E



RHES| & & & 5 0 L & OB BERHE B B 5 B i £
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No, REMARKS
Fo7 vyrsHr RS
0 075 8665 UA | Cylinder Ass'y, Dump 1 CC000001~
Y—ibFy b
0-1 075 2830 91 | *Kit, Seal 1
Yy vy Fa—THNT
1 075 8665 01 | *Tube Ass'y, Cylinder 1 | CC000001~CC000004
Yoy Fa-—THI X
075 8665 31 *Tube Ass'y, Cylinder 1 — CC000005~
Ex by vy R
2 075 8665 02 | *Rod Ass'y, Piston 1 <« CC000001~CC000004
¥z by oy FEIL X
075 8665 32 | *Rod Ass'y, Piston 1 —J CC000005~
Yy vy ~w AL
3 075 8665 03 | *Head Ass'y, Cylinder 1
w4y Ay kK
4 075 2930 03 | * xHead, Cylinder 1
Ty ia
5 061 8140 30 | * *Bush 1
Uy s
6 075 2765 05 | * *Ring, "U" 1
ALE 4
7 075 2240 06 | * *Packing 1
ZFwS Yy
8 049 3500 60 * *¥Ring, Snap 1
RPN T
9 075 2766 08 * % Ring, Wiper 1
0" Yy
10 075 8665 10 * % Ring, "0” 1
Ry 797 Yo7
11 075 8665 11 * *Ring, Back —up 1
) 0" Yy
12 Q75 8665 12 * *Ring, "0” 1
EZ b
13 075 2930 93 | *Piston Ass'y 1
EZ b
14 075 2930 04 * % Piston 1
ALK Y7
15 075 2778 16 | * *Ring, Slide 2
y=) Yy
16 075 2778 17 | * *Ring Ass'y, Seal 1
AF— FE—
17 075 3713 55 | * %Ball, Steel 1
‘y b RZYa
18 075 8665 18 * * Screw, Set 1
7y a s
19 075 8665 19 * Cushion Ass'y 1 « CCO00001~CCO00004
7w a AL X
075 8665 33 | *Cushion Ass'y 1 — | €C000005~
ryvar NFYUY
20 075 2930 05 * * Bearing, Cushion 1 <« CCO000001~CC000004
Yyvay X7Pyry X
075 8665 34 | * *Bearing, Cushion 1 — | ccooooos~
RS
21 075 2930 06 | * *Washer 1
Fb b
22 075 2930 07 * * Bolt 1
Tyva
23 075 2242 21 | *Bush 2
X Y=l
24 075 2686 07 | *Seal, Dust 4
JYR ZyTN
25 075 8665 25 | *Nipple, Grease 2
* =3 LEHES O - 1REH#ESE6, 9, 10, 11, 12158,
N OTE Key.No. 0—1 is includes Key.No. 6. 8, 10, 11, 12.

IHI

MODEL 1C30

Yo7 DUUSHET
DUMP CYLINDER ASS'Y

REV. No.

B
]

@

SHEET No.6 — 2



IHI S 6 |

CONTROL VALVE ASS'Y REV. No. @
MODEL 1C30 SHEET No. 6 — 4



RES 8 & & 5 il 5 % ooH R\EEHE B OB 5 B i £
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN| SERIAL No. REMARKS
a2y b= LTRSS (R4
[ 0 075 6302 UA | Valve Ass'y, Control 1 CC000001~
avha=- ST (R
0—-1 075 6012 UA | Valve Ass'y, Control 1 CCO00001~ For Hutter
RN AYA
-] 0-2 075 6864 01 #End Section Ass’y 1
Heaadik
1 075 6302 01 * *Block, Inlet 1
ek
2 075 8302 02 % % Block, Outlet 1
A
3 071 0200 14 * *Plug 1 PT1,74
‘o Yy
4 076 0715 55 | * *Ring, “0" 1 G55 ~ 90B
NEFy b
5 058 0080 00 * % Nut, Hex. 8 M8
A A b
6 075 6302 03 * Bolt, Tie 4
g4 Fib
@ 6--1 075 6858 03 * Bolt, Tie 4 For Hutter
Yy — 7ML :
7 075 6302 81 *Valve Ass'y, Relief 1
‘ot yvy
8 076 0710 22 * x*Ring, “O" 1 P22 - 90B
“or Yy
9 075 6526 51 * *Ring, “O" 1
heli -5 v
10 075 6302 92 | xControl Ass'y 1
UlgER sz
-] 10-1 075 6302 92 *Control Ass'y 2 For Hutter
RIS
11 075 6302 04 * % Body, Control 1
‘ot vy
12 076 0710 16 * *¥Ring, “0” 1 P14 - 90B
WL
13 075 6550 21 * *Plug 1
brillbis
14 075 6550 22 * % Valve, Check 1
AT T
15 075 6756 26 * % Spring 1
NS4
18 075 6302 05 * %Ring, ‘0" 2
AR DA
17 075 6302 06 * x Wiper, Dust 2
XTIy
18 075 6302 08 | * *Spring 1
27 IR
19 075 6302 09 * % Retainer, Spring 2
Frv
20 075 6302 11 * % Cap 1
AT—N ¥
21 075 6302 10 * % End, Spool 1
FERSFN b
22 056 2060 20 * % Bolt, Socket Head 2 M6 x 20
v —VARE
23 075 6302 07 * * Retainer, Seal 2 CCO00001~ * % %
v — A
@ 075 6302 07 * *k Retainer, Seal 3 * Kk %k~
0" ) v
24 076 0715 55 * %Ring, 0" 1 G55 — 90B
PAV=ACEE I
@ 25 056 2080 10 * * Bolt, Socket Head 2 CCO00001~ % * * M6 x 10
FARHEN b
[ 056 2060 15 %* % Bolt, Socket Head 2 * K Kk~ M6 x 15
AT =N
26 075 6559 05 * * Spool 1
& p=
N OTE
I H i avhO—Jb /SILVTHEN
CONTROL VALVE ASS'Y REV. No. @

MODEL 1C30 SHEET No. 6 — 4 D



08-030i-0605B0-0

IHI T ﬂ
REV.No . @

SOLENOID VALVE ASSY
MODEL IC30 SHEET No. 6 - 5B



THI

MODEL IC30

SOLENOID VALVE ASS'Y

REV. No. @

SHEET No. 6 — 5B

AHES 8 & & 5 i ) % B BEERE B OB 5 #® fif S
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
VVIAR SUTHEL
0 078 5101 UA | Valve Ass'y, Solenoid (¢} CC000329~
VAZESY
1 075 6308 01 | *Solenoid 2 CC000329~
Vi R
2 056 2050 10 | *Bolt, Socket Head 4 €C000329~ M5 x 10
0 Yy
3 %076 0610 18 | *Ring, “O” (P16 —70B) 2 CC000326~ 076 0710 18
AT
4 078 5101 01 | %Spring 2 CC000329~
0" YLy
5 076 0710 12 | *Ring, “O" 3 CC000329~ P11 — 90B
737
6 078 5101 02 | *Plug 3 CC000329~ PF1,/4
pas =
N OTE



@?
@ -
%
9

‘
&

Al ! '
3/ :
:
. REIE (%) %7320-8018
AR
—ILERE

E
.
|

N/C NC N/C

4 - PF1,/4 JISB235]
Of (T2, SA, SB, SC)

JHF*.l

A | —
e uf—q’—

u

-;‘ E
HIIHH

[
o
S grs
Q1
:} e
8
¢

|
:
i
1
]
I
=

{ \ - T
3 - PF1/2 JiSB2351
O P.ATD

SOLENOID VALVE ASS'Y REV. No. @
MODEL IC30 SHEET No. 6 — 5 D



RHES @ & F 5 # = 2 FPo|M B|EmHE| & B 5 B 1 %
KEY No.| PART No. DESCRIPTION (QTY|CHAN] SERIAL No. REMARKS
YVJA R ST
Q Q75 4392 UA | Valve Ass'y, Solenoid 1 €C000001 ~

pas &

NOTE

1HI Jvs4 Kk s n

SOLENID VALVE ASSY REV. No. @
MODEL IC30 SHEET No.6— 5 D



J._—__l

TH

=J

IHI

MODEL {C30

VARG AY %k :kvi E

SOLENOID VALVE ASS'Y REV. No. @
SHEET WNo. 8 — BA



THI

MODEL IC30

SOLENOID VALVE ASS'Y

RH&ES B = & 5 B it ) OB E\hHEgME 8 B 5 B i E-
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
VAYUE G AV Vs :hvi
0 075 4355 UA | Valve Ass'y, Solenoid 2) CC000249~
K74
! X075 4336 01 * Body 1 CC000249~
AT =
2 x075 4336 02 * Spool 1 CC000249~
755
3 075 4336 03 *Plug 1 CC000249~
ATy vy
4 077 4336 04 * Spring 1 CC000249~
‘0" vy
5 076 0710 10 *Ring, “0” 1 CC000249~ P10 -~ 90B
‘0" s
6 076 0710 16 *Ring, ‘0" 1 CC000249~ P14 - 90B
VAN
7 075 6818 06 * Solenoid 1 CC000249~
FEFREEL B
8 056 2040 10 * * Bolt, Socket Head 4 CC000249~ M4 x 10
bas B
N OTE
Vi /A K NIVTHEN

REV. No. @

SHEET No. 8 — BA




7,11, 12

\
%

£
Rad!

T

G

!
i

IHI A4 T4 VFHRI E
LINE FILTER ASS'Y rev. No. (0)

MODEL 1C30 SHEET No. 6 — 6



RHES| 8 & & 5 Y il % B3 BERE B OB 5 #® i %
KEY No.| PART No. DESCRIPTION |QTY|CHAN,| SERIAL No. REMARKS
A4y T4 VFHL
0 075 9110 UA | Filter Ass’y, Line 1) CC000001~CC000328
Afk
1 075 9110 01 | *Body 1
=2
2 075 9110 02 | xCase 1
IVAV L
3 075 9110 03 | *Element 1
ATy
4 075 9110 04 * Spring 1
T35
5 075 9110 05 * Plug 1 G1/4
JY—7 »NTHNL
6 075 9110 06 | xValve Ass'y, Relief 1
a2
7 075 9110 07 * Plug 1
0"y s
8 076 0312 34 *Ring, "0” 1 AS568 — 234
0" Yy )
g 076 0715 25 *Ring, "0" 1 G25
oty vy
10 076 0710 12 *Ring, 0" 1 P11
KO/
11 076 0710 189 *Ring, "0" 1 P18
o2/ 4
12 076 0710 16 *Ring, "0" 1 P14
pa = 1. & v — ki3, CC000001~CCO00328 SHEB
N OTE This sheet is applied to SER. No CC000001~CC000328.

IHI S4Y T4 IHHEIT
REV. No. @

LINE FILTER ASS’Y
MODEL 1C30 SHEET No.6— 6

B
]



ih /
! i I/:§
NS )) |57 58 5960 61 43
r—-l
67 [ 7
(@n)
66>:\ \\Z/y
T
W ’
@
3
a7 —— j;
36 ! L

42 39 38

65864 75 53 54 55 56

6 78 910111213 15 50 18 19 20212524

n

1 : -T,! }_._}__
i Ay =

TANVIAT o

47 49 31323417 1634 33 35 26 27

62

IH1 S— 6|

HYDRAULIC PUMP ASS'Y REV. No. @
MODEL IC30

SHEET No. 6 — 7 D



RHES & & & § =i L # B BEEHERE B R 5 & T E
KEY No.|] PART No. DESCRIPTION Q'TY[CHAN.| SERIAL No. REMARKS
TEER > 7L
0 075 0004 UA | Pump Ass’y, Hydraulic 1 CC000001~
1 —
2 _
3 —
Ye7h Q)
4 075 0004 04 | *Shaft (A) 1
FA M=
5 075 0004 05 | * Seal, Oil 1
NIV VT (A)
6 075 0004 06 | %Housing (A) 1
AT y¥a Tlb—}
7 075 0004 07 | *Plate, Swash 2
AF5AM FU—}
8 075 0004 08 | =xPlate, Thrust 2
Yyvy Juvl Fv b
9 075 0004 09 *Cylinder Block Kit 2
75 JHL
10 075 0004 10 | *Plug Ass'y 4
NVT Tr—h
11 075 0004 11 * Plate, Valve 1
vy RAPU~=F Ay FUR
12 075 0004 12 *Pin Straight Headless 4
vy~ kg v
13 075 0004 13 | * Section, Center 1
Ty iy
14 075 0004 14 | *Washer 2
75 T
15 075 0004 15 | *Plug Ass'y i
VyA4 =y gy
16 049 3500 18 *Ring, Retaining 1
Hy Ty vy
17 075 0004 17 % Coupling 1
IAY 2/ A VA
18 075 0004 18 * Plate, Valve 1
Yy 7 b (B
19 075 0004 19 | *Shaft (B) i
Ny ovy (B)
20 075 0004 20 | *Housing (B) 1
T4vTFavy FU—h
21 076 0004 21 * Plate, Fitting 1
ZIYa— Vv b Ayl
22 075 0004 22 * Screw, Socked Head 2
v Ko
23 075 0004 91 *Pump, Gear 1
0" Yy
24 075 0004 24 | *Ring, "O" 1
2
25 076 0615 80 | *Ring, "0" 1 G80
a—y R7YVS
26 075 0004 26 | * Bearing, Cone 2
HyS RPYry
27 075 0004 27 * Bearing, Cup 2
- = Fpr3—
28 075 0004 28 * Cover, Seal 1
FSAREARIL R
29 056 2060 20 | *Bolt, Socket Head 4 M6 x 20
Q" y vy
30 076 0615 60 | *Ring, "O” 1 G60
ATy b
31 075 0004 31 | xGasket 2
¥y RbU=h Ay FLX
32 075 0004 32 | *Pin Straight Headless 2
& =
NOTE
IHI s |5

MODEL IC30

HYDRAULIC PUMP ASSY

REV. No. @

SHEET No. 6 — 7

]



RHES| & & & 5 i o & OB O BORE B B B B fi %
KEY No.j PART No. DESCRIPTION Q’TY{CHAN.] SERIAL No. REMARKS
HvT RFVT
33 075 0004 33 * Bearing, Cup 2
¥t
34 075 0004 34 * Shim AR
-y KXFTY Y
35 075 0004 35 * Bearing, Cone 2
AvT RPYyvy7
36 075 0004 36 * Bearing, Cup 4
a—v N7V Y
37 075 0004 37 % Bearing, Cone 4
PEN
38 075 0004 38 * Shim AR
AV BN
39 056 0080 15 * Bolt, Hex, 8 M8 x 15
40 -
Q" yvs
41 075 0004 41 | *Ring, "0” 4
ro=Ar A— (B)
42 075 0004 42 | *Cover, Trunion (B) 2
29N a— Vv bk AwF
43 075 0004 43 | *Screw, Socket Head 8
;\:_.
44 075 0004 44 *Key 2
MDC 2 v b o— )V
45 #075 6336 UA | *MDC Control Ass'y 2 Sh.No. 6 —8
46 -
yvy yFL=vy
47 075 0004 47 % Retaining, Ring 2
48 -
AR—Y N7Y VT
49 075 0004 49 * Bearing, Spacer 2
TIRFvI T35
50 % % % % % % % | *Plug, Plustic 5 7/8-14
51 -
52 -
0" Yyvy
53 076 0329 08 | *Ring, O’ 4
Frvs RATYT U=}
54 075 0004 54 * Cap, Spring Seat 4
2TV VT
55 075 0004 55 | *Spring 4
Yyy—7 U7
58 075 0004 56 *Valve Ass'y, Relief 4
0" Yy
57 076 0329 10 | *Ring, "O" 1
N
58 075 0004 58 % Shim AR
757
59 075 0004 59 *Plug 1
2T T
60 075 0004 60 * Spring 1
yy—z N7
61 075 0004 61 | *Valve, Relief 1
7357
62 071 0200 14 | *Plug 1 1/4
63 -
=4 FL—}
64 075 0004 64 *Name Plate 1
A7 Y a—
65 075 0004 65 | *Screw 2
& =
NOTE
I1HI 6
HYDRAULIC PUMP ASS'Y REV. No. @
MODEL IC30 SHEET No.6— 7 D



REES| ¥ & & 5 0 o & B BERE & H B # & Z
KEY No.f] PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
Fu~ Fb—}
66 075 0004 66 | *Plate, Arrow 1
AT Y 2
67 075 0004 67 * Screw 2
NOTE

- THI

MODEL 1C30

BERYTHEI
HYDRAULIC PUMP ASSY

REV. No. @
SHEET No. 6 — 7 D



36 32 34 40 10 1 8§ 9 43

30 28 27 26 37

£=%

2

S
N
—
\‘
©
©
b
FoN

\m

ﬁ\\

I"

yapE e

j
b S

=
S ——

H

D

o

|~

&,Qw Y-

/

29 24 2538 23 168 16 3 2

r
>

|
- R ?5\%—

\\

IHI MDC 3> h o — LA 6

MDC CONTROL ASS'Y REV. No. @
mMopeL 1C30 v SHEET No. 6 — 8



RHES| # % & § i i % o BREEREE B A 5 # % %
KEY No.| PART No. DESCRIPTION Q'TY|CHAN. SERIAL No. REMARKS
MDC 3 > b a— /U
0 075 63368 UA | MDC Control Ass’y 2 CC000001~
F—R NI Y
1 075 6336 01 *Housing, Servo 1
ZNR—H T~}
2 075 6336 02 | *Plate, Spacer 1
ARy b
3 075 6336 03 * Gasket 1
vy
4 075 0004 32 | *Pin 2
P—R EXpb
5 075 6336 05 *Piston, Servo 1
RTY T
6 075 6336 06 { *Spring 1 1743384
y=F 2TV (A
7 075 6336 07 | *Seat, Spring (A) 1
y=F RTYT B
8 075 6336 08 | *Seat, Spring (B) 1
¥y VT
9 049 3500 28 * Ring, Snap 1 C28
vz by Yyuy
10 075 6336 10 *Ring, Piston 2
AEF b
11 058 0060 00 * Nut, Hex. 3 M6
12 -
Fa—T
13 075 6336 13 | *xTube 1
R b
14 075 6336 14 | *Bolt 1
R4 Tavy
15 075 6336 15 | *Block, Slider 1
=%
16 075 6336 16 | *Pin 1
e
17 049 4609 24 *Pin, Cotter 1 6 %24
AV VeV
18 056 2080 25 * Bolt, Socket Head 1 ' M8 x 25
H—FK 7L
19 075 6336 19 * Arm, Servo 1
2 =7
20 075 6336 20 | *Sleeve 1 1721958 — 01
RF—
21 075 6336 21 | *Spool 1
22 -
"oy vy
23 075 6336 23 | *Ring, "O" 1
Ny 27w Yoo
24 075 6336 24 *Ring, Back —up 1
"o Yy
25 075 6336 25 | *Ring, "0 1
R T
26 075 6336 26 * Spring 1
737y b
27 075 6336 27 * Bracket 1
AR
28 075 6336 28 | *Handle 1
Ty ¥y
29 075 6336 29 | *Washer 1
E
30 075 6336 30 | *Nut 1
AZY 2= NyZR Ayl
31 075 6336 31 * Screw Hex Head 1
Hoi— H—FK (A)
32 075 6336 32 | *Cover, Servo (A) 1
& B
NOTE

ITHI

MODEL IC30

MDC 3 ¥ h O — V3T
MDC CONTROL ASSY

REV. No. @

SHEET No.6— 8

L]



RHBE B % F 5 =l o £ O BEEE B OB 5 B & %
KEY No.{f PART No. DESCRIPTION [QTY|CHAN| SERIAL No. REMARKS
H8—  H—F (B)
33 075 6336 33 | *Cover, Servo (B) 1
HRrwy b
34 075 6336 34 * Gasket 2
VA4 WA
35 075 6336 35 *Plug Ass'y 2
VAV:VRPE A
36 056 2060 25 * Bolt, Socket Head 10 M6 X 25
Ty se
37 075 6336 37 * Washer 1
NEANFNV B
38 056 2080 75 * Bolt, Socket Head 4 M8 x 75
FYT4 R TS5
39 075 6336 39 | *Plug, Orifice 1 1743315 - 0003
40 -
SNEAMNEL R
41 056 2080 15 * Bolt, Socket Head 4 M8 x 15
YR b =
42 075 6336 42 * Seal, Dust 1
Y= Tyiy
43 075 6336 43 * Washer, Seal 1 $B6X¢p14x18
N OTE

IHI

MODEL IC30

MDC 2 b OD—IUfESL
MDC CONTROL ASS'Y

REV. No. @

SHEET Nc.6 — 8 D



SECTION 7

OPERATION
g 5 E B
o) | R ERENES KL

IHI Construction Machinery Limited



avbOo—Jb  LX—H#E3T



RES) & & & 5 i i % o BR\EHRE 8 OB 5 B 1 E-S
KEY No.| PART No DESCRIPTION Q' TY|CHAN. SERIAL No. REMARKS
axbo—- LA (RA11D)
0 x537 2033 00 | Lever Ass'y, Control 1 = CCO00001~ * * *
avha-it LAY (RA11) O
x537 2033 01 | Lever Ass'y, Control 1 — * % % ~CC000248
FET U ST (D)
1 #537 2081 00 | *Lever, Left Traction 1 Sh. No. 7-3A
FITV—HIL (1)
2 #537 2082 00 *Lever, Right Traction 1 Sh. No. 7 - 2A
' . LoS—#i3T
3 #5637 2085 00 *Lever Ass'y 1 Sh. No. 7 —4A
4 —_—
5 -
2=
6 445 8727 00 % Cover 1
HN—
7 445 8122 01 * Cover 1 CC000001~ % % *
Fpoi—
445 8122 99 *Cover 1 * %k k~
AN
8 - 449 8122 00 *Lever (RH.) 1
U= (&)
9 449 8123 00 *Lever (L.H.) 1
10 -
¥uS bN—
11 449 8192 00 | *Lever, Dump 1
N—
12 449 8193 00 *Lever 1
Ty vadh r—7i
13 410 2002 10 % Cable, Push — Pull 1 £=1100
Py ad =T
14 410 2001 25 % Cable, Push — Pull 1 £ =1350
Ty vaZl -7l
15 410 2001 23 % Cable, Push — Pull 1 £ =1900
TNy T (T 7
16 069 0283 35 * Grip 1
7y 7 GET)
17 069 0283 38 | *Grip 2
T
18 418 1014 00 % Boot 1
=
19 401 1608 00 *Pin 1 «— CC000001~CC000072
gALvy By O
401 7354 00 *Pin, Wing 1 o CC000073~
oAy B
20 401 7343 00 % Pin, Wing 1
oy K
21 402 0581 20 | *Rod 1 M8 X 200
Ty
22 061 8120 15 % Bushing 1
Ty
23 061 8120 20 * Bushing 7
AFy T Yoy
24 049 3510 20 *Ring, Snap 1 é 20
: ny b x»F
25 065 1011 08 *End, Rod 4 M8
oy F 2o (ExY)
26 065 1011 28 *End, Rod (L.H. Screw) 1 M8
NAFy b FEERY)
27 058 3080 00 | *Nut, Hex.(L.H. Screw) 1 M8
ray: AN
28 054 4080 00 | *Nut, Hex. 11 M8
eyt
29 059 0080 00 * Washer, Lock 7 M8
pag B
N OTE
IHI S RO~ LN
CONTROL LEVER ASSY REV. No. @
MODEL 1C30 SHEET No.7 — 1 I:I




RHES & & & 5 & o % To|B B|EmE| B OB 5 B 1 %
KEY No.| PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
JVER
30 402 1045 01 * Clevis 1 M8
JVEX BV
31 057 4080 00 *Pin, Clevis 3 M8
E1=
32 058 9030 30 % Pin, Cotter 2 ¢ 3% 30
T4 By
33 401 4000 02 % Pin, Eye 1 CC000001~CC000072
~N—=7 Fv b
34 054 9140 00 % Nut, Half 2 Mi4 P=1.25
AFyT BV
35 401 6030 04 %Pin, Snap 2
RN b (LWHD
386 051 9080 12 | *Bolt, Treatment (W,/L.W) 5 M8 x 12
Ry v A~y F Kb
37 400 4281 01 * Bolt, Button Head 7 M10 x 20
R b (LW, FWH fE)
38 051 8100 30 * Bolt, Treatment (W,/L.W, F.W) 8 M10x 30 P=1.25
) AR b
39 055 5080 45 % Bolt, Treatment 4 <« M8 x 45
BAER L b O
051 3080 45 * Bolt, Treatment 4 — M8 x 45
RERES RV b
40 400 4280 01 * Screw, Socket Head 4 — M6 x 16
LrIUNR Y O
053 3060 16 % Screw, Pan Head 4 — M6 x 16
B S b
41 058 5080 00 *Nut, Treatment 4 <« M8
BE Sy b O
052 1080 00 | *Nut, Treatment 4 | — M8
TS
42 059 3060 00 * Washer, Flat 4 <« M6
SRS @]
059 4060 00 | *Washer, Flat 4 | — M6
BIEAL b (LW, FW B [d:iheacy
43 x051 8080 20 | *Bolt, Treatment (W, LW, F.W) 1 Not for use M8 x 20
AL (LW, FWEHD
051 7080 20 % Bolt, Treatment (W, /L.W, F.W) 1 M8 x 20
Hpo8—
44 445 8723 00 *Cover 1
JUVER
45 402 1108 00 | *Clevis 2 M6
AAFy b
46 058 0060 00 * Nut, Hex. 2 M6
SEEEGE
47 059 6060 00 | *Washer, Flat 4 M6
48 -
b TAGS
49 445 8122 02 | *Cover 1 CCO000001~ * % %
F1N
445 8122 98 * Cover 1 * %k ok~
50 it
S| PEEE
51 400 6119 02 * Washer, Flat 8
gyy bsi-
52 449 8384 00 | *Lever, lock 1
TS5y b
53 442 4969 00 | *Bracket 1
Xy
54 069 0283 20 | *Grip 1
/SR B
55 059 1080 00 * Washer, Conical Spring 2 M8
BUAIEA )L b (LW, FWAD)
56 051 7080 30 % Bolt, Treatment (W, LW, F.W) 1 M8 x 30
& =
N OTE
IHI Sv ko= LA—T
CONTROL LEVER ASS'Y REV. No. @
MODEL 1G30 SHEET No. 7 — 1 D



RHES 8 & & 5 i o & ols BR|ERE B OB 5 0B % #
KEY No.| PART No DESCRIPTION Q'TY[CHAN., SERIAL No. REMARKS
azAN Fy b
57 052 1080 00 * Nut, Conical 3 M8
SEpES
58 059 3080 00 | *Washer, Flat 1 M8
AAFy b
59 054 4080 00 * Nut, Hex. 2 M8
BEFNV b LW, FWA)
60 051 7080 20 | %Bolt, Treatment (W, L.W, F.W) 2 M8 x 20
pas =¥
NOTE
CONTROL LEVER ASS’Y REV. No. @
MODEL IC30 SHEET No.7 — 1 D



N e e

Serial No. CC000329~

l
|
|
|
!
I
|
!
|
/l

IHI

MODEL 1C30

avbho—i LHA—#HIL
CONTROL LEVER ASS'Y

REV. No. @

SHEET No.7 — 1A



REES| & & & 5 & o % o BERYE & H 5 B & £
KEY Ne.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
avbho—N LAY (RAD)
0 x537 2580 00 | Lever Ass'y, Control 1 CC000249~CC000328
arviho—i L—HT (R/3)
xF38 0138 00 | Lever Ass'y, Control 1 CC000329~
FEFT LN HL
1 #537 2550 00 *Lever Ass'y, Traction 1 Sh. No. 7 - 2B
2 -
LS —Hi3
3 #5637 2573 00 | *Lever Ass'y 1 CC000249~-CC000328 |Sh. No. 7— 4B
L S—#H57
#F36 0137 Q0 | *Lever Ass'y 1 CC000329~ Sh. No. 7 - 4B
4 —
5 p—
FN—
6 445 8727 00 % Caver 1
F178—
6-1 D45 5308 00 | *Cover (For C.ES.) 1 CC000329~ OPTION
HoN—
7 445 8122 99 % Cover 1
LiS— ()
8 449 8122 00 #Lever (RH.) 1
Lii— (&)
8—1 D49 5152 00 *Lever (RH.)(For CES.) 1 CC000329~ OPTION
b= (F) .
9 449 8123 00 | %Lever (L.H.) 1
V- ()
9--1 D49 5153 00 #Lever (L.H.)(For CE.S.) 1 CC000329~ OPTION
10 -
FuT -
11 449 8192 00 *Lever, Dump 1 CC000249~CCO00328
ST bt
D49 5109 00 | *Lever, Dump 1 CCO00329~
7
12 449 8193 00 *Lever 1
Ty aFN -7
13 410 2002 10 | *Cable, Push - Pull 1 £2=1100
14 -
Tyva7NV F—T
15 410 2001 26 * Cable, Push — Pull 2 £ = 1400
TNy T (FT)
16 089 0283 35 | *Grip 1
7Y w7 GEIT)
17 089 0283 38 * Grip 2
7=
i8 418 1014 00 * Boot 1
7 G A
19 401 7354 00 | *Pin, Wing 1
oAV By
20 401 7343 00 | *Pin, Wing 1
oy K
21 402 0581 20 | %*Rod 1 M8 x 200
Ty
22 061 8120 15 % Bushing i
Ty
23 061 8120 20 * Bushing 7
ZFw TS Yy
24 049 3510 20 | *Ring, Snap 1 ¢ 20
ny K LUK
25 065 1011 08 | *End, Rod 4 M8
oy F v F (ExY)
26 065 1011 28 | %*End, Rod (L.H. Screw) 1 M8
bas B
NOTE

IHI

MODEL C30

avbhO— L/N—H#EIT
CONTROL LEVER ASS'Y

REV. No. @

SHEET No.7 — 1A




® ® 6 e

REES| 8 & & 5 # 5 % o3 BENRE B B 5 # 1 £
KEY No.j PART Nec. DESCRIPTION |QTY[CHAN, SERIAL No. REMARKS
NEFTy b (ExD)
27 058 3080 00 *Nut, Hex.(L.H. Screw) 1 M8
SNAF v b
28 054 4080 00 *Nut, Hex, 13 M8
INREE
29 059 0080 00 * Washer, Lock 7 M8
7VER
30 402 1045 01 * Clevis 1 <« CC000001~CC000480 (M8
JVER O
D02 1019 01 | *Clevis 1 — CC000481~ M8
JLER EV
31 057 4080 00 | *Pin, Clevis 1 CCO00248~ * * * M8
JVER Ev
D01 3060 00 | *Pin, Clevis 1 * K K~
EE
32 059 9030 30 | *Pin, Cotter 2 CC000249~ * % * ¢ 3x30
R0
059 9010 15 %*Pin, Cotter 2 k k ¥k~ $1.6x15
33 _
A= Fy b GEED
34 054 9140 00 | *Nut, Half 2 Ml4 P=1.25
RAFyT BV
35 401 6030 04 | *Pin, Snap 1 CCO00249~ # * %
E 10
959 9010 15 % Pin, Cotter 1 * % k~ ¢ 1.6x15
BRI LW
36 051 S080 12 * Bolt, Treatment (W, /L.W) 5 M8 x 12
Ry Ay F Kb
37 400 4281 01 *Bolt, Button Head 7 M10 x 20
BUMEFL L (LW, FWH B
38 051 8100 30 | *Bolt, Treatment (W /L.W, F.W) 4 M10x 30 P=1.25
HIIEA L b
39 051 3080 45 % Bolt, Treatment 4 M8 x 45
IAINR D
40 053 3060 16 *Screw, Pan Head 4 M6 x 16
BN S y b
41 052 1080 00 *Nut, Treatment 4 M8
SERRS:
42 059 4060 00 * Washer, Flat 4 M6
AL b (LW, FWHD
43 051 7080 20 *Bolt, Treatment (W/L.W, F.W) 3 M8 x 20
Fpr—
44 445 8723 00 * Cover 1 CC000249~CC000328
o=
D45 5197 00 | *Cover 1 CC000329~
Z7LE=R
45 402 1108 00 % Clevis 2 < CC000001~CC000480 | M6
FVER x
D02 1018 02 | *Clevis 2 — CC000481~ M6
NEF v b
46 058 0060 0O *Nut, Hex, 2 M6
IS
a7 059 6060 GO % Washer, Lock 4 M6
48 -
Fio8—
49 445 8122 98 *Cover 1
50 -
g
51 400 6119 02 * Washer, Flat 4 M10
By7 W—
52 449 8384 €0 *Lever, lock 1
TS5y b
53 442 4969 GO % Bracket 1
NOTE

THI

MODEL 1G30

JrvbO—Jb L/N—#B3L

CONTROL LEVER ASS'Y

REV. No. @

SHEET No.7 — 1A




AHEEE| 8 & & 5 e o & . OB ERERE # R 5 B & ES
KEY No.| PART No. DESCRIPTION |QTY|CHAN,| SERIAL No. REMARKS
rarra
54 069 0283 20 | *Grip 1
ISR EEg
55 059 1080 GO * Washer, Conical Spring 2 M8
BRI b (LW, FWHD)
58 051 7080 20 % Bolt, Treatment (W,/L.W, F.W) 1 M3 x 30
a=HN Fv b
57 052 1080 00 *Nut, Conical 3 M8
58 059 3080 00 * Washer, Flat 1 M8
Fps8— .
59 D45 5303 00 | *Cover (For C.ES.) 1 CC000329~ OPTION
BRI b (LW, FWAHD
60 051 7080 20 * Bolt, Treatment (W/L.W, F.W) 2 CC000329~ M8 x 20
JUVEA Ev
61 057 4080 00 | *Pin, Clevis 2 CC000249~ * * *
JUVEZ Y
D01 3060 00 *Pin, Clevis 2 < * % % ~CC000480
JLER BV X
DO1 3065 00 | *Pin, Clevis 2 — | CC000481~
* =
N OTE

ITHI

MODEL IC30

avbhO—J) L/N—#B3T

CONTROL LEVER ASS'Y

REV. No. @

SHEET No. 7 — 1A



ITHI

MODEL IC30

avbo=i LT (HUTTERA)
CONTROL LEVER ASS'Y (FOR HUTTER)

REV. No. @

SHEET No. 7 — 1



RU&ES 8 & & 5 BB L % OB EEHEE OB OB S5 B fi %
KEY No.| PART No. DESCRIPTION Q'TYI|CHAN,| SERIAL No. REMARKS
arhra—l v (RA0)
[¢] X537 2354 00 | Lever Ass'y, Control 1 CC000001~CC000248
GEIT LN —HST (&)
1 #537 2081 00 *Lever Ass'y, Left Traction 1 Sh.No. 7 - 3A
HEfT L -H CR)
2 #5637 2082 00 *Lever Ass'y, Right Traction 1 Sh.No. 7 —2A
L=
3 #5637 2085 00 *Lever Ass’y 1 Sh.No. 7 - 4A
TS5y b
4 442 4992 00 * Bracket 1
| YA
5 449 8385 00 * Lever 1
8-
6 445 8727 00 | *Cover 1
FyoNee
7 445 8122 99 *Cover 1
bos— (£)
8 449 8122 00 | *Lever (R.H.) 1
Li— (%)
9 449 8123 00 | *Lever (L.H.) 1
-
10 449 8386 00 *Lever 1
YL b=
11 449 8192 00 *Lever, Dump 1
rte—
12 449 8193 00 * Lever 1
Ty¥aTN —TN
13 410 2002 10 | *Cable, Push — Pull 1 ¢ =1100
Fya TN r—TN
14 410 2001 25 | *Cable, Push — Pull 1 ¢ = 1350
TyvaTlN y—TN
15 410 2001 23 *Cable, Push — Pull 1 ¢ = 1800
TV T (¥
16 069 0283 35 | *Grip 1
7Y w7 GEIT)
17 069 0283 38 * Grip 2
T
18 418 1014 00 | *Boot 2
gAvy By
19 401 7354 00 *Pin, Wing 1
vy By
20 401 7343 00 *Pin, Wing 2
oy K
21 402 0581 20 | *Rod 1 M8 x 200
Y
22 061 8120 15 | *Bushing 2
Ty
23 061 8120 20 * Bushing 9
by T Wy
24 049 3510 20 { *Ring, Snap 2 ¢ 20
oy Foxuf
25 065 1011 08 | *End, Rod 4 M8
oy K 2 F (ExD)
26 065 1011 28 *End, Rod (L.H. Screw) 1 M8
NEFy b (ExD)
27 058 3080 00 { *Nut, Hex.(L.H. Screw) 1 M8
NEFy b
28 054 4080 00 | *Nut, Hex. 16 M8
A% o
29 059 0080 00 * Washer, Lock 7 M8
JLER
30 402 1045 01 *Clevis 5 M8
JUVER ¥y
31 057 4080 00 | *Pin, Clevis 7 M8
E1-9%
32 059 9030 30 | *Pin, Cotter 6 $3%x30
pad )3
NOTE
I - E QY RO— LN—48T (HUTTER )
» CONTROL LEVER ASS'Y (FOR HUTTER) Rev. No. (0)
MODEL 1C30 SHEET No.7 — 1



RIMES| & & & & # i % BoOE B|EHmM B R 5 R 1 £
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
ny K
33 402 0171 30 | *Rod 1 M8 x 50
nN=7 Fvu  GIE)
34 054 9140 00 * Nut, Half 2 Ml4 P =125
XS Ev
35 401 6030 04 | *Pin, Snap 1
IR b (LW
36 051 9080 12 * Bolt, Treatment (W /L.W) 6 M8 x 12
Ry v~y F b
37 400 4281 01 * Bolt, Button Head 7 M10 x 20
BIEEAL b (LW, FWH #ED
38 051 8100 30 | %*Bolt, Treatment (W, /LW, F.W) 8 M10x 30 P=125
FINERAL b
35 055 5080 45 * Bolt, Treatment 4 M8 % 45
BINR Y
40 053 3060 16 * Screw, Pan Head 4 M6 x 16
IS v b
41 058 5080 00 * Nut, Treatment 4 M8
PR
42 059 4060 00 | *Washer, Flat 4 M6
BEARL L (LW, FWH $1ED
43 051 8080 20 | *Bolt, Treatment (W,/L.W, F.W) 1 M8 x 20 P=1.25
Ao
44 445 8723 00 * Cover 1
ZUVER
45 402 1108 00 | *Clevis 2 M6
~EF v b
46 058 0060 00 | *Nut, Hex. 2 M6
23R
47 059 6060 00 | *Washer, Lock 4 M6
ov F
48 402 0171 24 | *Rod 1 M8 x 180
H—
49 445 8122 98 | *xCover 1
Arys
50 069 0283 45 * Grip 1
T
51 400 8119 02 * Washer, Flat 8 M10
BV b (LW, FWHD
52 051 7060 15 | *Bolt, Treatment (W/LW, F.W) 4 M6 x 15
& B
N OTE

ITHI

MODEL IC30

avbho—Jb L—#3 (HUTTER )
CONTROL LEVER ASS’Y (FOR HUTTER)

REV. No. @

SHEET No.7 — 1



MEMO




IHI av o= Li—#83 (HUTTERA)

CONTROL LEVER ASS'Y (FOR HUTTER) REV. No. @
MODEL 1C30 SHEET No.7 — 1A



RES| & & & 5 s o £ wOoH O EEEYE B H 5 # {i %
KEY No.;] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
av o=l LA—T (R/0)
0 x537 2581 00 | Lever Ass’y, Control 1 CC000249~CC000328
arho—Jb LA (R/2)
xF36 0142 00 | Lever Ass'y, Control 1 CC000329~
ET V-
1 #537 2550 00 | *Lever Ass’y, Left Traction 1 Sh. No. 7-2B
oy N
2 402 0171 30 * Rod 1 M8 x 50
LoS—#837
3 #537 2573 00 xLever Ass'y 1 CC000249~CC000328 |Sh. No. 7 — 4B
L7 —Hi3r
#F36 0137 00 *Lever Ass'y 1 CC000329~ Sh. No. 7~ 4B
T34y b
4 442 4992 00 * Bracket 1
LoS—
5 449 8385 00 [ *Lever 1
HoN—
6 445 8727 00 | %Cover 1
F1/5—
7 445 8122 99 * Cover 1
Ls— (£)
8 449 8122 00 | *Lever (R.H.) 1
L= (&)
9 449 8123 00 | %Lever (L.H.) 1
LN—
10 449 8386 00 * Lever 1
YT LN .
11 449 8192 00 % Lever, Dump 1 CC000249~CC000328
Fus bri—
D49 5109 00 | *Lever, Dump 1 CC000329~
LN —
12 449 8193 00 | *Lever 1
Fyvad =TI
13 410 2002 10 | *Cable, Push — Pull 1 £=1100
oy F
14 402 0171 24 * Rod 1 M8 x 180
TyaTh H—-TI
15 410 2001 26 * Cable, Push — Pull 2 £ = 1400
Ty T (T
18 069 0283 35 * Grip 1
7%y 7 (ETD
17 069 0283 38 * Grip 2
T
18 418 1014 00 * Boot 2
w4V Er
19 401 7354 00 * Pin, Wing 1
vAvy Ev
20 401 7343 00 % Pin, Wing 2
=
21 402 0581 20 * Rod 1 M8 x 200
Ty
22 061 8120 15 * Bushing 2
Twvy
23 061 8120 20 * Bushing 10
RFwT Yy .
24 049 3510 20 *Ring, Snap 2 ¢ 20
gy kb TVF
25 065 1011 08 | *End, Rod 4 M8
oy K xUF (ExY)
26 065 1011 28 | *End, Rod (L.H. Screw) 1 M8
NAFy b ExRD)
27 058 3080 00 | *Nut, Hex.(L.H. Screw) 1 M8
NEF v b
28 054 4080 00 * Nut, Hex. 16 M8
NREE
29 059 0080 00 | *Washer, Lock 7 M8
bas =3
N OTE
I H I IV RO— L/N—f83 (HUTTER F)
CONTROL LEVER ASSY (FOR HUTTER) REV. No. @

MODEL IC30 SHEET No.7 — 1A



FHES 8 & F 5 & o %4 O EB|ERE B B S # 0 e
KEY No.] PART No. DESCRIPTION Q'TY|CHAN,] SERIAL No. REMARKS
ZUVER
@ 30 402 1045 01 * Clevis 5 CC000001~CC000480 (M8
2 VER
@ D02 1019 01 | *Clevis 5 CC000481~ M8
J JUVEX Ev
31 057 4080 00 | %Pin, Clevis 5 CCO00249~ * * x M8
) JVER EV
®| DO1 3060 00 | *Pin, Clevis 5 * kX~
e
32 058 9030 30 *Pin, Cotter 6 CCO00248~ x % x ¢ 3 % 30
#E v .
059 9010 15 | xPin, Cotter 6 * K ok~ ¢ 1.6x15
ey
33 069 0283 45 | *Grip 1
N—=7 Fv ik GHB)
34 054 9140 00 | *Nut, Half 2 Mi4 P =125
AFyT Ev
35 401 6030 04 | *Pin, Snap 1 CC000249~ * * *
1
059 9010 15 *Pin, Cotter 1 % % %~ $168x15
BBV b (LWA)
36 051 9080 12 | *Bolt, Treatment (W, L.W) 6 M8 x 12
Ryv Ay K FiLb
37 400 4281 01 *Bolt, Button Head 7 M10 x 20
BRI b (LW, FWH #E8)
38 051 8100 30 % Bolt, Treatment (W, LW, F.W) 4 MI10x 30 P=1.25
EEEAR )L b
39 051 3080 45 % Bolt, Treatment 4 M8 x 45
ZSaE %
40 053 3060 18 *Screw, Pan Head 4 M6 x 16
RS v b
41 052 1080 00 | *Nut, Treatment 4 M8
g
42 059 4060 00 | *Washer, Flat 4 M6
BAEFL (LW, FWH)
43 051 7080 20 * Bolt, Treatment (W,/L.W, F.W) 3 M8 x 20
Hri— '
44 445 8723 00 | *Cover 1 CC000249~CC000328
F I
D45 5197 00 | *Cover 1 CC000329~
ZVEZR
45 402 1108 00 | *Clevis 2 <« CC000249~CC000480 |M6
:l ZVEZR X
D02 1018 02 * Clevis 2 — CC000481~ M6
NAFy b
46 058 0080 00 | *Nut, Hex. 2 M6
47 059 6060 00 *Washer, Flat 4 M8
HBAFERL L LW, FWEHD
48 051 7060 15 | *Bolt, Treatment (W, /L.W, F.W) 4 M8 x 15
Hr8—
49 445 8122 98 * Cover 1
50 -
TEE
51 400 6119 02 | *Washer, Flat 4 M10
=R A
52 449 8384 00 | *Lever, lock 1
7549 b
53 442 4969 00 | *Bracket 1
FYy 7
54 069 0283 20 | *Grip 1
FEs
55 059 1080 00 | *Washer, Flat 2 M8
AN b (LW, FWH)
56 051 7080 30 | *Bolt, Treatment (W, L.W, F.W) 1 M8 x 30
& o
N OTE

ITHI

moDEL IC30

Jvbho— L/N—#37 (HUTTER FB)
CONTROL LEVER ASS'Y (FOR HUTTER)

REV. No. @

SHEET No.7 — 1A




RHESl 8 & & B 0 & & o BEERE B OB 5 B & %
KEY No.! PART No. DESCRIPTION |QTY|CHAN| SERIAL No. REMARKS
az=HN Fwb
57 052 1080 00 | ¥Nut, Conical 3 M8
SPRES
58 059 3080 00 % Washer, Flat 1 M8
JVER BV
59 057 4080 00 | *Pin, Clevis 2 CC000249~ * * * Ms
JVER Ev
DO1 3060 00 *Pin, Clevis 2 < % % % ~CC000480
7VER Ev X
D01 3065 00 *Pin, Clevis 2 — CC000481~
* =
N OTE
IHI 9y hO—J LA—485 (HUTTER F)
CONTROL LEVER ASS’Y (FOR HUTTER) REV. No. @

MmoDeL IC30 SHEET No.7 — 1A



I H I EFLUA—ET (5)

RIGHT TRACTION LEVER REV. No.
MODEL 1C30 SHEET No.7 — 2A D



RHEES & * & 5 il o £ oM BEME & A % B i %
KEY No.!| PART No. DESCRIPTION Q'TY|CHAN. SERIAL No. REMARKS
FET LA (B) (R/3)
0 X537 2082 00 | Lever Ass'y, Right Traction 1 CC000001~
TSy b ()
1 442 3938 00 * Bracket 1
R —
2 449 8216 00 *Lever 1
PN —
3 449 8217 00 % Lever 1
=
4 401 0579 00 % Pin 2
=
5 401 1615 00 % Pin 1
Iz v us—
6 075 8694 UA | *Cylinder Ass'y, Mini 1
737y b
7 442 3940 00 * Bracket 1
T4 Kb
8 400 4303 00 % Bolt, Eye 1
9 —
g
10 059 3120 00 * Washer, Flat 2
Ty uy
11 061 8120 15 * Bushing 4
REFv b
12 054 4080 00 * Nut, Hex. 7 M8
NARMIER D
13 056 1080 30 | *Screw, Set 6 M8 x 30
A7 v
14 537 2087 00 | %Spring Ass'y 1
JVER
15 402 1262 00 * Clevis 1
AT Y v TR
16 537 2086 01 % Spring Ass'y 1 <« Key. No. 40~
ATY v X
537 2086 02 | *Spring Ass'y 1 — Key. No., 40~
Ty g
17 0681 8115 15 * Bushing 1
2FyT Yvy
18 049 3510 15 *Ring, Snap 1 ¢ 15
ANEFy b (EXRD)
19 058 3080 00 * Nut, Hex. 1 M8
LY
20 401 3621 00 *Pin, Head 3
21 -
J—F ‘v F
22 402 0581 33 *Rod, Reach 1 M8 x 75
AR R
23 056 2080 16 * Bolt, Socket Head 4 M8 x 16
BRI (L. WD
24 051 9080 12 % Bolt, Treatment (W,/L,W) 2 M8 x 12
oy T2F
25 065 1011 28 %¥End, Rod ! M8 x 1.25 41
Ef e
26 053 9020 25 * Pin, Cotter 2 @ 2.3 X 25
El=
27 059 9010 20 % Pin, Cotter 3 ¢ 1.6 x 20
27 L (R/0)
40 %537 2086 01 *Spring Ass'y 1 CCO00001~CC000072
ZTY v (RAD)
x537 2086 02 *Spring Ass'y 1 CCO00073~
2TV =R
41 445 0691 00 * % Case, Spring 1
N OTE

ITHI

MODEL IC30

ETLVN—MIL (B)
RIGHT TRACTION LEVER

REV. No. @

SHEET No.7 — 2A



RHES| B & & 5 il h % BB B\EEBE & B 5 B 18 £
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.,| SERIAL No,. REMARKS
oy R
42 402 0821 00 * ¥ Rod 1
AR S
43 400 6538 00 | * * Washer 2
R
44 417 0329 00 * % Spring 1 < CCO00001~CC000072
AT »T O
417 0332 00 | * *Spring 1 — CC000073~
RFw S Yo
45 049 3540 28 ¥ ¥Snap Ring 1 ¢ 28
NAFy b
46 054 4080 00 * % Nut, Hex. 3 M8
JUVEX
47 402 1264 00 | * *Clevis 1
& =
N O TE

ITHI

MODEL IC30

ETVN—HIL (B)
RIGHT TRACTION LEVER

REV. No. @

SHEET No.7 — 2A




MEMO




15
22
1 — & 3
AN ’

08-0301-0702B0-1

THI

TRACTION LEVER ASS'Y REV. No . @
MODEL I1C30 SHEET No.7 - 2B




REES| 88 & & F £l & & oS E\ERE B H 5 B f& ES
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
FEITUA—# RA1)
@ 0 x537 2550 00 | Lever Ass'y, Traction 1 CC000249~
TSy b
L] 1 442 8309 00 | *Bracket 1 CC000249~
ZA
@) 2 449 8596 00 | *Lever 2 CC000249~
IR—
S 3 449 8597 00 | xLever 1 CC000249~
L/N—
@ 4 449 8598 00 | xLever 1 CC000249~
LN—
L) 5 449 8599 00 | *Lever 1 CC000249~
e
&) 8 401 0624 00 | %*Pin 1 CC000249~
Ty
@ 7 061 8120 15 * Bushing 8 CC000249~
AT T
®) 8 537 2087 00 | *Spring Ass'y 2 CC000249~
AT s
[ 9 537 2086 03 | *Spring Ass'y 1 CC000249~
27Y TR
[ 10 537 2086 04 | *Spring Ass'y 1 CC000249~
Ty
& 11 061 8115 15 | *Bushing 2 CC000249~
ZFvT Y
® 12 049 3510 15 | *Ring, Snap 2 CC000249~ ¢ 15
B e
® 13 401 3621 00 | *Pin, Head 6 < CC000249~-CC000480
BT O
[ J DO1 3060 00 | *Pin, Head 6 - CC000481~
e
L 14 039 9010 20 | *Pin, Cotter 6 CC000249~ ¢ 1.6 X 20
NARMIER Y
L 15 056 1080 30 | *Screw, Set 6 CC000249~ M8 x 30
=R =
L 16 085 1011 08 | *End, Rod 2 CC000249~
2y F vk (Ex2)
® 17 065 1011 28 | *End, Rod (L.H. Screw) 2 CC000249~
ANAFy b (ExD)
@ 18 058 3080 00 * Nut, Hex.(L.H. Screw) 2 CC000249~ M8
J—5F By F
® 19 402 0581 34 | *Rod, Reach 1 CC000249~ M8 x 310
J—F ‘v K
@ 20 402 05681 31 *Rod, Reach 1 CC000249~ M8 x 80
FREs
® 21 400 6119 01 | *Washer, Flat 3 CC000249~ M8
AAFy b
® 22 054 4080 00 | *Nut, Hex. 13 CC000249~ M8
7VER
® 23 402 1264 00 | *Clevis 4 <« CC000249~CC000480
JLER X
@ D02 1019 01 | *Clevis 4 | — | cCcooos81~
b =
N OTE

ITHI

MODEL IC30

ETL/N—H832
TRACTION LEVER ASS’Y

REV. No. @

SHEET No. 7 — 2B



19

I H I FT LA~ ()

LEFT TRACTION LEVER REV. No. @
MODEL 1C30 SHEET No.7 — 3A :



REES| 8 & & 5 #B b 2 O RHRE ®E B 5 & fi E
KEY No.; PART No. DESCRIPTION Q'TY|CHAN.,| SERIAL No. REMARKS
ETV -4 ) (RA)
& 0 x637 2081 00 | Lever Ass'y, Left Traction 1 CC000001~CC000248
A LA RN
1 442 3937 00 * Bracket 1
LS —
2 449 8216 00 * Lever 1
LiN—
3 449 8217 00 | *Lever 1
vy
4 401 0578 00 | *Pin 2
=
5 401 1615 00 | *Pin 1
1 vy vy
6 075 8694 UA | *CylinderAss'y, Mlni 1
T34y b
7 442 3940 00 | *Bracket 1
FA ENH
8 400 4303 00 *Bolt, Eye 1
9 _—
SR
10 059 3120 00 | *Washer, Flat 2
Ty
11 061 8120 15 | *Bushing 4
NEFy b
12 054 4080 00 * Nut, Hex. 7 M8
NEFRMER D
13 056 1080 30 * Screw, Set 8 M8 x 30
27 IS
14 537 2087 00 | *Spring Ass'y 1
ZUVEZR
15 402 1262 00 | #Clevis 1
AT VTR
16 537 2086 01 * Spring Ass'y 1 <« Key. No. 40~
RSN AN 0]
537 2086 03 | *Spring Ass'y 1 ~ Key. No. 40~
Ty y
17 061 8115 15 | *Bushing 1
RFyS yus
18 049 3510 15 *Ring, Snap 1 ¢ 15
NAEFy b FExD)
18 . 058 3080 00 | *Nut, Hex. (L.H. Screw) 1 M8
AR E
20 401 3621 00 | *Pin, Head 3
21 -
AVEUNEEN
22 056 2080 16 | *Bolt, Socket Head 4 M8 x 16
;MEARNL b (L. WD
23 051 9080 12 | *Bolt, Treatment (W LW) 2 M8 x 12
Yy—F oy F
24 402 0581 34 | *Rod, Reach 1 “«— CCO00001~CC000082 |M8 x 310
Y—F oy f @]
402 0581 35 | *Rod, Reach 1 —J CC000033~ M8 x 320
oy K =Y F (ExY)
25 065 1011 28 *End, Rod (L.H. Screw) 1 M8 x 1.25
1%
26 059 9020 25 | *Pin, Cotter 2 ¢ 2.3 %25
B
27 059 9010 20 | *Pin, Cotter 3 ¢ 1.6x20
PRI 4 A
40 537 2086 01 *Spring Ass'y 1 CC000001~CC000072
A7y v RA1)
x537 2086 03 *Spring Ass'y 1 CCO00073~
& =
N OTE

THI

MODEL C30

EFTL/N—HEIL ()
LEFT TRACTION LEVER

REV. No. @

SHEET No. 7 — 3A




ARES & & & 5 & & A OB O EBEIDHRE 8 B S5 B fifi %‘W
KEY No.| PART No. DESCRIPTION Q'TY|CHAN] SERTAL No. REMARKS
ATY vy =R
41 445 0691 00 * * Case, Spring 1
a2y K
42 402 0821 00 | * *Rod 1
PERAY
43 400 6538 00 % % Washer 2
RTYy 7
44 417 0328 00 * * Spring 1 <« CC000001~CC000072
ATy vy O
417 0332 00 | % xSpring 1 — CCO00073~
AFy T Yy
45 049 3540 28 * *Snap Ring 1 ¢ 28
NEF b
46 054 4080 00 * x Nut, Hex. 3 M8
JER
47 402 1264 00 * * Clevis 1
pad ®
N O TE

ITHI

MODEL. IC30

EFTL/N—HIL (&)

LEFT TRACTION LEVER

REV. No. @ '

SHEET No.7 — 3A |



ONdKN




IHI

MODEL 1C30

ETTE/ TIEIL LI/X—HREIT
TRAVEL SPEED,/ACCELERTOR LEVER ASS'Y REV. No. @
SHEET No.7 — 4A D



RES| 8 % & 5 & & % o3 BEMME OB OB 5 B 1] E
KEY No.| PART No. DESCRIPTION Q'TYICHAN.,) SERIAL No. REMARKS
WS—HNr (R2)
0 x537 2085 00 | Lever Ass'y 1 CC000001~CC000248
TN Loi—
1 065 9000 68 * Lever, Accelerating 1 « CC000001~CC000128
TN L O
065 9000 70 % Lever, Accelerating 1 — CC000129~
VR
2 449 8220 00 *Lever 1
T34y b
3 442 3942 00 * Bracket 1
T34y b
4 442 3748 00 * Bracket 2
Jivh ALy F
5 085 8190 11 * Switch, Limit 2
TPy
6 069 0270 21 *Plunger 2
SN —
7 445 8724 00 * Cover 2
8 059 5160 00 * Washer, Treatment 1 M16
2Ty
9 417 0328 00 % Spring 3
7Ye7
10 069 0283 45 * Grip 1
Ty
11 061 8120 15 * Bushing 2
2FwT Vo
12 049 3510 20 *Ring. Snap 1
B b (LW, FWHR HE)
13 051 8100 25 % Bolt, Treatment (W, LW, F.W) 3 MI10Ox 25 P=1.25
BAIEEAL b
14 051 3080 40 *Bolt, Treatment 2 M8 x 40
Irhg
15 056 5050 10 *Screw, Pan Head 4 M5 x 10
LA UNR Y
16 056 5050 20 *Screw, Pan Head 4 M5 x 20
RSy b
17 052 9080 00 *Nut, Treatment 2 M8
B S b
18 054 5120 00 * Nut, Treatment 2 Mi2
NS
19 059 0050 00 * Washer, Lock 8 M5
ANt
20 404 0873 02 * Spacer 1
L=
21 449 8221 00 *Lever 1
2Ty By
22 049 4606 16 *Pin, Spring 1 $ 4 %10
BIEFEL L (LW, FWAD
23 051 7080 20 *Bolt, Treatment (W/LW, F.W) 2 M8 x 20
pad =
N OTE

MODEL. 1C30

ETEE/ TN LN—#T

TRAVEL SPEED,/ACCELERATOR LEVER ASSY

REV. No. @

SHEET No.7 — 4A



¥
3

Serial No. CC000329~
I\ J

IHI ETEE/ 7o LS—4E1L

TRAVEL SPEED,/ACCELERATOR LEVER ASS'Y REV. No. @ '
MODEL 1C30 SHEET No.7 — 4B D



REHES| ® & & 5 o1 & % B O\ E\RmE & B 5 # % E-S
KEY No.] PART No DESCRTIPTTION Q'TY|CHAN. SERIAL No. REMARKS
bz (R/1)
0 %537 2573 00 | Lever Ass'y 1 CC000248~CC000328
Lo3—# (R/1)
xF36 0137 00 | Lever Ass'y 1 CC000329~
FIEN LiS—
1 065 9000 70 *Lever, Accelerating 1
R
2 449 8194 00 *Lever 1 <« CC000249~CC000328
YIS — X
D49 5108 00 | xLever 1 = CCO00328~ * * *
LoN— X
D49 5204 00 | *Lever 1 — X % K~
TIy b
3 442 8312 00 % Bracket 1 CC0002489~CC000328
T30y b
D41 3362 00 * Bracket 1 “« CC000329~ * * *
TS5y b X
D41 3842 00 | *Bracket 1 — * ok K~
757y b
4 442 3748 00 * Bracket 1 <« CC000249~ x % *x
TZry b X
D41 3841 00 | *xBracket 1 — KKK~
Yiv bk RAvF
5 085 8190 1t * Switch, Limit 1
TSPy
6 069 0270 21 *Plunger 2 | CC000249~ % * x
RTY) T X
D17 0016 00 | *Spring 2 — * %k ok~
Fr8—
7 445 8724 00 | xCover 2 CC000249~CC000328
T=
418 1013 00 | *Boot 2 CC000329~
8 059 5160 00 | *Washer, Treatment 1 CC000249~CC000328 (M16
AFY LT
9 417 0328 00 | *Spring 2 CC000249~CC000328
Ty 7
10 069 0283 45 | *Grip 1
Ty
11 061 8120 15 | % Bushing 2
A>T NvF
12 049 3510 20 *Ring, Snap 1 @ 20
BN b (LW, BEWH #E)
13 051 8100 25 % Bolt, Treatment (W/L.W, F.W) 3 CC000249~CC000328 |M10 x 25 P=1.25
BAIEAN b LW #ED
052 0100 25 | %Bolt, Treatment (W/L.W) 3 CC000329~ M10x 25 P=1.25
BITEA L b
14 051 3080 40 | *Bolt, Treatment 2 M8 x 40
H~hi D
15 056 5050 10 *Screw, Pan Head 2 M5 x 10
ARVl i 34
16 (056 5050 20 | *Screw, Pan Head 2 M5 x 20
IS » b
17 052 9080 00 | *Nut, Treatment 2 M8
Sy b GEE)
18 054 5120 00 *Nut, Treatment 2 CC000249~ * * * M12 P=1.25
I
19 058 0050 00 * Washer, Lock 4 M5
AN —H
20 404 0873 02 % Spacer 1 .CC000249~CC0O00328
2OV b LW, FWRD
21 051 7080 20 % Bolt, Treatment (W,/L.W, F.W) 2 CC000249~CC000328 |M8 x 20
HMEEROL b (LW HE)
052 0100 25 | *Bolt, Treatment (W/L.W) 2 CC000329~ Mi0x 25 P=1.25
b =
N O TE

ITHI

MODEL IC30

ETEE/ TN LN—HEI

TRAVEL SPEED, ACCELERATOR LEVER ASS'Y

REV. No. @

SHEET No.7 — 4B




OOOOOOOOO



HHES| 8 &% & 5 i & % oM BlEgEd & B 5 B fii %
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
vy Zuy MWET RA1)
0 x537 2016 00 | Throttle Ass'y, Engine 1 CC000001~CC000328
vy Zuy MR (R/0)
xF36 0139 00 | Throttle Ass'y, Engine 1 CC000329~
. TN =N
1 069 0510 25 * Cable, Pull 1 <« CC000001~CC0O00072
T =N O
069 0510 70 * Cable, Pull 1 —
T3y b
2 442 3104 00 % Bracket 1
=
3 401 9463 00 *Pin 2
. #HE Y
4 059 9010 15 *Pin, Cotter 2 ¢ 16x15
FARM AN b
5 056 2050 10 % Bolt, Socket Head 2 M5 x 10
TREL:
6 059 3060 00 * Washer, Flat 2 M6
AT G
7 058 5060 00 * Washer, Treatment 2 M6
LIPS
8 059 5080 00 * Washer, Treatment 1 M8
BB b
9 051 3060 16 % Bolt, Treatment 2 MEx16 P=1.0
BEAL b
10 051 3080 16 * Bolt, Treatment 1 M8 x 16 P=1.25
N OTE

IHI

MODEL IC30

IVIY ROy MVHEIL

ENGINE THROTTLE ASS'Y

REV. No. @

SHEET No.7— 6

[



T T T e e e e i . e e D i s i i o e e A e e

22 23 18

IHI

MODEL IC30

g 22N
GAUGE PANEL ASS'Y

REV. No. @

SHEET No.7 — 7

] -~



RH&ES| B & & 5 # & % OB BERYE B HA 85 B 15 ]
KEY No.| PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
FHESBHLL (R/5)
@) 0 x537 2037 00 | Panel Ass'y, Gauge 1 CCO00001 ~ % * *
FjoN—
1 445 8733 00 | % Cover 1
X FPoN—
445 7059 00 % Cover 1
Rl
2 085 61561 UA | *Monitor 1
AL v F
3 584 8028 00 | *Switch 1
~y K514 b XA 9F
4 085 8120 08 * Switch, Head Light 1
Ny b ST
5 085 4150 32 *Lamp, Pilot 1
Ty FFN RA v F
6 087 1209 02 % Switch, Turn Signal 1
TI— A-Z
7 085 6050 10 * Meter, Hour 1
Fm 2L 9 F
8 085 8110 04 | *Switch, Key 1 <«
F— AAvF ]
085 8110 06 | *Switch, Key 1 -~
5‘-__
8-1 069 0270 29 | * *Key 2
RV XAy F
9 085 8107 56 | *Switch, Horn 1
Ea—X Kyiz
10 085 8101 83 *Fuse, Box 1
Ea—-X
10-1 083 0243 02 | *Fuse 8 CC000001~ 20A
V= (o2 VK@) ISUZU
11 EE R E X X3 % Relay (W,”Engine) [¢D)] 582550 — 0290
=754 = 2zy b (ZUIUHE) ISUZU
12 EE R R 23 % Unit, Safety (W,”Engine) 1) 897068 — 7781
TSy vy—Yb—
13 087 0888 05 | *Relay, Flasher 1 CC000001~CC000005
7oy vy—lb—
087 0888 06 * Relay, Flasher 1 CC000006~
QOSF A w— (I /i@ ISUZU
14 %% % % % % x { *Timer, QOS (W, Engine) (1 897040 — 5010
sa— Yu— (=Y HE) 1SUZU
15 % sk ok ok k k% *Relay, Glow (W, Engine) €8] 894248 - 1610
BB b (LW, FWH)
16 051 7080 20 | *Bolt, Treatment (W, L.W, F.W) 8 CC000001~CC000005 | M8 x 20
ARV b (LW, FWAH)
051 7080 20 | %Bolt, Treatment (W /L.W, F.W) 6 CC000006~CCO00036 M8 x 20
NETAHIL b
400 4311 01 % Bolt, Socket Head. 6 CC000037~
IANEEVIAN
17 055 2060 10 % Bolt, Hex. 6 CC000001~CCO00005 |M6 x 10
yav:E
055 2060 10 * Bolt, Hex. 9 CC000006~ M6 x 10
FE~RINA Y
18 056 5040 16 % Screw, Pan Head 8 CC000001~CCO000005 M4 x 16
WARINRD
056 5040 16 * Screw, Pan Head 4 CC000006~ M4 x 16
KAhR Y
19 056 5030 16 * Screw, Pan Head 2 M3 x 16
SPEES
20 058 3060 GO * Washer, Flat 6 CC000001~CC000005 | M6
PEES:
059 3060 00 *Washer, Flat 9 CC000006~ M6
SRS
21 059 0060 00 * Washer, Lock 6 CC000001~CCO000005 M6
7R
059 0060 00 *Washer, Lock 9 CC000006~ M6
Fas = 1. & ¥ — bid. CCO00001~ * * k BigE@EH,
NOTE This sheet is applied to SER. No CCO00001~ % 3 %,

IHI

MODEL 1C30

FrERiERAL

GAUGE PANEL ASS'Y

REV. No. @

SHEET No. 7 — 7




RUHEBES B & & B B & # O BEEREE B A B B % Z
KEY No.|] PART No. DESCRIPTION |QTY|CHAN| SERIAL No. REMARKS
g
22 059 3040 00 * Washer, Flat 6 CC000001~CC000005 (M4
TR
059 3040 CO * Washer, Flat 4 CC000006~ M4
AS 83
23 089 0040 CO * Washer, Lock 6 CC000001~CC000005 (M4
RS
(59 0040 00 * Washer, Lock 4 CC000006~ M4
TS
24 059 3030 00 * Washer, Flat 2 M3
SRS
25 059 0030 00 * Washer, Lock 2 M3
IJ L—
26 087 0862 UA | *Relay 1 CC000001~CCO00005
IJ I/._
087 0879 UA | xRelay 1 CC000006~
F—d TL—} FHYEY
27 x 444 8378 00 *Plate, Name 1 Not For Use
F—=h TU—=k
082 0069 14 *Plate, Name 1 CC000001~
pas = 1. v — Fi&. CCO00001~ * * x SHERMA,
N O TE This sheet is applied to SER. No CCO00001~ * s %,

I H I steessuEy

GAUSE PANEL ASSY REV. No. @
MODEL 1C30 SHEET No. 7 — 7 D



MEMO




08-0301-0707A0-0

I H I EHasmnT 7

GAUGE PANEL ASS'Y REV. No.
MODEL {C30 SHEET No.7 -~ 7A D




REEsS B & F 5 s o % O BEHRE B A 5 B {4 £
KEY No.{ PART No. DESCRIPTTION Q'TY|CHAN,| SERIAL No. REMARKS
Bpzz 2 ik
Q xF360 279 00 | Panel Ass'y, Gauge 1 * %k ko~
IS=F S AL v F
1 0858 107 74 | *Switch, Parking 1 * %k %k~
Ritmy b 07
2 0854 150 32 *Lamp, Pilot 1 * ok ko~
) V7 b ZAvF
3 0858 308 09 * Switch, Select 1 * %k k-~
Ty —
4 0856 151 UA | *Monitor 1 Kk ko~
= A vF
5 0858 110 06 | *Switch, Key 1 PR
TI— A—%
8 0856 050 10 % Meter, Hour 1 ¥ K ¥~
IR
7 D465 064 00 * Panel 1 * ¥ ko~
Ky ANy F Kb
3 4004 311 01 *Bolt, Button Head 6 %k % K~ M8 x 20
SRR
9 0593 030 00 | *Washer, Flat 2 * % Kk~ M3
RS
10 0590 030 00 | % Washer, Lock 2 * ¥ %k~ M3
A ¥ 7
11 0565 030 16 % Screw, Pan Head 2 ¥ kK~ M3 x 16
ERES
12 0593 040 00 | *Washer, Flat 4 * % ko~ M4
NS
13 0590 040 Q0 | *Washer, Lock 4 * %k~ M4
AN Y
14 0565 040 18 *Screw, Pan Head 4 * %k K~ M4 x 16
ESV VI
15 0820 069 14 * Plate, Name 1 * K ko~
Ez—-X
16 0830 243 02 *Fuse 6 % X Kk~ 20A
Ea—X Ry R
17 0858 101 83 | *Box, Fuse 1 ¥k ¥~
e
18 0820 202 02 | *Relay 3 kK ok~
2E—=7 Y= (=P VKRB ISUZU
19 % % % % % % ¥ | *Relay, Starter (W, Engine) 1 * kK~ 582550 — 0290
2774 zZv b ISUZU
20 % %% % %% x | xUnit, Safety 1 * % ko~ 897068 — 7781
T7I7vvye Y-
21 0870 888 05 * Relay, Flasher 1 * X%k~
Jo— Y- (=Y VHE) ISUZU
22 Xk % % % % % | xRelay, Glow (W,/Engine) 1 * k Kk~ 894248 — 1610
A= ISUZU
23 % %k k %k kx % | *xTimer 1 * k ko~ 897040 — 5010
SEEES:
24 0593 060 00 * Washer, Flat 11 * K Kk~ M6
RS
25 0590 080 00 | *Washer, Lock 11 * %k~ M6
ANAEFNL b
26 0552 060 10 % Bolt, Hex. 11 * k ko~ M6 x 10
bad =
N OTE

IHI

MoDeL IC30

e
GAUGE PANEL ASS'Y

REV. No. @

SHEET No.7 — 7A



' i
1 1
i i
1 '
i L
_ 5!
1 <t !
I S
1 o !
1 &S
j Q.
I O,
e =3
1 @ N*
. 3!
[ ] mw_
1 @© 0!
[ ep) !
Toa 1
T O t
{ W !
\ /

08-030!-070800-3

MODEL

~

REV.No.

FNRL—% Y— ML
OPERATOR SEAT ASS'Y

®

SHEET No.7 -8

]

1C30



RIEES & % & 5 8 o 2 oM BEmR#E B A ¥ B fi %
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
ARV—%  v— M (R/3)
0 *x536 8892 00 | Seat Ass’y, Operator 1 CC000001~CC000328
FRV—% — i (R/2)
xF35 3100 00 | Seat Ass'y, Operator 1 CC000329~CC000448
ARV—%  — MY
L/ xF35 3270 00 | Seat Ass'y, Operator 1 CC000449~CC000456
. FARU—F  T— ML
L xF35 3285 00 | Seat Ass'y, Operator 1 CC000457~
Y= AUV MHEY
® 0-1 xF35 3196 00 | Belt Ass'y, Seat 1 CC000329~CC000456 {OPTION
FRv—=F Y-}
1 065 0677 UA | %Seat, Operator 1 CCO00001~ % % *
FRU—F —}
®) 065 0681 UA | *Seat, Operator 1 * % % ~CC000328
ARV =F Y-}
065 5509 UA | *Seat, Operator 1 <y CC000329~CC000456
ARV=% y—} @]
® 065 5512 UA | *Seat, Operator 1 — CC000457~
ARU—F Y—F (=} ~N)UR)
[ ] 1-1 065 5513 UA | *Seat, Operator (For Seat Belt) 1 CC000457~
Jyvary Y—h
® 1-2 065 0659 01 * * Seat, Cushion 1 <« CC000001~CC000328
Ywvay ¥y—, X
@ 065 0692 01 % % Seat, Cushion 1 zfl CC000329~CC000456
Jwiary ¥—§h X
[ 085 5512 01 % % Seat, Cushion : 1 —J CC000457~
Nyy VAN Zyvay
L 1-8 085 0659 02 % * Cushion, Back Rest 1 < CC000001~CC000328
Ny VA Zyvar X
® 065 0692 02 | * *Cushion, Back Rest 1 = CC000328~CC000456
Nwy VRN Zyvar X
[ J 065 5512 02 % % Cushion, Back Rest 1 — CC000457 ~
Swvary ¥—h (¥=F ~ULb)
(-] 1—-4 065 5513 01 % % Seat, Cushion (For Seat Belt) 1 CCO00457~
y—=hF b
@ 1-5 065 5513 19 % % Belt, Seat 1 CC000457~
757 v b
2 442 3736 00 * Bracket 1 CC000001~CC000328
737y b
D41 33i1 00 | *Bracket 1 CC000329~
757y b
2-1 D41 3610 €0 * Bracket 1 CC000329~ For Seat Belt
H—F
3 447 1132 00 * Guard 1 CC000001~CC000328
=K
D47 0081 00 * Guard 1 CC000329~
Jyaw %I
@ 4 446 9054 00 * Panel, Cushion 1
T35
4] 068 0201 10 *Plug 2 CC000329~ OPTION
5 S —_
azHN Fvb
6 052 1080 00 *Nut, Conical 4 M8
ANV b (LW, EWH #ED
7 051 8100 20 | *Bolt, Treatment (W/L.W, F.W) 4 M10 %20 P=1.25
ARV b (LW, EWH H1EHD
8 051 8100 16 * Bolt, Treatment (W/L.W, F.W) 2 MiOx 16 P=1.25
az=AN Fy b GHED
9 052 4100 00 | *Nut, Conical 2 M10 P=1.25
y—F H-F &
11 447 1143 00 % Guard, Seat (RI.) 1 < CCO000001~CC000160
Y=k H—F R O
447 1430 00 * Guard, Seat (R.H.) 1 “<;1" CC000161~CC000448
Y—h H-F F) X
e D47 0142 00 | %Guard, Seat (RH.) 1 — CCO00449~
P> =
N OTE

ITHI

MODEL IC30

FRL—% v—MET
OPERATOR SEAT ASSY

REV. No. @

SHEET No.7— 8

L]



RES 8 & & 5 i ) £ o E\ERE B OH 5 0#® & £
KEY No.] PART No. DESCRIPTION Q' TY[CHAN] SERIAL No. REMARKS
y—h A=F ()
12 447 1144 00 | *Guard, Seat (L.H.) 1 ~— CC000001~CC000160
Y=k H=-F () O
@ 447 1431 00 | *Guard, Seat (L.H.) 1 = CC000161~CC000448
Y= H=F (B) X
D47 0141 00 | *Guard, Seat (L.H.) 1 — CC000449~
. Tway IN—
13 069 0283 46 *Rubber, Cushon 1
Frvs
14 069 0283 47 | xCap 2
Y=k NILH
® 15 0656 5602 UA | *Belt, Seat 1 CC000329~CC000456 |OPTION
Fy b
@ 16 400 4323 00 { *Nut 2 CC000329~CC000456 |For Seat Belt
H—=F
@ 17 D47 0146 00 | *Guard 1 CC000449~
Frov
® 18 069 0202 58 | *Cap 6 CC000449~
15 A =D
® 19 055 8100 25 | *Bolt, Treatment 6 CC000449~ MIi0Ox 25 P=1.25
SN
® 20 059 0106 00 | *Washer, Lock 6 CC000449~ M10
SERES:
[ 21 058 3100 00 * Washer, Flat 6 CC000449~ M10
s =
N OTE

ITHI

MODEL 1C30

FRL—%  U— MET
OPERATOR SEAT ASS'Y

REV. No. @

SHEET No.7 — 8

T
L]



MEMO




Serial No.CC000329~

08-030{-07090A-3

ITHI

Hx—I L— NS
NAME PLATE ASS'Y

MODEL 1C30



REES| B & & 5 & o 2 O B|EREl & B 5 B i %
. |KEY No.| PART No. DESCRIPTTION Q'TY[CHAN,] SERIAL No. REMARKS
F—=L4 FU— MY (R/2)
0 %538 7672 00 | Plate Ass'y, Name 1 * % % ~CC000248
F—d TU— T (R/2)
%538 7876 00 | Plate Ass’y, Name 1 CC000249~CC000328
*—4 FU— ML (R/0)
X F37 6158 00 | Plate Ass'y, Name 1 CC000329~ * * *
F—4h Fl—MEZ (R/2)
XF37 6249 00 | Plate Ass’y, Name 1 EE
F—=L4 Fl—h (HD)
1 444 7692 00 | *Plate, Name (IHI) 1 €C000001~CC000328
=L Fl—k (HD
444 7691 00 | *Plate, Name (IHI) 1 CC000329~
F—=h Tl—=hN (EFNVA)
2 444 8194 00 | *Plate, Name (Model) 1
F—Lh Fl—b (BFLR)
3 444 8195 00 *Plate, Name (Model) 1
F=5h Tl—h (2T UEEER)
4 444 7665 00 | *Plate, Name (Engine Daily Check) 1
F—hL Tb—b By v TNEES)
5 444 8741 00 *Plate, Name (Caution) 1
R—L Tl—+ (HEE)
8 444 8184 00 | %xPlate, Name (Specification) 1
F—b Tu— b GEEERE)
7 x444 T718 00 | *Plate, Name (Serial No.) 1 CCO00001~ * * *
F—5h Fl— GEEEERIE)
xD40 5094 00 | *Plate, Name (Serial No.) 1 * Kk~
F—b Tb—b (£=7F4 =)
3 444 8770 00 | *Plate, Name (Safety Bar) 1
9 p—
F—=h TU—h BEFIH)
10 444 7470 00 *Plate, Name (Fuel Tank) 1
F—4 Fl— (FEhih. HmBLRAD
11 444 8185 00 | *Plate, Name (Qil Check) 1
F=d = (GihRR
12 444 8190 00 | *Plate, Name (Lub. Chart) 1
F*—4b Fl— b FEEERE '
13 444 5161 00 | *Plate, Name (Qil) 1 < CCO00001 ~ * * *
F—5b Fl— EEESH) X
D40 5440 0C | *Plate, Name (Oil) 1 — KX~
F—L TU—1 (¥a—EEDSREE)
14 444 8767 00 | *Plate, Name (Shoe Tension) 2 <« CC000001~CC000480
F—b Tl=b (¥ a2—RDSRTEE) X
D40 5533 00 | *Plate, Name (Shoe Tension) 2 — CC000481
F—=4 Tl—=bF (bFy 7HE BER)
15 444 8765 00 | *Plate, Name (Truck Loading) 1
=i FTU—b (REFH
16 444 8766 00 *Plate, Name (Safety Works) 1
F—=bh TU— b CREER)
17 440 7035 00 *Plate, Name (Anti — Freezing Solution) 1
KS47 ZRIVa
18 049 7035 00 % Screw, Drive 4
F=5h Fl—h (FrT Lr-H)
19 444 8239 00 | *Plate, Name (Dump Lever) 1
R=h TU—h (FIRN LA-HF)
20 444 8240 00 | *Plate, Name (Accel. Lever) i
=L Fl—b (EEROER)
21 444 8267 00 | *Plate, Name (Caution For Shift) 1 < CC000001~CC000248
F—bh TU—b EEROTE) X
444 9280 00 *Plate, Name (Caution For Shift) 1 — CC000249~
A=L Fl—b GEFUIORLHED
22 444 8281 00 | *Plate, Name (Travel Shift) 1 «— CCO00001~CC000248
F—4 Tl—b ETIVRAA X
444 9281 00 | %Plate, Name (Travel Shift) 1 — CC000249~
JVARYw T Tl—}h
23 440 7669 01 * Plate, Nonslip 1
B =
NOTE

THI

MODEL [C30

R—A4L Tl— MBI
NAME PLATE ASSY

REV. No. @

SHEET No.7 — 9




REES B & & 5 il G & o\ BEHRE B B 5 #® fid E
KEY No.| PART No DESCRIPTION Q' TY|CHAN.| SERIAL No. REMARKS
Fo-d TU— b (BREIRREE)
24 444 8768 00 * Plate, Name (Slope Traveling) 1 <« CC000001~CC000248
F—Lh Tl (BBIREEE) X
D40 5032 00 | *Plate, Name (Slope Traveling) 1 — CC000249~
Fo=b Tl—F (ZHV-M
25 444 8306 00 % Plate, Name (Reflection Seat) 2
JVARYyT FTl—t
26 440 7663 14 | *Plate, Nonslip 1 CC000329~
F—4b TU=b (AbvT A7)
27 D40 5437 00 * Plate, Name (Stop Valve) 1 CC000329~
F—bh Tl—b (TS7ROHL)
28 D40 5420 00 * Plate, Name (Caution) 2 CC000329~
F—b Tl—F (KRF4ET)
29 D40 5421 00 * Plate, Name (Caution) 2 CC000328~
F—=L FTu—} (ODhH)
30 D40 5422 00 * Plate, Name (Caution) 3 CC000329~
F=—b TUu—b (PP L)
31 D40 5423 00 | *Plate, Name (Caution) 1 CC000329~
R—L FU— B&AEh, BRI
32 D40 5424 00 * Plate, Name (Caution) 1 CC000329~
P T b (PUE, BT ST
33 D40 5425 00 | *Plate, Name (Caution) 1 CC000329~
F—Ah Tl— (SRR ERIE)
34 D40 5373 00 % Plate, Name (Caution) 1 CC000329~
F—s Tl— N (BEEeD)
35 D40 5332 00 | *Plate, Name (Caution) 1 CC000329~
F—4 Fl—b (BRI sh)
36 D40 5340 00 | *Plate, Name (Caution) 1 CC000328~
A—h TU— b (DREEKIEED
37 D40 5372 00 | *Plate, Name (Caution) 1 CC000329~
F—h Tl b (HE)
38 D40 5335 00 | *Plate, Name (Caution) 1 CC000329~
F—d Tl— (REEHERT
39 D40 5336 00 * Plate, Name (Caution) 1 CC000329~
F—5h TU— EE
40 D40 5441 00 | *Plate, Name (Caution) 1 CC000329~
& -3
NOTE

IHI

MODEL 1C30

X—Ah Tl—IMHEIL
NAME PLATE ASSY

REV. No. @

SHEET No.7— 9




MEMO




08-0301-07090B-2

IHI R Tl MET ()

NAME PLATE ASS'Y (FOR ENGLISH) REV. No. @

MODEL |C30 SHEET No.7 -9




REES @ % F 5 B o % BoOoB E(ERE & B 5 # fig -1
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
&=4h FL— bz (R/0)
0 x538 7511 00 | Plate Ass'y, Name 1 CC000001~CC000248
F—=5L Tu-—MMHEY (R72)
x538 7877 00 | Plate Ass'y, Name 1 CC000249~CC000328
=4 FU— ML (R/2)
xF37 6159 00 | Plate Ass'y, Name 1 CC000329~
R—h TV—Fb
1 444 7692 00 % Plate, Name (IHI) 1 CC000001~CC000328
F—d Tl—b
444 7691 09 % Plate, Name (IHI) 1 CC000328~
F—=d FU—b
2 444 8194 00 *Plate, Name (Model) 1
F—5 TU—b
3 444 8195 00 *Plate, Name (Model) 1
F—4h FU—}
4 444 7854 00 % Plate, Name (Engine Daily Check) 1
F—=Lb U=}
5 444 8831 0D % Plate, Name (Replacement Filter) 1
6 —
F—b Tl=—}
7 X444 7718 00 *Plate, Name (Serial No.) 1 CC000001 ~ * * *
F—h TU—}
xD40 5094 00 | *Plate, Name (Serial No.) 1 * %k~
E S A VRN
8 444 8816 00 | xPlate, Name (Safety Bar) 1
E Ny SV N
9 444 8826 00 | *Plate, Name (Stop Valve) 1
Fe=b TU—h
10 444 7470 00 *Plate, Name (Fuel Tank) 1
A=A FTU—}
i1 444 8822 00 | *Plate, Name (Oil Check) 1
A—b TU—}
12 444 8827 00 % Plate, Name (Lubrication Chart) 1
A—4 FU—t TEdz i Reacy
13 440 5161 00 % Plate, Name (Qil) 1 Not for use
Fo=b TU—h
14 444 8817 00 *Plate, Name (Shoe Tension) 2 <« CC000001 ~CC000480
F—4 Tl—b X
D40 5536 00 | *Plate, Name (Shoe Tension) 2 — CC000481~
F=5h TU—=}
15 444 8820 00 *Plate, Name (Cargo Work) 1
Fe-b TU— b
16 444 8818 00 % Plate, Name (Safety Work) 1
%=L U=}
17 440 7035 00 *Plate, Name (Anti — Freezing Solution) 1
FSA4T X7V a
18 049 7035 00 % Screw, Drive 4
F—=Lh TL—}
19 444 8824 00 | *Plate, Name (Dump Lever) 1
F—=i Fl—}
20 444 8240 00 *Plate, Name (Accelerator Lever) 1
F—4 FTl—}
21 444 8821 00 % Plate, Name (Caution For Shift) 1 « CC000001~CC000248
Fi T} X
444 9282 00 % Plate, Name (Caution For Shift) 1 —! CC000249~
F—b FL— b
22 444 8823 00 %Plate, Name (Travel Shift) 1 <« CC000001~CC000218
. Fe=b TU—} X
444 9283 00 | xDPlate, Name (Travel Shift) 1 — CC000249~
IRy STr—t
23 440 7669 01 *Plate, Nonslip 1
F—&h Fl—t
24 444 8819 00 *Plate, Name (Slope, Traveling) 1 <« CCO000001~CC000248
F=i TU—=} X
D40 5033 00 | xPlate, Name (Slope, Traveling) 1 — | ccoooz249~
& =
N OTE

ITHI

MODEL 1C30

R—L Jl— MEIT D)

NAME PLATE ASS'Y (FOR ENGLISH)

REV. No. @

SHEET No.7— 9

-~J



RHUES| 3 & & 5 & ] % b3 g E(|E##E| B B 5 8% fi *%
KEY No.| PART No. DESCRIPTTION |QTY|CHAN,| SERIAL No. REMARKS
F—bh Tl—}
25 444 8306 00 | *Plate, Name (Reflection Seat) 2
F—=I TV—h
26 x440 6728 00 | %Plate, Name (New Machine) 1 CCO00001~ % * *
F—&b TU—F
xD40 5097 00 | *Plate, Name (New Machine) 1 * %k~
. JVARY 9T Tb—k
27 440 7669 14 *Plate, Nonslip 1 CC000329~
pas =
N OTE

IHI

MODEL IC30

R—hL TL— MET (33D
NAME PLATE ASS’Y (FOR ENGLISH)

REV. No. @

SHEET No.7 — 9



MEMO




08-0301-07090C-1
MODEL IC30




REIES| & & &8 5 # i % o BEEHRE B OH 5 B 1 £
KEY No.| PART No. DESCRTIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
F—L Fl— Mz R/
4] x538 7708 00 | Plate Ass’y, Name 1 CC000001~CC000248
F2—=4L FTl—RMiETZ R/D
x538 7881 00 | Plate Ass'y, Name 1 CC000249~CC000328
F=t Tl— MY (RS
xF37 6161 00 | Plate Ass'y, Name 1 CC000329~
. Fe=b TU—}
i 444 3633 00 *Plate, Name (HUTTER) 1 CC000001~CC000328
F==b T}
D40 5244 GO *Plate, Name (HUTTER) 1 CC000329~
F—=h TU=}
2 444 8804 00 *Plate, Name (HUKI 280) 1 CC000001~CC000328
F=h TU—}
D40 5245 00 *Plate, Name (HUKI 280) 1 CC000329~
: A—=h FTV-}
3 444 8805 00 | %Plate, Name (HUKI 280) 1
: F—h Tv—}h
4 444 8806 00 *Plate, Name (HUKI 280) 1 CC000001~CC000328
F—b FU—}
D40 5246 00 *Plate, Name (HUKI 280) 1 CC000329~
F—db Tl—}
5 444 8636 00 | *Plate, Name (Blue Line) 1 CC000001~CC000328
Fo—td TU—h
D40 5247 00 *Plate, Name (Blue Line) 1 CC000329~
F—=LA JFU—}
6 444 8807 00 | *Plate, Name (Blue Line) 1
F—sb Fl—F
7 444 8808 01 % Plate, Name (Red Line) 1 CC000001~CC000328
F=24 TU—}
D40 5249 00 | %Plate, Name (Red Line) 1 CC000329~
A=h TU—}
8 444 8808 02 *Plate, Name (Red Line) ° 1 CC000001~CC000328
F=4 Fu=—}
D40 5249 00 | %Plate, Name (Red Line) 1 CC000329~
F—4 Flb—=}
9 444 8808 03 | %Plate, Name (Red Line) 1 CC000001~CC000328
F=Ah TU—}
D40 5248 (0 % Plate, Name (Red Line) 1 CC000329~
F—4 FU—F
10 444 8808 04 % Plate, Name (Red Line) 1 CC000001~CC000328
F—=b TY—F}
D40 5248 00 % Plate, Name (Red Line) 1 CC000329~
F—L TVU—}
11 444 8810 0Ot *Plate, Name (Blue Line) 1
F—I TlL—}
12 444 8810 02 | *Plate, Name (Blue Line) 1
F—=i TU—}
13 444 8810 03 | *Plate, Name (Blue Line) 1
F—b FU—}
14 444 7383 00 *Plate, Name (Engine Daily Check) 1
F— Fl—b
15 x444 7718 00 % Plate, Name (Serial No.) 1 CCO00001L~ % % x
F—=5h FV—}
xD40 5094 00 | *Plate, Name (Serial No.) 1 ¥k Kk~
F—4h FL—}
16 440 5457 00 *Plate, Name (Fuel Tank) 1
F*—4 TU—}
17 444 8661 00 % Plate, Name (Qil Check) 1
F—=h TU—}
18 444 8664 00 *Plate, Name (Lubrication Chart) 1
F—=4h Tl=—}
19 444 8662 00 xPlate, Name (Shoe Tention) 1 <« CC000001~CC000480
F—L TU—} X
D40 5535 00 | *Plate, Name (Shoe Tention) 1 — CC000481 ~
F—=Ah FTl—}
20 444 8663 00 *Plate, Name (Safety Work) 1
E B
N OTE

ITHI

MODEL IC30

F—=b T— MR
NAME PLATE ASS’Y (FOR HUTTER)

REV. No. @

SHEET No.7—9




REES| & = & 5 #w & % OB BEEEM 8 B 5 # {& ES
KEY No.| PART No. DESCRIPTION Q'TY|CHAN,| SERIAL No. REMARKS
R—=L T}
21 444 7229 00 %*Plate, Name (Anti — Freezing Solution) 1
FSA47 A9 Ya
22 048 7035 00 % Screw, Drive 4
Fo—d Tl
23 444 8668 00 *Plate, Name (Dump Lever) 1
. A-d Tl—}
24 444 8240 00 % Plate, Name (Accelerator Lever) 1
F=L Fl—}
25 444 8665 00 | *Plate, Name (Caution For Shift) i <« CC000001~CC000248
F—=h FlU—} . X
444 9286 00 % Plate, Name (Caution For Shift) 1 — CC000249~
F=b Tl—h
26 444 8669 00 | *Plate, Name (Travel Shift) 1 <« CC000001~~CC000248
F—d FU—} X
444 9287 00 | %Plate, Name (Travel Shift) 1 —! CC000249~
JvRAY w7 FTl—b
27 440 7669 01 % Plate, Nonslip 1
F—=h FTU—}
28 x440 6728 00 % Plate, Name (New Machine) 1 CC000001 ~ * x x
F—b Tb—}
xD40 5097 00 | %Plate, Name (New Machine) 1 * ok ko~
J AT T—h
29 440 7669 14 | xPlate, Nonslip 1 CC000329~
& =
N O TE

ITHI

MODEL IC30

f—4 Tl— ML
NAME PLATE ASS’Y (FOR HUTTER)

REV. No. @

SHEET No.7—9



MEMO




wpn A

llllllllllllllllllllllllllllll

Serial No.CC000329~

08-0301-07090D-2

IHI

o
z
>
w
o
—~ 3
e
AN
:/m
W]
w
s N
)
£ 0
| <
D w
n
4 =
T
i.AMn
=

SHEET No.7 -9

MODEL 1C30



RHES| & % & 5 i i 2 o BB & H 5 #® o E3
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN. SERIAL No. REMARKS
F—4b FU— ML (R/1)
0 x538 7632 00 | Plate Ass'y, Name 1 CC000001~CC000248
F—L Tu— M (R/2)
x538 7880 00 | Plate Ass'y, Name 1 CC000249~CC000328
F—& Fl— ML R/
%xF37 6160 00 | Plate Ass'y, Name 1 CC000328~
F—4 TU—Fh
H 444 7692 00 *Plate, Name (THI) 1 CC000001~CC000328
F—Ah FU—}
444 7691 00 *Plate, Name (IHI) 1 CC000329~
E S A VE
2 444 8194 00 | *Plate, Name (Model) 1
A—h Tk
3 444 8195 00 | *Plate, Name (Model) 1
F—& T}
4 444 8573 00 *Plate, Name (Anti— Freezing Solution) 1
F—=h TU=—}
5 444 8908 00 *Plate, Name (Engine Daily Check) 1
F—h FTlL—}
6 444 8883 00 | xPlate, Name (Replacement Filter) 1
F—IL Fl—}
7 444 8890 00 *Plate, Name (Safty Work) 1
F=L4b Tl—}
8 444 8891 00 | *Plate, Name (Slope, Traveling) 1 <« CC000001~CC000248
F—L JU—} X
D40 5034 00 | *Plate, Name (Slope, Traveling) 1 — CC000249~
F—L FL—k
9 444 8892 00 *Plate, Name (Cargo Work) 1
F=bL TlU—}
10 444 8893 00 | *Plate, Name (Shoe Tention) 2 «— CC000001~CC000480
F—=4hL TU—} X
D40 5534 00 | *Plate, Name (Shoe Tention) 2 —J CC000481~
F—=5h Tl—}h
11 444 8894 00 | *Plate, Name (Oil Check) 1
F—bh T}
12 444 8395 00 %Plate, Name (Stop Valve) 1
f—=Ah TFl—F ‘
13 444 8896 00 | *Plate, Name (Lubrication Chart) 1
EE PN AVESN
14 444 8897 00 %*Plate, Name (Caution For Shift) 1 “ CCO00001~CC000248
F=L5L TU—} X
444 9284 00 *Plate, Name (Caution For Shift) 1 — CC000249~
F—4 Fl—}
15 444 8398 00 xPlate, Name (Travel Shift) 1 «— CC000001~CC000248
F—b FU—} X
444 9285 00 | *Plate, Name (Travel Shift) 1 — CC000249~
Fo—d TU—}
18 444 8899 00 *Plate, Name (Dump Lever) 1
F—=5h T}
17 444 8300 00 *Plate, Name (Safety Bar) 1
F—=& TU—}
18 444 8240 00 *Plate, Name (Accelerator Lever) 1
F—4h TU—}
19 %444 8852 00 | *Plate, Name (Serial No.) 1 CCO00001~ *x x *
F—4b TlL—}
xD40 5092 00 | *Plate, Name (Serial No.) 1 * ok K~
K547 2oYa
20 048 7035 00 % Screw, Drive 4
JUAY w7 Fl—Fb
21 440 7668 01 * Plate, Nonslip 1
FZ—=h FU—}
22 440 5457 Q0 *Plate, Name (Fuel Tank) 1
F—=h TU—}F
23 444 3660 00 | *Plate, Name (Operation Manual) 1
FZ=h FL—}
24 444 8907 00 *Plate, Name (Lifting Procecdures) 1
E B
N OTE

IHI

MODEL 1C30

=i TL—IMEM (F5VF)
NAME PLATE ASSY (FOR DUTCH)

REV. No. @

SHEET No.7— 9

o]



RHES] @ & & 5 il L & BB B\ ERtE ® M T OB’ 1§ £
KEY No.] PART No. DESCRIPTION Q'TY|CHAN.] SERIAL No. REMARKS
F—=4bL TUL—}
25 X440 6728 00 *Plate, Name (New Machine)} 1 CCO00001~ * * *
F—=b Tlb—}h
xD40 5097 00 | *Plate, Name (New Machine) 1 * % k-~
Fe—b Tk
26 444 8460 00 | %*Plate, Name (CE Mark) 1
JvRYy T Tb—F
27 440 7669 14 | *Plate, Nonslip 1 CC000329~

NAME PLATE ASSY (FOR DUTCH) REV. No. @
MODEL 1C30 SHEET No.7— 9

IHI R—L TlL—MET (F5%)



ONdIN




w0
o

<
o

AN //ﬂ//ﬂaﬂ@/
< ,IEM&.WQ r s

AVEN
K>

Dl AN Y

= O AK‘MW“.JM'
: ﬁ\,..,m@\.w/

9/
@

&

&

&
Ry

F—4L Tl — MEX
NAME PLATE ASS'Y (FOR CES)

(o]

: 6
5 S
% |
=/
wny B #R 7
A" DETAIL

2
08-0301-07090E-1
MODEL 1C30



REFES| & & & 5 # i & oM BERE B B 5 B f %
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
F=I T l— MY (R/2)
@ 0 *xF37 6159 00 | Plate Ass'y, Name 1 CC000329~
J YRy T Fb—h
1 440 7669 O1 *Plate, Nonslip 1 CC000328~
JYAYyT FU—-}
2 440 7669 14 | xPlate, Nonslip 1 CC000329~
Rty Tl—}
3 444 7854 00 *Plate, Name (Engine Daily Check) 1 CC000329~
F—=4L Tr—=Fh
4 444 8818 00 | *xPlate, Name (Safty Work) 1 €C000329~
F—i T—}b
5 D40 5033 00 | *Plate, Name (Slope, Traveling) 1 CC000329~
Fo=b Fl=—h
6 444 8826 00 *Plate, Name (Stop Valve) 1 CCO00328~
F—=4 Tl—h
7 440 7035 00 *Plate, Name (Anti — Freezing Solution) 1 CC000329~
%=L Flb—4
8 444 9282 00 | *Plate, Name (Caution For Shift) 1 CC000329~
F—=L Tl—}
9 444 9283 00 xPlate, Name (Travel Shift) 1 CC000329~
A= Tl—Fh
10 444 7691 00 | *Plate, Name (IHI) 1 CC000329~
Rx—Lh TU—}
11 444 8240 00 *Plate, Name (Accel. Lever) 1 CC000328~
A—=h Tl—}h
12 D40 5323 00 | *Plate, Name (Maintenance) 1 CC000328~
F—=L4 FTlL—}
13 D40 5359 00 | *xPlate, Name (Caution) 1 CC000329~
F2—4b TU—}
14 444 8194 00 | xPlate, Name (Model) 1 CC000329~
A= T}
15 D40 5368 00 | *Plate, Name (Caution) 1 CCO00329~
F=hL TVU—}h
16 xD40 5097 00 | *Plate, Name (New Machine) 1 CC000328~
F—24 Tl—b
17 xD40 5094 00 | =Plate, Name (Serial No.) 1 CC000329~
FS47 RIVa
18 049 7035 00 | *Screw, Drive 4 CC000328~
F=L Tl—}
19 444 8824 00 *Plate, Name (Dump Lever) 1 CC000328~
F=2h TL—h
20 444 8816 00 *Plate, Name (Safety Bar) 1 CC000328~
F—=i TU=—}
21 444 8820 00 | *Plate, Name (Truck Loading) 1 CC000328~
=L Tb—}
22 440 7974 00 | *Plate, Name (Fuel Tank) 1 CC000329~
R=—Ih TlL=—}
23 444 8817 00 | *Plate, Name (Shoe Tension) 2 CC000329~
F—=nh TU—}
D40 5536 GO | *Plate, Name (Shoe Tension) 2 CC000328~
2—=L Tb—}
24 D40 5369 00 | *Plate, Name (Caution) 2 CC000329~
=L Tl—}
25 D40 5367 00 | *Plate, Name (Caution) 2 CC000329~
F=b Tl—}
26 444 8306 00 | *Plate, Name (Reflection Seat) 2 CCO00329~
2=—I Tlb=—}
27 D40 5370 00 | xPlate, Name (Caution) 1 CC000329~
F—=L Tl—=}
28 444 8195 00 * Plate, Name (Model) 1 CC000329~
2—=25 TlL—=}
29 D40 5360 GO *Plate, Name (Caution) 1 CC000329~
F—Ib TU=}
30 D40 5364 00 | *Plate, Name (Caution) 1 CC000329~
F—=b Tl=—}
31 D40 5366 00 | *Plate, Name (Caution) 1 CC000329~
& b=
N OTE

IHI | F—h FL— MEI

NAME PLATE ASS'Y (FOR CES) REV. No. @
mopeL G300 SHEET No. 7 — 9




RBES| & & & 5 # & % oK BE\EHRME B OH 5 B 1 =
KEY No.] PART No. DESCRIPTION Q'TYICHAN.,] SERIAL No. REMARKS
H—d FT— |
32 444 8831 00 | *Plate, Name (Caution) 1 CC000329~
F=h FL—}
33 444 8822 Q0 *Plate, Name (Oil Check) 1 CC000329~
R—=b FU=—}
34 D40 5362 00 | *Plate, Name (Caution) 1 CC000328~
F—L Fl—}
35 D40 5363 00 | #Plate, Name (Caution) 1 CC000329~
F=lb TL—}
35 444 8827 00 | #*Plate, Name (Lub. Chart) i CC000329~
i =3
N OTE

ITHI

MODEL 1C30

F—4 FTL— T
NAME PLATE ASS’Y (FOR CES)

REV. No. @
SHEET No.7 — 9



MEMO




08-0301-071000-0

IHI

7L 248

REFLECTOR ASS'Y (FOR CE)

MODEL |C30



IHI

MODEL 1C30

REFLECTOR ASSY (FOR CE)

REV. No. @

SHEET No.7 — 10

RES 8§ & F 5 El i % HoE B\ESRE B B % B i %
KEY No.{ PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
Y72y (R
0 x536 8965 00 | Reflector Ass'y 1 CC000001~
yovss
1 0854531 UA | *Reflector 2 CC000001~
[V I 37
2 056 5060 16 % Screw, Pan Head 4 CC000001~ M6 x 16
ATy b
3 054 4060 00 | *Nut, Hex. 8 CC000001~ M6
SRR
4 059 3060 00 | *Washer, Flat 4 CC000001~ M6
AL 815
5 059 0060 00 | *Washer, Lock 4 CC000001~ M6
& B
NOTE



ON3IN




SECTION 8

TOOL & ACCESSORIES

TERWE®

Jo) | | BEERINS=%E

IHI Construction Machinery Limited



08-0301-080100-0

THI = o

TOOLS & ACCESSORIES REV. No .
MODEL |C30 SHEET No.8 -1



IHI

MODEL IC30

TOOLS & ACCESSORIES

RHUES B & & 5 # i % OB EE®E B H ¥ B f x
KEY No.] PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
IH-
0 X538 8672 (1 Tools 1 CCOO0001~ % * %
IR
%538 8510 GO | Tools 1 * Kk~
Vel ez
1 445 0505 00 * Case, Tools 1
) EVF LUF
2 A093 1109 25 * Wrench, Adjustable 1 250mm
LBV F
3 A093 1070 28 *Wrench, Type — L 1 <« CC000001~CC000480 {26mm
LBV F X
A093 1070 24 | *Wrench, Type — L i — CC000481~ 24mm
FZ 23— (=)
4 A093 1301 04 * Driver (—) 1 100mm
N
5 A093 1331 10 * Hammer 1 #1
FV—-2 A
6 *093 1370 11 * Gun, Grease 1
TV—2 H
6~1 Y7093 1370 10 *Gun, Grease 1 For Export
R—2Z
7 ¥%093 1371 01 % Hose 1
pa =
N OTE
TERMESR

REV. No. @

SHEET No. 8 — 1

]



MEMO




1993 % 7H W FE 1T
1999 % 68 BBRFRIT

R

Published, June 1999

R—whnsow
IC 30 ,r7s caTALOG

RERURITH
o) | |ERRBIEARINSAL v —ERE/G
Editing & Publishing Office.
IHI Construction Machinery Limited
Service E/G

T236-8611 MEJNEHBETESRXBME3 174
3174 Syowa—-machi, Kanazawa—ku, Yokohama, Kanagawa, 236-8611, Japan

T



